


e

Ay

M 20
M 2]
M 33

1949 to 1958

MODELS

o0 §:¥. . 1949—1956
600 S.V. . 1949—1958
500 O.H.V. . [949—I957




fBritish

32451 PARK LANE
GARDEN CITY, Ml 48135 USA
PHONE ORDER HOURS:
MONDAY THRU FRIDAY 10-6 EST

Fax or email 24 hours a day!

RETAIL:734-421-0303
WHOLESALE: 734-525-1980
FAX: 734-422-9253
EMAIL: info@britishonly.com
WEBSITE: www.britishonly.com

THE BIGGEST!

ENGINE REBUI 'VDI NG PARTS

THE BEST!

STOCK AND CUSTOM PARTS:
SEATS-HANDLEBARS-CHAINS
TIRES-TUBES-EXHAUST PIPES
MUFFLERS-GAS TANKS-FENDERS:

RESTORATION PARTS

THE ONLY!

WORLDS LARGEST SELEC
45,000 SQ. FT.OF MOTORC

nly

MOTORCYCLES AND PARTS INC.

CALL FOR OUR FREE
272 PAGE CATALOG!

OVERSEAS CUSTOMERS PLEASE SEND $10.00 FOR AIR POST

[-800-BRT-ONLY

WLl

,000+ F OrILI =
;000+ PARTS VIEWABL EZONR

PARTS
SHIPPED
WORLDWIDE!

VIP. Bugers Cus |

SAVE 10% OR MORE
ON 17,000+ PARTS

o, British Only E-Store

Blue Light Specials

= ¥ 0. Bookstore 50,000+ PARTS
e} %* New Products LISTED ONLINE
Scratch & Dent 9,000+ PARTS
VIEWABLE ONLINE




CALL FOR OUR FREE
272 PAGE CATALOG!

OVERSEAS CUSTOMERS PLEASE SEND $10.00 FOR AIR POST

MOTORCYCLES AND PARTS INC

32451 PARK LANE . I-800-BR7:ONLY

GARDEN CITY, MI 48135 USA
PHONE ORDER HOURS: OR

MONDAYTHF\iU FRIDAY 10-6 EST I _800_2 78_‘ |

Fax or email 24 hours a day!

— HYDE VISI‘l'. our WEbSl
v, WWW.britishonlyiGong

: 000+ PARTS LISTED dOLILIE
= . 000+ PARTS VIEWABL INIEINE=S

RETAIL:734-421-0303
WHOLESALE: 734-525-1980
FAX: 734-422-9253
EMAIL: info@britishonly.com
WEBSITE: www.britishonly.com

THE BIGGEST! |=

PARTS
SHIPPED
WORLDWIDE!

STOCK AND CUSTOM PART
SEATS-HAN DLEBARS-CHAINS:
TIRES-TUBES-EXHAUST PIPES
MUFFLERS-GAS TANKS-FENDERS:
RESTORATION PARTS

THE ONLY!

WORLDS LARGEST SELECT
45,000 SQ.FT.OF MOTORCY

SED PARTS

N British Only E-Store

e B7 oy Bookstore 50,000+ PARTS

V.LPD. @B, %M ;
W | o " New Products LISTED ONLINE

SAVE 10% OR MORE s Scratch & Dent 9,000+ PARTS
ON 17,000+ PARTS Blue Light Specials VIEWAEEEQNLINE




CATALOGUE OF

ISSUED BY

B.S.A. Motor Cycles Ltd.

Service Department

Montgomery Street

Birmingham ||

Telephone : BIRMINGHAM, VICTORIA 2234 (6 lines)
Telegrams: ** SELSERY, BIRMINGHAM ™'

All Communications relating to Spare Parts or Repairs to B.S.A. Motor Cycles should be addressed to the above

B.S.A. MOTOR CYCLES LTD.

Registered Offices and Works: ARMOURY ROAD, BIRMINGHAM |1

Telephones: BIRMINGHAM, VICTORIA 2381 (30 lines) Telegrams and Cables: “"SELMOTO BIRMINGHAM"

Contractors to Her Majescy’s Governmenc, the War Office, the Admiralty, the Post Office, the Celonial and Foreign Governmencs

MC 9934 Copyright 8.5.A, Co. Led. Printed in England. Auvgz 057

Stoclax

Engir

Gearbox

f
Clutch =

Front
Chainca:

-
Frame ¢
Fittin:

(Front For.
snd
Fittings

i Front Hu
and Whe:
Fittings

Py e

=

ear Hub
d Wheel

£

1y
E

e ——

{ Mudguards
¢ 0il Tank
! Toolbox an:

1. Chainguarc
r

E Petrol Tank

Handlebar
§ Dual Seat
3attery Carric
Ennd Silencer
r Mudguare
¥ Toolbox

hainguards
iRear Brake

k.j Control
nd Silencer

Special

m ts
[s supplied to
'Automobile
Association

—
.egshields

'Panniers



GENERAL INDEX

Carburetter Settings ... - wm m | s wew e 76
Chitch-and FrontChaincese: . e s s swe wis e mem g 2328
Colour Finishes ... | 3
Electrical Equipment ... .. o e e e e 7374
Engine (General) ... ... .. .. o o . 120
Engine and Frame Markings ... 87
Frame and Fittings oe mes mse | osen  sme | we e oy D000
Front Hub and Wheel Fittings ... .. 4346
Front Fork and Fittings ... . 3841

Gearbox ... ... e 22-25
Legshields (Standard) ... 69
Legshields (Automobile Association)
Mudguards, Oil Tank, Toolbox, Chainguards ... . 49-534
Petrol Tank, Handlebar, Dual Seat, Battery Carrier, Silencers ... . 096-39
Pistons ... 87
Rear Hub and Wheel Fittings ... .. 4649

Rear Mudguard, Toolbox, Chainguard, Rear Brake Control, Silencer ... 9762

(o]
w
ALY Y R T T T A

Safefy Bars (Front and Rear) W 76
Sidecar Chassis {Standard) ... 7880
Sidecar Chassis (Automobile Association) e e ... 80-85

Spares, Repairs, Guarantee ... ... .. .. . e e . 46

SR
TR
S

Special Components (Automobile Association) 66
UStockiStS ... e e e e e e e e e e 711

-
AT
i A

Tools and Sundries O T ||

13



SUFFIX NUMBERS TO BE USED TO IDENTIFY VARYING FINISHES
FOR “M"” GROUP MOTOR CYCLES

/3 Bright Chrome . 136 Maroon and Chrome (Petrol Tanks)
/7 Black Enamel /44 Black and Chrome (\Wheels)
/48 Maroon and Cream (Petrol Tanks)
When ordering components with varying finishes—i.e., Petrol tanks, wheels, rims,
brake rods, front fork oil seal holder—please state finish required by adding the
appropriate suffix number to the part unmber.
EXAMPLE. Petrol Tank.

Maroon and Chrome Lined Gold 66-8285,36.

SPARKING PLUGS.

Champion Sparking Plugs Ltd., Feltham, Middlesex.

ELECTRICAL EQUIPMENT.

J. Lucas Ltd., Great King Street, Birmingham.

SPEEDOMETERS.

Smith's Mortor Accsssorizs, Cockiewood Werks. London.

[

Stock:

Enz

Gearb

(

Clutch
Fror

Chain:

L —

Fram
Fitt:




COPY OF
B.S.A. MOTOR GYCLE SPARE PARTS GUARANTEE

We give the following guarantee thh B;S.A; Motor Cycie Spare Parts, instead of the guarantee implied by

* statute or otherwise, as to the quality or fitness of such parts for the purpose for which they are intended, any such

implied guarantee being in all cases excluded, nor can any claim for consequential damages be entertained.

WE GUARANTEE, subject to the conditions mentioned below, that all precautions which are usual and reasonable have
been taken by us to sscure excellence of materials and workmanship, but this guarantee is to extend and be in force for six months.
only from the date of purchase, and the damages for which we make ourselves responsible under this guarantee are limited to
the replacement of any part which may have proved defective.

WE UNDERTAKE, subject to the conditions mentioned below, to make good at any time within six months any defects
in these respects. As motor cycles are easily liable to derangement by neglect or misuse, this guarantee does not apply to defects
caused by wear and tear, misuse, or neglect. ’

REPAIRS AND RENOVATIONS GUARANTEE

Any B.S5.A. motar cycle sent to us to be re-enamelled, or repaired will be treated upon the same conditions as if it were
a new motor cycle, i.e., we guarantee that all precantions which are usual and reasonable have been taken by us to secure
exzellence of matesial and warkmanship, such guarantee to extend and be in force for six months only from the time such work
shall have been exezuted, and this guarantee is in lieu and in exclusion of any Common Law or statute warranty, and the damages
recoverable are limited to the cost of any further work which may be necessary to amend and make good the work found to be
defective.

CONDITIONS OF GUARANTEE

If a defective part should be found in our motor cycles it must be sent 1o our Service Department, carriage paid, and be
accompanied by an intimation from the sender that he desires it repaired free of charge under our guarantee, and he must also
furnish us at the same time wita the number of the frame and engine, which will be found stamped on the seat or head tube lug
and on the crankcase, the name of the Dealer from whom he purchased, and the date of the purchase.

Failing compliance with the above no notice will be taken of anything which may arrive but such articles will lie here at the
risk of the sender, and this guarantee or any implied guarantee shall not be enforceable.

\We do not guarantee the specialities of other firms, such as tyres, electrical equipment, saddles, etc., or of any component
part supplied to the order of the purchaser differing from our standard specifications, whether supplied with our motor cycles
or otherwise. ’

THE TERM “AGENT”

\We do not appoint agents for the sale of our motor cycles or other goods. We assign to motor cycle Dealers (styled
“Regional” Dealers), who carry on business on their own accouat, areas in which they have the exclusive or other right to sell
goods purchased from us. A Regional Dealer purchasing from us, or a Sub-Dealer purchasing from him, may, on our behalf
(as our agent for the purpose only) give the guarantee printed above. Aoy such Dealer is not authorised to advertise, incur
any debts, or transact any business whatsoever on our account, nor is he authorised, so as to bind us to give any warranty or make

" any representation on our behalf or to sell suﬁjéct to or with any conditions other than those contained in such guarantee.



B.S.A. SERVICE

When you purchase a B.S.A. machine you become the owner of a product which is backed by the most comprehensive

motor cycle service in the world. The following notes are intended to give a guide to the facilities available to the B.S.A.
owner. Detailed information on any aspect of B.S.A. Service may be ubtained by discussion with your B.S.A. Dealer or on

~-application to the factory Service Department.

REPLACEMENT PARTS.
" The modera{epnceat ‘which B.S.A. replacement parts are available, has been maintained by making full use of trade
distribution channels, with the consequent advantages of large consignments delivered from the works with lower handling,

packing and transport costs. For this reason, we do not normally supply spares direct to individual owners, and all requests
for replacement parts should be made to your local Dealer or spare parts Stockist.

All B.S.A. Dealers carry stocks of B.S.A. replacement parts, but the officially appointed spare parts Stockists, whose names
and addresses are quoted in the following pages, maintain an extensive and comprehensive range.

B.S.A. owners are strongly advised to fit genuine B.S.A. replacement parts only. Risks are incurred in not always insisting
on the genuine component, and these risks are eliminated if parts are purchased only from our recognised Dealers.

REPAIRS.

(1). All motor cyeles, engines, sidecars or componeats for repair should be consigned to the factory Service Department

at the following address :(—

B.S.A. Motor Cycles Limited,
Service Department,
Montgomery Street,

Birmingham 11.

a machine, all component

Full instructions must accompany all items sent to us for repair. If we are simply asked to overhaul
assembled and tested to

‘parts will be completely dismantled and inspected, all worn parts will be renewed and the machine re-
original inspection standards.

(2). When sending complete motor cycles, accessories such as windscreens, panniers, Club badges, tools and inflators
should be removed as they are liable to be damaged or lost in transit.

(3). It frequently happens that parts are forwarded to us which do not bear the senders name and address. Care in this

respect will prevent delay and annoyance.

(4). * All goods consigned to us must be sent carriage paid.

(5). Immediately we receive a part for repair, an acknowledgment and confirmation of your instructions is posted to vou.

If you have occasion to enquire by letter or telephone about the progress of the repairs, please follow the instructions printed
on your form of acknowledgment.

B.S.A. EXCHANGE REPLACEMENT SERVICE.

The B.S.A. Exchange Replacement Service is of great value to all B.S.A. owners. It is particularly useful to those who
rely on their machines for daily transport, and who cannot afiord to have them off the road for more than 2 few hours at a time.
Under this scheme the owner can exchange any worn or otherwise unserviceable unit, such as engine, gearbox, forks or wheels,
for a fullylguirﬁnteed factory-assembled replacement unit. These units are ready for immediate use, and are supplied at the
fixed prices quoted at the back of this catalogue on the understanding that the old units which they replace are not damaged to
a degree where they are not capable of being reconditioned.

Most B.S.AL De and

All genuine B.S.A. Exchange Replacement umzs cimy whe full six months warranty.
appointed spare parts Stockists are able to suppiy g2nuine exchange units from stock. I this cannot be dune.
the unit for you quickly from the works, and make arrangements for it to be fitted to your machine, afterwards returning
unit to us. In this way the machine need only be off the road long enough for the conversion to be made. Full dezails of this
scheme can be obtained from your B.S.A. Dealer. and an explanatory leaflet and price list will be sent upon request 20 B.S.A.
Service Department.

Stocla

Eng!

FrontF
an3
Fittdn

“Front |
and W
Fittir

by
c.q

Uljinme b L
,Lgfgg
L B

a.
2

e W
b
5



CORRESPONDENCE,

We maintain a skilled staff to help you with any query, technical or otherwise which you may have concerning vour B.S.A.
machine. e are always anxious to help, and all correspondence should be addressed to us at:—

B.S.A. Motor Cycles Limited,
Service Department,
Montgomery Street,

Birmingham 11.

HOURS OF BUSINESS.

Our Service Department is open from 8.30 a.m. to 5.30 p.m. Monday to Friday, excepting holiday periods, and we are
pleased to see B.S.A. owners, and if necessary, to inspect and advise on the condition of their machines.

We cannot guarantee, however, to be able to service any machine if a call is made without an appointment, and even
whea calling by appointment, an owner should be prepared to leave his machine with us, in case the work cannot be completed
on the same dav.

A commissionaire is always on duty to receive machines brought to the Service Department by appointment, at any time
of the day or night, on any day of the week, and similar arrangements are made for collection. Any machine delivered to us
after hours should, however, be accompanied by full instructions in writing, together with the owner's name and address.

SERVICE LITERATURE.

An Instruction Book is supplied free of charge with each machine and contains all the information required for routine
maintenance, and top overhaul. For the normal owner this book will cover all the work that he is likely to undertake. Further
copies of Instruction Books to cover all post-war and most pre-war models are available from the Service Department.

For the guidance of Dealers and other skilled mechanics, the Service Department also issues Service Manuals to cover each
model. These manuals contain detailed instructiozs for complete dismantling and overhaul, and describe the special tools and
jigs which are necessary for this purpose. The B.S.A. owner who has considerable mechanical experience, and feels that he is
competent to carry out this more skilled type of work may obtain a copy of the Service Manual for his machine from the Service
Department.

Additional Instruction Books are priced 2/- plus 3d. postage, and Service Manuals are 6/ plus 6d. postage, for each model.
Full details of the machine should always be quoted.



) Town. -
Aberdeen

Au.:ri:l?glon

Aldershot =~ ",. %

Alloa*
A.ndovu; -
Ashington
Aylesbary
Banbury ..
Barnsley ..
Barnstaple
Bath

Bedford ..
Belfast

Biggleswade
Birkenhead
Birmingham

»

Blackburn
Blackpool
Blandford

Bolton
Boscombe

Bradford..

»

Bridgwater
Bn;l:ton
! Bmtol S

- Bromsgrove - it

Brynmawr
Bury-St-Edmunds
Cambridge
Canterbury
Cardiff .,

LIST OF B.S.A. STOCKISTS.

Save time and postage by contacting your nearest B.S.A. Stockist for B.SA. Spare Parts, Spare Part Catalogues, Instruction Books, Translers, ete.
All B. S.A De.uicrs carry stocks of B.S.A. Spare Parts but the following appointed Stoc]usls maintain a comprehensive range.

" Name of Stockist.

J.| Dawson

cen _Ccorgc Cheyne (Cycles) Ltd.
“Guwalia Motor Co. ..

.. - Bill Snape Ltd.
.~ Phillips Bres. (Aldershot) Ltd.

. J. G. Robertson
Corbett & Ellis (Andover) Ltd. ..

Mains of Ashington..
Eborn's Carage

Trinder Bros.

. T. Camer & Son

Bob Ray Lid.
R. U. Holloway & Son

The Impenal Cycle Co.
W. J. Chambers & Co.

Bryants
Bob Simister Ltd. ..
County Cycle & Motor Co. Lid.

. C.E Cope & Sons Lud. ..
. Shovelbottom’s Ltd.

.. Aston Auto Motors

. Shuttleworth & Geldart

. J. Hall & Son

Badger Carages Lid.
Charlie Robinson
Craze Bros.

C. Sidney Ltd.

. J. K Hirst ..
. Anderson & Wall

.- Redhill Motors (Brighton) Ltd. ..
s 5. ']I"a.—ir Mntnrl Ld. ..
"Harold Tozer (Bromsgrove) Lid.

Jayne's Motors

Barclay Motors

King & Harper Ltd.

Marcel Hallet

Car Distributors (Cardif) Lid.
Robert Bevan & Son

Addfm
24-26, Thistle Strect

147- !49 Holbum Strccl‘.

. Nonh?uade L

.. 379, Blackburn Road
. Birchett Road ",
. 53-37, High Street

Weyhill Road

. Labumham Terrace

44, Walton Street, Ayleshury ..

. 2 and 3, Broad Street
. Sheffeld Road

. 43, High Street ..

. 323334, St. John's Road, Bathwick ..

33, St. Loyes 5
106 and 108, Donegall Pass

. 25, 27, 72 and 74, Shortmead Street ..
540, New Chester Road, Rock Ferry ..
. 266, Broad Street

Telephone No. Telegraphic Address.

25556
26027 Motobike, Aberdeen.
525 '
74

112 Phillips, Cycles. Alder-

shot.

193
2991
3204
150 Eborn’s, Aylesbury.
2543
2866

4266

5084

2374

27253/4 Fastmote, Beifast.
3108

Reck Ferry 1452

. Midland 2671

104, Bath Row (Repairs) (closed Saturday Midland 2817

I pn.
43|-487. Hagley Road, Edgbaston 17 ..
. 376, Ladypool Road, Sparkbrook 12 ..

172, Aston Road, 6
15-17. Creat Bolton Street

1026, Devonshire Road (opp. Scheol) ..

Salisbury Road i
119 and 121, Higher Bridge Street

. 473 and 473, Chnstchurch Road

107, Manningham Lane ..

. 41, Wakefield Road

18, St Mary Street
104, North Roacl

. 2013, Chehen!mn Road..

110, Binniqghnm Road ..

. Cwmbach Garage

Kings Road Corner
Miiten Road Comner

. St. Dunstan's Street

134140, City Road

2633, Castle Street

7

Bearwood 224617
- South 2212

.. Boscombe 33231,2

29889
22543
2416 Anderson & Whall,
deantcr.
5281
46238
3228

Brymmawr 271

254.9
55201 Motors, Camonzge
22756
30022
1208

Stoclds

Engin

Gearboes

{

Clutch :
Front
Chainca

=
Frame
Fittio

('
Froat Fo:
and
Fittings

[ Front H:
and Whe
Fitting-

Fittings




Toum.
Carlisle ..
Carmarthen

Castleford
Chapel-en-le-Frith
Chatham

Chelmsford
Cheltenham

Chester ..
Chichester

Clydebank

Colchester aewg
Colne

Coventry

Crewe

Croydon ..

Dagenham
Dalton-in-Furness
Darlington

Dartford ..
Derby

Doncaster

Douglas (1.O.M.)

Dudley .. . .. -

Dundee .. ..
Dunstable sn u@
Eastbourne

Edinburgh . -
Elgin .. o
Enfield .. o

Exeter
Frome ..

Gateshead, 8 .. ..
Glasgow, G3 .. ..
- G+ o e
Gloucester v
Grimsby.. .. e

Guernsey
Guildford
Harrogate ..
Harrow .. %
Hatfield ..

Name of Stockist.
W. T. Tiffen & Son
Eddic Stephens (Motors) ..

Barrett's Motor Cveles (Castleford) Ltd. ..

E. \W. Bowers
Grays of Chatham Ltd.

Hadlers Carage Ltd.
Leslie Paynter . i 5

Davies Bros. ..

W. Goodridge & Co. Ltd.
Weddell & Devine ..

GBR. Motors Ltd.
C. H. Scholfield (Moters) Ltd. ..
Coventry Motor Mart Ltd.

Ciskels Chnpes Crewalil o
Codheeys. L '
Regindld: Shisth

 Fdiiz

The Duplex Motor and Cycle Co. Ltd...

White Bres. ..
Schweizo Bros.

Ingle’s Provinaal Garages Ltd.

W. Cusworth (Doncaster) Ltd.

Gilbert Hlnﬂng . .. % .
Chas. E. Cope & Sons Ltd. o v

George McLean Ltd. .. e
B. G. England (Dunstable) Ltd. .. -
Jempsons Ltd.

J. R. Alexander & Co. Ltd. .
Farquharsons e s s
D. J. Shepherd & Co. (Enfield) Lzd.
P. Pike & Co. Lud.

]. Difazio ;

0. Carmmichael & Son

Bell Bros. (HP) Led. ..

J. R. Alexander & Co. Ltd.

Harpers Carage .. % 5%

H. J. Gresswells and Sons Ltd. .. -

Millard & Co. Ltd.

E. Pascall (Cwldford) Lid.
H. Aclam (Prop. H. Baynes)
E. T. Pink (Harrow) Ltd. ..

W. Waters & Sons Lid, ..

.4({(1'!!5.!.

Inshzate Brow

. 2225, Water Street

27135,, Aire Street
129, Town End ..
11-19, High Street
New Street

Bath Street

. 34, Bndge Street ..

East Street

72114, Dumbarton Rosd
1-2, East Hill

Market Place

8. London Road

10-20, Nantwich Road
228/ 34, London Road ..
Imperial House, New Road

2426, Ulvenston Road
10-16, Crange Road

25/9, Northgate ..

177, Lowheld Street
Walbrook Road

7. Hall Cate

18, Duke Street .. 5
193, High Street .. ..

Ward Road, Riverside Drive .. ..

. Halfmoon Hill, London Road ..

118, Seaside 5 vi i s
10/14, Lothian Road
53/57, High Street

. 434i6, Hertford Road. Enfield Highway. .

. Alphington Street
. 25, Catherine Street

75, 83 and 87 High Street West

. 215/233, St. George Road
. 264-280, Great Western Road ..

. a, Worcester Street .. i ..

13115, Osbomne Street
Yictoria Road

11112, Woodbridge Road

11, Bower Road ..

Station Road

32, Great North Read

S

Telephone No.

484415
2887
510
2033
1429
6131/2
839
214577
2011

Darlington
2071
67757
4279
45289
4594

.. Douglas 170
. Dudley 3464/5/6

5087
843/4

756
4455
7183

Howard 1631

58241
2913
71815

Telegraphic Addres

-rlﬁ—m, [ris'ﬂgalc. Cariis.’{-.

Hadler, Chelmsford.

Coventry Motor Mart.
Cooke’s Motors, Crewe,
Cofrabike, Croydon.

Duplex, Darlington.

Vehicles, Dundee.

Jempsons, Eastboumne.
Motorcycles, Edinburgh.
Elgin 7188

Pike, Exeter.

Douglas 6414 Douglas 6414 Clasgow.

Douglas 3802/3/4 Alex Moto, Glasgow.

3187
2202

i

5125
Spares 3328
00H15

Cloucester 23187

Miliard Moters,
~

ey ners

..Cuildford 2274 3.6

Pink. Harrow.



- -

Toun.

Hereford
Holbeach,
Hornchurch

Hounslow

Huddeesfield .

Hull

Iiford
Tkston

Ipswich
Jersey
Keighley ..
Kendal
Kirkealdy
Lancaster
Launceston
Leeds, | ..
Leicester
Lerwick ..
Lincoln ..
Liverpool, 7
4 3
Llawhaden
London, W.1
i N.W.1

o S.E.18..
W.5

» SEI3..
. ES

. E7
. E6

. NI

o TR 5
CONS .

" SEn..-

% S.W.I1
W SWaé ..
» SWI ..
” SW.17
" w2 ..
w3

Name of Stockist.

. A Kear & Co.

G. Woodman Lid. ..

. T. W. Kirby
. Stanley’s Motors

. Earnshaw

Browns (Witham.) Lid.

. Jordan & Co. (Hull) Ltd...

J. J. Double

. Ray Camble .. v s i
. Revetts Ltd. ..

Colebrooks (J. D. Poingdestre}
Dick Ratcliffe

. Tom O'Loughlin

County Motors (Kirkealdy) Ltd. ..
Pye Motors Ltd.

J. Wooldridge & Sen
Watson-Cairns & Co. Ltd.

E. W. Campion & Son Lid.

. Thompson's Motors

Wests (Lincoln) Ltd.
Bee Cycde & Motor Co. Ltd. ..

.. Cundles (Liverpeol) Ltd .. e
. James Bowen & Sons

Godfreys Ltd.

. J. Grose Ltd.
. Cleare & Co. Lid. ..

Kays of Ealing Ltd.
F. Parks & Son Ltd.

Eleanor Motors

Godfrey's Ltd.

. Godfrey's Ltd.

George Crose Ltd. ..

.. Qlanfield Lawrence Ltd. .. ..
. Godfreys Ltd.
. Writers Ltd. ..

Owen Bros ..
Claude Rye Ltd.

. Pride & Clarke Ltd.

Elite Motors (Tooting L:d)

Tumers Stores

‘mﬁtby's of Acton L:d.

Address.
52b, Commeraal Strect ..

. 34, Fleet Street ..

10, Roneo Comer

. 46/8. Lampton Road

Manchester Road .. e Wi
4749, Witham

. Storey Street

Teiephone No. Telegrephic Address
2239 Kear, Herelfors,
3221

8785

.. Hounslow 1949

1232
339%0/9
36509 Gumption, Hull

14, Mildmay Parade, Cranbrook Road .. Valentine 3109

. Station Road
. (Clarkson Street

1, New Street

. Coldshaw Carage, Haworth
. 66, Stricklandgate
. Junction Road

. Parliament Street ..

Western Road

1578, Lower Briggate ..

. Welford Place
. Esplanade, Lerwick

116, High Stret ..
17-19, Renshaw Street ..
41 and 61, Byrom Street

. Llawhaden, near Narberth, Pem.
. 208/10. Great Portland Street ..
. 379-381, Euston Road

1 and 125, High Street ..

. 810, Bond Street..

. 44, Lewisham High Street
. 265779, Mare Street

. 418, Romlord Road, Forest Gate

. 120, Barking Road, East Ham

. 834, High Road, Finchley " -

. Junction Great North Road and North Finchley 0091 Glanfin, Norphone,
Circular Road. Land

. 94 and 95, High Road, Sth Tottenham

161/5, Kennington Lane

873
2822
Central 642  Colebrooks, Jersey
. Haworth 3133
315
Dysart 5631
828
21 Wooldridge, Launceston.
23379 Watson-Caims, Biiggate,
Leeds.
58054
8 Thompson's Carage
rwick
10762-3-4
Royal 6375j6 Bee Cycles, Liverpool.
Central 4148 Cundles, Central 4148,
Llawhaden 6
.. Euston 4632/4 Cofrabike, London
Euston 5231
.. Woolwich 0174
Ealing 2387 Sparesokay. Ealux,
Landon.
.. Lea Green 0333
. Ambherst 5134
Grangewood  Cofrabixe, Forgate.
1234
Crangewood Gofrabile, Forgate.
8088
Hillside 2149

Sta 9960  Gofrabike. London.
. Reliance 1362

19, Battersea Rise, Clapham Junction.. Batterses 7815:7

. 897,921, Fulham Road, Fulham
. Stockwell Road ..
. 951.961, Garratt Lane, Tooting Bread- Balham 1200

. 273, The Vale, Acten

9

Rvesines. A uigvem,

a0

.. Renownnii+

Brxton 8231

way
. 3183, Coldhawk Road, Shepherds Bush Shepgherds Busn

2436
. Shepherds Bush
53336

on.




Toun.

* Londen, S.E. 15

- N.W.10

Lowestoft

Macclesfield

Maidstone

4% Menchester, 3 ..

” 22

| Mansfield

Middlesbrough ..
Neath

Newcastle-on-Tyna

Newton Abbot ..
Newport (Mon.)
Northampton
Norwich ..
Nottingham

"

Oswestry

; Oxford

»

Parkstone

: Perth ..

Peterborough ..
Plymouth
Pontardulais
Portsmouth

Preston ..

_Pulborough . ..

Radcliffe .. ..
Reading .. ..

Redhill
Rotherham
Salisbury..

Scarborough

Name of Stockisi.
West End Motors Ltd.

. Slocombes Ltd

R. Wnght

. A Watling

Redhill Motors (Maidstone) Ltd.
Tom Davies (Motors) Ltd. ..
Fred Feamnley Ltd

. Alex. Parker
. Henstocks . .
J. T. Dickinson (Middlesbrough) L:d.

Fred Rist

Dene (Newecastle) Motor Co. Lid.

J. E. Green & Co. ..

R J. Ware & Sons

P. C. Spokes & Son Ltd. ..
Chapmans (Norwich) Ltd.
E. W. Campion & Son Ltd.
Ezra Sugden L:d.

Roy Evans

H. F. Temple

Faulkner & Son

«. John Avery ..

Bob Foster .

.. M. Shaw & Sons ..

Burrows Bros.

P. Pike & Co. Ltd.

. T. Criffiths ..
. Jenkins & Purser Ltd.

Glanfeld . Lawrence ..
Loxham’s Carages Ltd
Cray & Rowsell

- Will Lod .. .. ..

.. Phillips & Bloomfield Motors Ltd. -
.. Stocker & Shepherd Ltd. ..
. The Redhill Motor and Cycle Works L:d.

Ernest Cross

. Pankhurst (Weymouth) L:d.

E. Andrew ..

Address.

171, High Street. Peckham
269, Neasden Lane, Neasden

67-69, London Road South

. 49, Buxton Road

. The Broadway

- 233, Deansgate

6924, Ashton Old Road

. 31733, Palstine Road, Northenden

128, Chesterfield Road North ..
160-162, Lindthorpe Road
16, Windsor Road

Haymarket
87. Queen Street ..

. 69, Commercal Street ..

I, Henry Street ..

. 3842, Duke Street

. Arkwrght Street and Quesn's Road ..

109, Gateford Road, Worksop ..

Willow™Street

. 69, High Street, St. Thomas

12, Cardigan Street
228/230, Banbury Road ..
472/4, Ashley Road
143, High Street ..

. 3351, Westgate .
. Millbay Road

Forest Garage
2771281, Copnor Road
147/157 Fratton Road

Telephone No.

.. Newcross 2589

Gladstone

" 2088 & 0508

645
3592

30%

+« Blackfriars 0681

East 14456
Wythenshaw
2062
323
3861
Neath 780
2.9165
653
66206

2154

. Plymouth 63018
.. Pontardulais 323

2339
74331

Telegraphic Address

Fembike, Mmchcslcr.

Henstozk 329 Mansheld.
Payacoh, Middlesbrough.

Ened, Newcastle-on-Tyne

Piko, Plymouth.

. Central Carage, Charnley St.,Fishergate Sales Dept. 4242 Loxhams, Preston.
. Bury Gate ..

115. Blackbum Street

10724, South Street
131, Qxford Road and Weylen Street

50-54, Brghton Road
33/39, Drummond Street

78, Exeter Street

Roscoe Strest

1y

ServiceDept.4243
Bury 4

" 2002

2635
3938

327

. Rotherham 3637

. Salisbury 5222/3

.. Scarborough 1357



| e

SR e, s

e PR L ompint S T

.\r«:t';s’n&-m’tmu-:maw&? b

" Slogh ™ .. -

ngh

s

Touwn.
Sevenoaks ‘
Sheffield, 1
Shrwubury

Sout_ififnp!oﬁ 3
Southport - -
Southsea..

St. Helens

St. Ives ..
Stockport
Stoke-on-Trent
Stourbridge. .
Sunderland
Swansea ..
Swindon
Taunton ..
Thames Ditton ..
Torquay

Troon

raro

* Tunbridge Wells

Twickenham

| Usbridge

Wakefield
Walsall
Warrington
Watford ..
Westcliff-on-Sea

Weston-super-Mare ..
v. W.L Lewis & Sons

Weybridge

N

Worcester
Worthing
Yeovil
York

. Pearson’s Cyele Depat

. W. P. Edwards (Motors) Ltd

. J. H. Miles Ltd.

. J. Costin & Sons

. W. ]. Bladder & Son

. The Yeovil Motor Mart
. C. S Russall (York) L:d ..

Name of Stnckist

. Angus Motor Cycles
v. Walter Wragg Ltd. ..

J. R. Meredith

e Scoones” Garage
.. ~-Sid Moram ..
. Alec Bennett Ltd. ..

H. F. Brockbank

. Perey Kiln

J. & N. Bassett

Dunns Carage (Sunderland) Ltd.
Handel Davies Ltd
Easters Carage

Comerfords Ltd
P. H. Sharam L:d.

. Cooper Bros.

W.H Collins .. .. . ..
C. E. Tunbrdge .. ..
C. A. Blay .. i e e

Parlinsons (Wakeheld) Ltd.

. The Motor Cycle Mart (Walsall) L:d.

Jack Frodsham Lid.
Lloyd Cooper & Co.

Wyvern's of Weston Ltd. .. i 2

Mak Taylor .. oo oo oo
C.E Cope & Sona Itd .. ..

Cray & Rowsell

Addrexs.
Station Parade
Stanley Works, Wellington Street
Coleham Head
9, West Street

. Wezham Comer, High Street ..

152, Portswood Road

. 62 King Street ..

63, Elm Gro-ve, S;)uthsc:l -

Geoff Duke Lid. . Creenfield Road Garage ..
Hallens (Hunts.) Ltd. . The Broadway
. Thecbald & Coppack 6, Chestergate

Howards Place, ;.Shelton ..

. 31, Market Street
Wheatsheaf Comer, North Bridge Street

230, Oxford Street
58, Manchester Road ..

. Station Road
. Oxford House, Portsmouth Road
. 244’6 Union Street,

125/129, Templehill
Kenwyn Mews ..

R A o O

192-9, Heath Road

. 60, High Street ..
. 3840, Ings Road ..

12, Ablewell Strest

. 37 Winwick Street
. 61, Queen's Road
. 233-5.7, London Road ..

3. Locking Road ..

. 51, Church Street

9, Frederick Place

.. 2l, King's ‘Street

1689, Stafford Street

. 52, Sidbury

36, Broadwater Street Weat

. Hendford ..

. Lawrence Street ..

11

Telephone No.  Telegraphic  Addrass.
3338
26098
6529
66 Scooney, Siftingbourne.
. Slough 23767
54081.2-3
5034
Portsmouth 4793
EBIE

26098 Shefeld

St Ives Hallens, St. Ives
3071

2843 Theobald Copea:k_
Sto:kport
28%
5677
57666
2956

2783
2943 Edwards, Motor Cycles

Taunton,

.. Emberbrook 3331

.. 4184and 7255
925
Truro ;?168
416 Motors,
T Tunbridge Wells.
" A
- 2087
3363
471
2125 Lloyd Cocper, Watford.
.. Southend 2213
L L T
2210
12
252
24605/6

2438 Bladder, Sicsury,

Gea:

Clut.
F:
Cha

I ey




Plate 1. ENGINE
M20 M21
Plate Ref. Number
Number. Model. Part No. Description. per set.
1 M20, M21 ... 66—21 ... Engine steady stay ... 1
_ M20, M21 ... 27-6043 ... Engine steady stay bolt washer 1
2 M20, M21 ... 2-861 ... Cylinder head boit washer ... 9
3 M20, M21 .. 36-11 ... Cylinder head bolt (long) 5
4 M20, M21 ... 24-8328 ... Cylinder head timing bolt 1
5 M20, M21 ... 65-113 ... Sparking plug 1
— M20, M21 ... 65-1776 ... Sparking piug suppressor - 1
6 M2l A.A. Model ... 67-985 ... Sparking plug waterproof cover and’ suppressor 1
7 M20, M21 ... 66-102 ... Sparking plug washer . 1
8 M20, M21 .. 36-11 ... Cylinder head bolt (long) ... 4
8 M20, M21 ... 66-136 ... Cylinder head and steady sta.y bolt 1
9 M20, M21 ... 66-140 ... Valve guide (inlet) 1
10 .. M20, M21 .. 66-235 .. Inlet valve .. 1
I M20, M21 ... 66-236 ... Exhaust valve.. s I
12 M20, M21 ... 66-139 .. Valve guide {e‘chaust] 1
13 M20, M21 ... 66-132 .. Cylinder barrel . 1
14 M20, M21 ... 66-8507 ... Exhaust lifter cable toggle ... 1
- 15 M20, M21 ... 66-1436 ... Exhaust lifter lever ... 1
16 M20, M21 ... 2-1584 ... Exhaust lifter cable toggle screw ... 1
17 .. M20, M21 - ... 2443 ... Exhaust lifter lever nut ]
18 M20, M21 ... 66-2995 .. Exhaust pipe ... 1
19 M20, M21 o 29-541 ... Exhaust lifter lever washer (shakeproof) 1
20 M20, M21 ... 66-1432 ... Exhaust lifter lever spring ... v 1
21 M20, M21 .. 66-1434 ... Exhaust lifter bush ... .. 1
22 M20, M21 ... 66-1435 ... Exhaust liiter 1
23 . M20, M21 . 31-106 ... Valve spring 2
24 .. M20, M21 ... 86-221 . Valve spring collar 2
25 M20, M21 ... 86-222 ... Split collar : &
26 M20, M21 ... 66-1498 ... Exhaust tappet head !
27 .. M20, M21 ... 15-6524 ... Inlet and exhaust tappet locknut . 2
28 M20, M21 ... 66-1494 .. Tappet guide (inlet and c\:haust) 2
29 M20, M21 ... 66-1495 ... Exhaust tappet i 1
30 am M20, M21 ... 86-243 ... Valve spring cover washer ... 1
31 320, M21 ... 66-242  __ Valve spring cover o 1
32 M20, M21 ... 66-1933 ... Valve spring cover securing screw 4
33 .. M20, M21 ... 66-1493 _.. Inlet tappet ... » 1
‘ 34 M20, M21 ... 65-692 ... Engine shaft timing pmmn 1
aiy - 35 M20, M21 ... 85-695 ... Engine shaft timing pinion lockmg ‘washer 1
L R M20, M21. ... 29-905 ... Engine shaft timing pinion nut 1
37 M20, M21 ... 66-1497 __ Inlet tappet head . . L
38 M20, M21 e 2297 ... Crankpin nut locking washer screw 2
39 M20, M21 ... 31-300 ... Crankpin nut locking washer 2
40 M20, M21 ... 31-288 ... Crankpin nut . 2
41 M20, M21 ... 65-693 ... Engine shaft t1mmg pmwn kev 1
42 M20, M21 ... 66-93 ... Cylinder barrel base joint washer . 2
43 M20, M21 .. 249 . Carburetter stud nut 2
44 M20, M21 ... 36-382 ... Carburetter stud washer (shakeproof) 2
435 . M20, M21 ... 15-5155 ... Carburetter stud washer (plain) 2
46 .. M20, M21 ... 66-127 ... Carburetter flange washer (Halhte) I
46 M20, M21 ... 66-9251 ... Carburetter packing piece 8 |
47 M20, M21 ... 66-9250 ... Carburetter stud . g
48 M20, M21 ... 3-110 ... Cylinder base and crankcase stud washer (spnng) S
49 M20, M21 . 15-152 Cyhnder base and crankcase stud nut ... 2
50 M20, M21 ... 66-58 ... Cylinder head gasket... 1
51 M20, M21 ... 66-59 ... Cylinder head . !
‘. 52 L. M20, M21 ... 65479 ... Crankpin oil hole plug screw 1
¥ ’ 530 e M20, M21 ... 66-545 ... Crankpin . 1
i 54 ... M20, M21 ... 66-506 ... Crankpin roller cage 1
— .. M20, M21 ... 66477 ... Connecting rod big end assembly !
f 56 ... M20, M21 ... 66480 ... Connecting rod with bushes 1
i 57 M20, M21 ... 66-481 ... Gudgeon pin bush - 1
; 58 ... M20, M21 ... 66-953 ... Gudgeon pin ... 1
59 M20 ... 66-1193 ... Piston complete . 1
60 .. M20, M21 ... 66-1094 ... Piston ring (top) (Standard) )
T : 61 M20, M21 .- 66-1244 ... Piston ring (bottom) (Standard) o
= 62 M20, M21 ... 66-1100 ... Piston scraper ring ... I
63 M20, M21 ... 66-661 .. Engine shaft shim (drive su:ie) L
e 64 L. M20, M21 ... 635-2045 ... Ball bearing (drive side) . L
S 65 .. M20, M21 ... 65-2240 ... Crankcase bearing spring r:ng !
i 66 .. M20, M21 ... 66-95¢ ... Gudgeon pin circlip ... : z
67 M20, M21 ... 66-660 ... Engine shaft distance collar 1

12

LRAPAE RIS IRl B i, Srity L b



Plate 1 ENGINE
M20 M21

,'
T 37 A
57

42 41 40 39

u:
i
E"g
-

Engine

Gearbox

Clutch anc
: Front
+ Chaincase

-
| Frame an:
| Fittings

lFron:Fork
I snd

| Fittings

]

]

; Front Hub

: and Wheel
¢ Fittings

knd Silencer

i
| Special
Components
s supplied ta
Automobile
Association

Legshields

Tools and
Sundries

SR———
Y

Eiectrieal
Equipment

Carrier ar
Pannier-



Plate 1—continied ENGINE
M20 M21

Plate Ref. Numper
Number. Model. Part No. Description. per set.
68 M20, M21 .. 24-724 .. Roller bearing (drive side) !
69 M20, M21 ... 24-2113 ... Oil flinger 1
70 M20, M21 e . 2-36 ... Crankpin key .. 1
71 M20, M21 ... 66-629 ... Connecting rod thrust ‘washer 2
72 M20, M21 ... 66-630 ... Connecting rod thrust washer rivet 6
73 M20 ... 66-700 ... Flywheel (drive side) with shaft assembled 1
73 M21 ... 66-705 ... Flywheel (drive side) with shaft assembled I
73 ... M2l A.A. Model ... 86-636 ... Flywheel (drive side) with shaft assembled 1
74 M20, M21 ... 66-644 ... Engine shait (drive sK!e) !
75 o M20, M21 ... 24-375 ... Big end roller . 24
76 M20, M21 ... 27-1239 ... Engine shaft rivet ... 14
77 M20 ... 66-702 ... Flywheel (gearside) with shaft assembled 1
77 M21 ... 66-707 ... Flvwheel {gearside) with shaft assembled 1
77 .. M21 A.A. Model ... 66-634 ... Flywheel (gearside) with shaft assembled 1
78 M20, M21 ... 66-640 ... Engine shaft (gearside) 1
79 M20, M21 ... 24-722 ... Roller bearing (gearside) ]
80 M20, M21 ... 27-261 ... 1lall bearing (gearside) 1
81 M21 ... 66-1215 ... Piston complete . 1
32 M20, M21 ... 66-306 ... Engine steady stay ({or use when RIH s:docar is ﬁtted) 1
83 M20, M21 2-1584 ... Exhaust lifter cable toggle screw ... 1
84 M20, M21 ... 24-978 ... Valve spring cover securing washer (5pﬂng) +
Plate 2 ENGINE
M20 »M21 |
1
Plate Ref. Number |
Number. Model. Part No. Description. per set. 1
E
1 M20, M21 ... 65-2520 ... Cush drive bearing nut . ... 4 I :
1' 2 M20, M21 ... 65-2521 ... Cush drve beanng nut Iockv.asher . 1
: 3 M2 .. 1546 ... Cush drive spring (up to 1953) .- 1
3 M21 ... 66-1706 ... Cush drive spring (up to 1953) l
4 20, M21 ... 15-5155 ... Cush drive sleeve (up to 1933) ; !
5 M20 ... 15-1368 ... Engine sprocket (16T) (sidecar) (up to 1930; 1
3 M20 ... 15-1366 ... Engine sprocket (18T) (solo) (up to 1955) I
5 M21 ... 15-1368 ... Engine sprocket (16T) (standard) (up to 1953) ! ]
3 M21 ... 15-1564 ... Engine sprocket (20T) (solo) (up to 1953) 1 ’
6 M20, M21 ... 63-2523 .. Cush drive bearing (up to 1955) !
7 M20, M2 ... 65-2528 ... Cush drive distance piece (.320"—.3257) (as requlred) (up to IQDDI 1
8 M20, M2! ... *66-1613 ... Crankcase (drive side) with fixed ﬁttmgs : 1
9 M20, M21 ... 15-1355 ... Crankcase connecting bolt ... e 3
10 M20, M21 ... 24-1620 ... Cylinder base and crankcase stud 4
I M20, M21 ... 66-1627 ... Cvlmder base and crankcase stud 1
12 M20, M21 ... *66-1601 ... -Crankcase (gear side) with fixed ﬁttxngs) 1 -
13 M20, M21 . 2-49 ... Crankcase connecting bolt nut 3
14 M20, M21 ... 36-3528 ... Magdyno drive idler pinion thrust washer 1 L.
15 M20, M21 ... 65-2335 ... Magdyno drive idler pinion spindle 1
16 M29, M21 ... 66-2250 ... Magdymo drive idler pinion with bush 1 5
17 M20, M2l ... 65-2336 ... Magdyno drive idler pinion bush ... 1 3|
18 .. M20, M21 ... 65-2425 ... Cam pinion spindle (inlet) . 1 5
19 .. M20, M21 . ... 65-2426 ... Cam pinion spindle (exhaust) 1 &4
1. 20 .. M20, M21 ... 66-2744 ... Crankcase shield .. : £
4 - 21 M20, M21 ... 65-2420 ... Cam pmmn (inlet and exhaust) thh bushes 2 5 ,
3 22 M20, M21 ... 65441 ... Cam pinion bush (inlet and exhaust) 4 K
! 23 M20, M21 ... 66-2008 ... Timing gear plate with bearing 1 a2
7 24 L. M20, M2l ... 36-382 ... Gear plate bolt washer 2
E 25 M20, M21 ... 66-2007 ... Cam pinion spindle bolt . - &
; 26 M20, M21 ... 66-1923 ... Timing cover all feed washer (rubber) < ;
| 27 M20, M21 ... 66-1920 ... Timing cover washer 1
1. 28 M20, M21 ... 65-2143 ... Timing cover ... L
i 29 M20, M21 ... 65-2157 ... Timing cover screw ... e
i 30 M20, M21 ... 1-4675 ... Oil valve spring ball !
|

*Supplied only as 66-1612 Crenkease drive side and gear side assembled
14




. z o
; { — & dpcm .Y
g LS w0 B 28 ue » . i 9 ¢ [ bl
oo a = ER-E 073 45 q55EL ¢ 8 | EamE 8 4 .8 om@E ! - LB
8 nef | 28 | 3,3 |BSE 24 5 _mmum LEagl wmm: FaEe: | 20 &% | SA ] IRE 53 | Es
A £ og = i3 i . : BEF e 3T EM@ESR aBE ] o E ‘g PR v a
F 2na mﬂ. | 482 m.mrm wd.m .uwmm m"mm.ma ZE8u80 | Agged & La o wg _ EEE I =3 S
. o o - = ' x .
RO B Gl N SESEEL AT 1 G e LA i I B e

M20 M21

ENGINE

> q«..ru s

..)

@u/fm /W%W i/

E5 S0y, [
| gﬁv 7|

[
£8 28 18

auyfug \ \ ! v
n/x 6 8 ¢ 9 sl owo@ozin

Plate 2




Plate 2—continued. ENGINE
M20 M21

Plate Ref. Number
Number. Models. Part No. Description. per set.
31 . M20, M21 ... 66-1684 ... Oil valve spring . 1
32 s M20, M21 ... 66-1683 ... Oil valve spring screw washer 1
33 M20, M21 ... 65-2188 ... Oil valve spring retaining screw 1
34 M20, M21 ... 31-8430 ... Air release adaptor washer ... 1
35 M20, M21 ...” 65-2168 ... Air release adaptor 1
q 36 M20, M21 .. 15-82 ... Air release disc e 1
e 37 M20, M21 ... 65-2171 ... Air release adaptor screw 1
: 38 M20, M21 ... 65-2165 ... Air release body 1
! 39 .. M20, M21 ... 65-2166 ... Breather extension pipe ... 5 e 1
40 M20, M21 ... 66-8332 ... DBreather extension pipe nut I
41 M20, M21 ... 66-698 ... Engine shaft oil feed pipe ... 1
42 M20, M21 ... 21-2902 ... Gear plate bolt (Whit.) 3
443 .. M20, M21 ... 36-382 .. Gear plate bolt washer 2
44 M20, M21 ... 1-5069 "... Gear plate bolt (C.E.L.) 1
45 M20, M21 ... 36-382 ... Gear plate bolt washer z
6 .. M20, M21 ... 24-195 ... Magdyno driving pinion nut 1
47 M20, M21 ... 2-2903 ... Magdyno driving pinion washer i
48 M20, M21 ... 65-2334 ... Magdyno driving pinion ... 1
49 M20, M21 ... 65-2316 ... Magdyno driving pinion oil seal 1
50 M20, M21 ... 63-2580 ... Oil pump spindle retaining pin !
51 M20, M21 ... 66-2620 ... Oil pump driving spindle : 1
52 M20, M21 ... 63-2618 ... Oil pump crankcase joint washer ... 1
53 M20, M21 ... 65-2598 ... Oil pump top plate ... ’ 1
54 M20, M21 ... *65-2600 ... Oil pump feed gear (driven) 1
33 M20, M21 ... 63-2596 ... Oil pump body l
56 M20, M2T ... *65-2589 ... Oil pump scavenge gear . . 2
57 M20, M21 ... 65-2625 ... OQil pump bottom plate with ball valve ... 1
58 M20, M21 ... 63-2393 ... Oil pump valve steel ball - l
39 M20, M21 ... 24978 ... Oil pump fixing spring washer =
60 M20, M21 ... 635-2604 ... Oil pump fixing bolt s =
61 M20, M21 ... B5-2612 ... Crankcase scavenge cover washer ... P
62 M20, M21 ... 65-2623 ... Oil pump filter ’ 1
63 .. M20, M21 .. 65-2612 .. Crankcase scavenge cover washer ... 2
64 .. M20, M21 ... 65-2611 ... Crankcase scavenge cover 1
65 .. M20, M21 ... 29-541 ... Scavenge cover stud washer 4
i 66 M20, M21 i 1 2=8] ... Scavenge cover stud nut 4
875 M20, M21 ... 15-848 ... Oil pump bolt... ... 2
68 M20, M21 ... 65-2622 ... Oil pump valve circlip . 1
69 M20, M21 ... *65-2601 ... Oil pump feed gear (driver) 1
70 M20, M21 ... 65-2606 ... Oil pump top plate washer 1
71 .. M20, M21 ... 31-222 ... Scavenge cover stud.. 2 4 ]
72 M20, M21 ... 28-243 ... Drain plug (crankca.se) 1 ;
73 M20, M21 .. 24553 ... Drain plug washer ... 1
74 M20, M21 ... 66-1683 ... Crankcase oil p1pe washer (ﬁbre) 2
75 A20, M21 ... 65-2252 ... Crankcase oil pipe adaptor .. 2 )
76 M20, M21 ... 31-212 ... Crankcase connecting stud (top} rear) 1 :
7 s M20, M21 ... 66-2353 ... Magdyno strap complete (short) 1 |
78 M20, M21 ... 24-949 ... Crankcase connecting stud (rear) ... 1 :
4 79 M20, M21 .. 66-2355 ... Magdyno strap complete (long) ... 1
F 80 M20, M21 ... 66-2347 ... Magdyno packing washer (.0057) ... .. @s regd.
80 M20, M21 ... 66-2348 ... Magdyno packing washer (.0107) ... ... as regd,
81 M20, M21 ... 27-5156 ... Magdyno strap clip bolt ... 1
82 M20, M21 ... 2-923 ... Magdyno strap clip bolt washer ... 1
83 M20, M21 ... 294662 ... Magdyno strap clip bolt saddle washer ... 1
84 M20, M21 ... 63-2352 ... Magdyno strap eve plug (plain) ... 1 -
85 M20, M21 ... 65-2353 ... Magdyno strap eye plug (tapped) 1 oy
86 AI20, M21 ... 66-1707 ... Cush drive bearing alignment washer (032' ... as regd.
386 M20, M21 ... 66-1708 ... Cush drive bearing alignment washer (.0047) ... ... as regd. 2
87 M20, M21 ... 65-2520 ... Cush drive nut 1 3
88 M20, M21 ... 635-2521 ... Cush drive nut lockmg \\asher 1 LY
89 M20, M21 ... 67-1136 ... Cush drive spring wie 1
90 M20, M21 ... 67-1135 ... Cush drive sleeve 1
91 M20 ... 67-1132 ... Engine sprocket (18T solo) 1
91 M20, M21 .. 65-2536 ... Engine sprocket (16T sidecar) 1 £
91 M21 ... 63-2538 ... En"me sprocket (20T solo) ... ! 35
92 3M20, M21 . 65-2339 ... Cush drive bearing . [ Fil
93 M20, M21 ... ©66=1707 ... Cush drive bea.rmrr allr’nmcnt w ’l:allcr e.oad regqa. e
93 aw © M20, M21 ... 66-1708 ... Cush drive beanng al:ﬂnment washer ... as reda. o
94 M20, M21 ... B65-2540 ... Cush drive distance piece 1 ;FE
LT
vaT
by
*35-2599 replaced by 65-2590 *G5-2600 replaced by 65-2591 *355-2601 replaced by 65-2382

For replucement purposes these gears are ﬂniv supplied in scts of four.
16




Plate 3 ENGINE
M33
Plate Ref. Numbper
Number. Model. Part No. Description. per set.
1 M33 65-1707 Cylinder barrel 1
2 M33 66-86 Cylinder base shim ... 1
3 M33 66-92 Cylinder base washer (up to 1933) !
4 M33 65-930 Push rod cover tube stud nut 5 ‘2
5 M33 29-541 Push rod cover tube stud spring washer 2
6 M33 24-4227 Push rod cover tube stud - : 2
7 M33 66-1379 Push rod cover tube bottom washer I
8 M33 66-1937 Push rod tappet recess cover washer I
9 M33 66-1936 Push rod tappet recess cover 1
10 M33 29-2158 Push rod tappet recess cover screw -f
11 M33 66-115 Cylinder holding down bolt complete 2
12 s M33 65-1084 Push rod complete 2
13 M33 65-1080 Fush rod cover tube o 1
14 M33 65-~1142 Valve rocker inspection cover }
15 M33 2-2582 Valve rocker inspection cover screw +
16 M33 65-1143 Valve rocker inspection cover washer I
17 M33 66-2998 Exhaust pipe complete 1
18 .. M33 65-1240 Exhaust valve.. .. 1
19 M33 65-1516 Exhaust valve gulde 1
20 M33 65-1149 Valve spring collar 2
21 M33 15-1525 Valve spring split collar (exhaust) 2 halves
22 M33 66-2967 Exhaust pipe finned collar ... !
23 M33 65~1160 Cvlinder head cover (exhaust) (nvht hand} 1
24 M33 2443 Exhaust lifter cable holder nut 1
23 M33 27-1163 Exhaust lifter cable holder ... !
26 M33 2—443 Exhaust lifter spindle nut ... 1
2T e M33 2-525 Exhaust lifter washer 1
28 M33 65-1137 Exhaust lifter 1
29 M33 35-701 Exhaust lifter spindle split pin 1
30 M33 65-1165 Exhaust lifter spindle - !
31 M33 2-2894 Exhaust lifter bush washer (ﬁbre] i
32 M33 65-387 Exhaust lifter bush !
33 M33 65101 Extaust lifter spindle washer {felt\ 1
34 .. M33 65402 Exhaust lifter spindle washer \
35 M33 6503 Exhaust lifter spindle spring !
36 M33 66-1436 Exhaust lifter lever ... 1
37 o e M33 2-443 Exhaust lifter spindle nut ... 1
33 M33 2-525 Exhaust lifter washer M 1
39 M33 65-317 Rocker oil feed pipe banjo screw ... 2
40 M33 66-102 Sparking plug washer i 1
41 M33 65-114 Sparking plug ; 1
42 M33 65-1776 Sparking plug suppressor 1
43 M33 65-1660 Piston (7.5 to 1 C.R.) complete with rmﬂs guclvmon pin and circlips 1
44 M33 15-1525 Valve spring split cotter (inlet) .t .. £ halves
15 M33 65-1149 Valve spring collar 2
46 M33 31-8430 Rocker feed pipe top union washer 2
47 M33 65-1161 . Valve rocker fulcrum pin 2
48 M33 65-1146 - Valve spring (ioner) ... =
49 < M33 65-1147 Valve spring (outer) ... 3
30 M33 65-~1515 Inlet valve gmde : 1
51 M33 63-1118 Valve rocker fulcrum pin washer ... 2
52 M33 65-1117 Valve rocker fulcrum spring 2
53 M33 65-1102 Valve rocker (inlet) ... 1
33B ... M33 65-1100 Valve rocker (exhaust) . 1
54 M33 27-1111 Valve rocker fulcrum pin thrust washer ... 2
53 M33 29-541 Cylinder head cover screw washer 8
56 .. M33 65-1166 Cylinder head cover screw ... 8
57 M33 65-1704 Cylinder head with fixed fittings !
58 M33 36481 Valve rocker fulcrum pin nut washer =
59 M33 65-311 Valve rocker fulcram pin nut % -
60 Ma33 66-1367 Push rod cover tube giand packmg l
61 M33 65-1082 Push rod cover tube gland nut !
62 M33 2-49 Carburetter stud nut < .2
63 M33 36-382 Carburetter stud nut washer z
64 M33 24-5205 Carburetter stud g 2
65 M33 65-1238 Carburetter flange washer (Tufnol) E
66 M33 65-1232 Carburetter flange washer (paper) =
67 M33 65-1164 Cylinder head cover washer (paper) =
68 M33 65-1159 Cylinder head cover (inlet) (left- h:md) L
69 M33 26-1253 Oil return pipe banjo screw l
70 M33 65-1218 Qil return pipe !

. Gearbox

! Clutch and
Front
: Chaincase

e e e
7

Frame anc
i Fittings

IFrunt Fork
and

1 Fittings

i Front Hub

' and Wheel

i Fittings

' Rear Hub
: and Wheel
Eittings

* Mudguards
! Qil Tank
! Toolbox and
i Chainguards

Petrol Tank
Handlebar
Dual Seat
Battery Carrier
and Silencer
far Mudguard
Toolbox
Chainguards
Rear Brake
Control
aod Silencer

| e o
Special
Components
ks supplied to
Automobile
Association

Legshields

Elm_:trical
Equipment

front and Rea:
Safety Ban.
|} Safety Bamn
‘{land Legshields

Sidecar
(Chassis

Carrier a.
Pannier




Plate 3.

ENGINE
M33

Engine M3}

Y

Eg g e
:;i&#‘é\f@ﬁ'.:.‘*; BT N

Prted
W

AL A
$ .g_,:éwf(:’}%{..ﬂw-

@
¥

F; fe? 21 Rk
iy Ey



Plate 3—continued

ENGINE

M33
Plate Ref. Number
Number. Model. Part No. Description. per set.
71 M33 66-147 Engine steady stay ... !
72 M33 15480 Engine steady stay bolt (up to 1833) !
73 M33 24-8784 Engine steady stay bolt washer (up to 1933) i
74 M33 2-49 Engine steady stay bolt nut {up to 1933) ... 1
75 Ma33 65-1239 Inlet valve ... !
76 M33 65-1519 Valve spring seat ... e
77 M33 65-1544 Rocker oil feed pipe complete !
78 M33 65-1613 Connecting rod with bushes 5 |
79 M33 66—492 Connecting rod gudgeon pin bush 1
80 M33 66-954 Gudgeon pin retaining ring 1
31 M33 65-1692 Piston complete (6.5 to I C.R.) tup to 1953) I
82 M33 65-1250 Piston ring 2
83 M33 65-1253 Piston scraper ring ... l
84 M33 24-1792 Piston scraper ring (Maxigroove) (up to 1953) 1
85 M33 66-954 Gudgeon pin retaining ring 1
86 M33 66-953 Gudgeon pin l
87 M33 24-375 Crankpin roller 23
83 M33 66-506 Crankpin roller cage ... 1
90 M33 26-1253 Oil return pipe banjo screw 1
91 M33 21-5102 Exhaust pipe finned collar nut !
92 M33 29-541 Exhaust pipe finned collar washer |
93 M33 21-6187 Exhaust pipe finned collar screw ... 1
Plate 4 ENGINE
M33
Plate Ref. Number
Number. Models. Part No. Description. per ser.
1 M33 1-4673 Qil valve spring ball 1
2 M33 66-1684 Oil valve spring . 1
3 M33 66-1683 Oil valve spring retaining screw washer ... 1
4 M33 65-2188 Oil valve spring retaining screw I
3 M33 65-2157 Timing cover screw ... 9
6 M33 65-2143 Timing cover complete 1
7 Ma33 66-1920 Timing cover washer 1
8 M33 66698 Engine shaft oil feed pipe ... !
9 M33 29-905 Engine shaft timing pinion nut I
10 M33 66-1923 Oil feed rubber washer 2
11 M33 66-2007 Cam pinion spindle bolt 2
12 M33 66-2008 Timing gear plate complete |
13 M33 65441 Cam pinion bush . il
14 M33 65-2420 Cam pinion (exhaust) ; !
15 M33 65-2426 Cam pinion spindle (exhaust) 1
16 M33 65-692 Engine shaft uming pinion... i
17 M33 66-1493 Inlet and exhaust tappet Z
18 M33 66-1454 Inlet and exhaust tappet guide -z
19 M33 65-1332 Inlet and exhanst tappet locknut 24
20 M33 ... 66=1511 Inlet and exhaust tappet head 2
21 M33 ... *66-1616 Crankcase (gear side) with fixed fittings... 1
22 M33 31-212 Crankcase stud (top) (rear) - ’ 1
23 M33 66-2353 Magdyno strap (short) complete ... !
23 M33 66-2327 Magneto strap (front) (up to 1935}... |
24 "M33 65-2353 Magdyno strap eye plug (tapped): !
25 M33 66-2355 Magdyno strap (long) complete i
25 M33 66-2343 Magneto strap (rear) (up to 1933) ... !
26 M33 65-2352 Magdyno strap eye plug (plain) !
27 M33 294662 Magdyno strap bolt saddle washer 1
28 M33 2-923 Magdyno strap bolt washer 1
29 M33 27-5156 Magdyno strap clip bolt !
30 M33 . *B6-1642 Crankcase (drive side) with fixed fittings i
31 M33 151355 Crankcase connecting bolt ... . . 8
32 M33 24-949 Crankcase stud (rear) : I
33 M33 66~16383 Qil valve spring retaining screw washer ... I
34 M33 65-2252 Oil pipe crankcase pipe adaptor !

*Supplied only as 66-1644 Crankease drive side and gear side assembicd

19

Cearbox

Clutch an
Front
Chaincase

e

Frame a:
Fittings

iFront Fork
‘ snd

i Fittings

| Front Hut
and Whee:
Fittings

" Rear Hub

- and Wheel
" Fittings

. Mudguards
! Oil Tank
i Toolbox and

ainguard:

!l Petrol Tank
l! Handlebar
1l Dual Seat
|Battery Carrie
i| and Silencer

Léar Mudguard
[ Toolbox
!Chainguards
||Rear Brake

i| Control
'and Silencer

Special
Components
xs supplied to
Automobile
Association

! Legshields

Tools and
Sundries

i1 Equipment

I
{
I} Electrical
|
i
i

E Front and Res
i Salety Bars.
l Safety Banx
: and Legshield:
:

Sidecar
Chassis

Carrier 2
Pannie:




M33

ENGINE

Plate 4.

o ww
o N
SN

Q/.
g2 92 £2 82 62 XS

)

EEW
amdug

Ssin . s A e L e e
s et L P A BN BN, P, PO R s Ty
L AT PE AL PR e 0%




Plate 4—continued ENGINE

M33 .
Plate Ref. Number
Number. Models. Part No. Description. perset
—_— Gearbox
35 M33 -+ B3-1235 ... Flywheel (gear side) with shaft assembled ; ! -
35 M33 . B5-1742 . Flvwheel (gear side} with shaft assembled (up to 1935) !
36 M33 .. 24553 ... Crankcase drain plug washer 55 1 Clutch anc
37 M33 ... 28-243 ... Crankcase drain plug . 1 Front
38 M33 ... 685-1740 ... Flywheel (drive side) with shaft assembled {llp to 1955) 1 Chaincase
33 M33 ... B5-1233 ... Flywheel (drive side} with shait assembled 1
39 M33 ... 27-1239 ... Engine shaft rivet ... 1-]1 e
40 M33 ... B6-545 ... Crankpin
a A133 .. 65-1128 ... Engine shaft (drive s:de) 1 Fass e
42 L M33 .. 2-36 ... Crankpin key . ! -
43 M33 ... 66-630 ... Connecting fod thrust washer rivet 6
44 M33 ... 66-629 ... Connecting rod thrust washer 2 . e
45 M33 .- 65-2520 ... Cush drive bearing nut ... 1 j
46 M33 ... 83-2521 -... Cush drive bearing nut lockwasher I iFront Fork
47 A3 .. BG-1708 ... Cush drive spring (1954) . 1 and
48 M33 ... 15-1355 ... Cush drive sleeve {1934) : i Fiitings
49 s M33 <. 153-1364 ... Engine sprockst (20T) (solo} (l‘i.ﬂl 1
49 M33 co 13-153GR7 L I‘ncine sprocket (17T) (sidecar) (1934} 1 —
a0 M ... B3-2523 ... Cush drive bearing (1954) 1 Front Hub
31 A R S 63-2328 ... " Cush drive d{:t:mce piece (.320"—. J‘a ) (n]) to Ilh:n ... us regd. am.i ‘_‘l'hefl
22 M33 -~ 66-1707 ... Cush drive bearing alignment washer (0327) ... ... as rega. Fittings
52 M33 - 66-1708 ... Cush drive bearing aiignment washer (0647} ... ...oas reqd.
33 M35 ..~ 66-661 ... Engine shaft shim (drive side) - 1
54 M33 - B5-2045 ... Dall bearing (drive side) ! 2
34A M33 - 68-660 ... Lngine shaft distance collar I Rear Hub
33 33 - B85-2240 ... Main bearing spring ring 1 and Wheel
56 M33 -7 24-724 - ... Roller bearing (drive side; ... I Fittings
37 M33 - 242113 .. Oil dinger- .. 1
38 M33 ... 65-1129 ... Engine shaft (gearside) 1 -
39 M33 .- 65479 ... Crankpin oil hole plug screw 1 Mudrua.rds
60 M33 ..o 31=300 ... Crankpin nut lockwasher 2 il Tank
61 M33 2 24-722 . Roller bearing (gearside) 1 TC‘L‘_'.I::;;:;
2 M33 e 2237 ... Crankpin nurt locking washer screw 2
63 M35 .. 31-298 .. Crankpin nurt ... . 2 :
64 M33 ce 2449 ... Crankcase ccmnectmg bolt nut ° ' Petral Tank
65 M33 ... 31-222 . Crankcase scavenge cover stud 4 ‘| “Handlebar
66 M33 ... 65-2316 ... Magdyno driving pinion oil seal I il Dual Seat
67 M33 .- 66-2620 ... Oil pump driving spindle ¢ 1 ;!m;rgi(ll';:::r
68 M33 ... 63-2618 ... "Oil pump and crankcase joint washer 1 |
69 ... M33 ... 65-2606 ... Oil pump top plate washer ! ‘far Mudguard
70 M33 ... 65-2598 ... Oil pump top plate ... - 1 t| Toolbox
71 M33 ... *65-2601 ... Oil pump feed gear (driver; 1 %’:.“:‘B“::fe‘
72 33 ... 63-2596 ... Oil pump body . 1 ‘1" Control
73 M33 . *65-2399 ... Oil pump scavenge gear . 2 ‘hnd Silencer
74 M33 ... 65-26253 ... Oil pump bottom plate with valve bud\ Cerllp ‘and steel ball [ .
75 M33 .- 24-978 ... Oil pump fixing bolt washer = @ 'l 1 Special
76 M33 ... 15-848 .. Oil pump bolt.. s - !|Components
77 M33 ... 65-2604 .. Oil pump ﬁ\cmg bolt 2 3 supplied to
78 .. M33 .- 65-2580 ... Oil pump driving spindle retaining pin 1 [ Adiycsabile
79 M33 ... 36-3528 ... Magdyno drive idler pinion thrust washer ! :
30 M33 ... 63-2335 ... Magdyno drive idler pinion spindle 1 j .
S1 M33 ... 65-2425 ... Cam pinion spindle (inlet) ... ! ;
§2 M33 ... 65-2334 ... Magdyno driving pinion ] i Legshields
83 M33 ... "65-2600 ... Oil pump feed gear (driven) - 1 :
84 M33 .-~ 29=541 ... Crankcase scavenge cover stud washer + |
85 M33 - 2251 ... Crankcase scavenge cover stud nut 4 |} A
86 M33 ... 65-2611 ... Crankcase scavenge cover ! :
87 M33 ... 65-2612 ... Crankcase scavenge cover washer ... 2 ! Tools and
88 M33 ... 65-2623 ... Oil pump filter 1 Sundries
89 M33 ... 85-2612 ... Crankcase scavenge cover washer ... z t
90 ... M33 ... 86-2250 ... Magdyno drive idler pinion 1 it-
91 M33 .. _2-2903 ... Magdyno driving pinion washer i s
92 M33 . 24-195 © ... Magdyno driving pinion nut 1 ¥ Eiectrical
93 M33 -~ 65-2336 ... Magdyno drive idler pinion bush ... 1 HE ceen
9 . M33 ... 63-2425 ... Cam pinion (inlet) ) ! {j-quipment
95 M33 ... 6541 ... Cam pinion bush 2 ‘4
96 M33 ... 65-693 ... Engine shait timing pinion key ! i
97 M33 o 1-53069 ... T1m§ng gear plate bolt (C.E.L) ! Front and Rea
98 M33 ... 36-382 ... Timing gear plate bolt washer 0 Safety Ban.
99 .. M33 ... 21-2902 ... Timing gear plate bolt (Whit.) 3 Salsty Hisy
wo ... M33 ... 65-695 .. Pinion locking washer ) 1 frd Lamviiald)
*B3-2601 replaced by 63-2392 *65 -2599 replaced by 63-2590 *(3-2600 replaced by 83 2359 S:a
For replacement purposes these gears ard only supplied m aets of lour. 'h“‘!‘r
23 assls
Carﬁer a
Pannie:




cur

Plate 4—continued

ENGINE

M33
Plate Ref. Number
Number. Models. Part No Description. per set.
101 M33 65-2589 Oil pump complete ... 1
102 M33 65-2622 Qil pump valve body c:rcllp 1
103 M33 65-:593 Oil pump valve body steel ball - 1
104 M33 65-2168 Timing cover air release ada.ptor complete 1
105 M33 15-82 Air release disc - . . !
106 M33 65-2171 Air release adaptor screw I
107 M33 65-2165 Timing cover air release body 3 1
108 M33 - 66-8332 Timing cover breather extension pipe nut s 1
109 M33 65-2166 Timing cover breather extension pipe comp[etc 1
110 M33 31-8430 Air release adaptor washer (ﬁbre} " vas 1
111 M33 65-2540 Cush drive distance piece (1933 Models) 1
112 M33 66-1707 Cush drive bearing alignment washer as reqd.
112 M33 66-1703 Cush drive bearing alignment washer .o as reqd.
113 M33 65-2539 Cush drive bearing : - !
14 M33 Engine sprocket (17T} sidecar) 1
114 M33 6G5-12538 Engine sprocket (20T} (solo) !
s .. M33 67-1135 Cush drive sleeve !
e N33 67-1136 Cush drive spring ... !
117 M33 63-2521 (Cush drive nut locking washer 1
118 M33 63-2520 Cush drive nut !
Plate 5 GEARBOX
+M"” Group
Plate Rel. Number
Number. Model. Part No. Description. per set.
1 M Group 244226 Gearbox sprocket locknut e 1
2 M Group 244263 Gearbox sprocket nut lockwasher ... 1
3" M Group 65-3506 Gearbox sprocket (19T) . 1
4 M Group 66-3140 Gearbox with fixed fittings 1
5 M Group 244288 Gearbox oil baffle 1
6 M Group 154110 Gearbox inspection cover washer ... pa
7 M Group 274258 Gearbox inspection cover screw 4
8 *M Group 66-3070 Gearbox inspection cover 1
9 M Group 65-3508 Gearbox sprocket oil seal 1
10 M Group 65-3509 Gearbox sprocket oil seal washer ... 1
i M Group 244065 Gearbox ballrace ; 1
12 M Group 66-3086 Gear control shaft packing uasher as regd.
13 M Group 66-3084 CGear control shaft bush 1
14 M Group 66-3290 Gear operating fork ... 1
15 M Group 66-3291 Gear control shaft peg 2
16 M Group 66-3290 Gear operating fork . ) 1
— M Group 66-3283 Gear control shatt with forks. 1
17 M Group 66-3083 Gear control shaft 1
18 M Group 244245 Gear control shaft bush (mner cover) 1
19 M Group 66-3087 Gear control shaft bush packing washer . . as rzqd.
20 M Group 154223 Indexing plunger sleeve 1
21 M Group 154225 Indexing plunger spring 1
22 M Group 154224 Indexing plunger 1
23 M Group 2440 Operating shaft nut ... 1
24 M Group 15-39 Operating shaft washer 1
25 M Group 154226 Pedal shaft bush 1
26 M Group 154229 Operating shaft !
— M Group 15-4231 Operating plate 1
27 M Group 2-49 Operating plate and pawl arm stop screw nut ... 2
28 M Group 36-382 Operating plate and pawl arm stop washer 2
29 M Group 154228 Operating plate and pawl arm stop i
30 M Group 2-2211 Operating plate and pawl arm stop screw z
31 M Group 154139 Pawl carrier arm main spring ’ !
82 M Group 151138 Pawl pivot . 2
33 M Group 154243 Pawl carrier arm (butt«)m) (s.uumletc‘ !
34 M Group 15242 Pawl carrier arm (top) (complete) ... 1
35 M Group 154161 Pawl return spring 1
36 .. M Group 154141 Pawl (top) !

S



Plate 5.

GEARBOX

“M" Group

22 21 24 25

8 K9 20

15 1

BQ!OIIIZDIT

4

Gearbox
“M" Group

Can’ier a:
;
{

Gearbox

Clutch an:
Front
Chaincase

Frame ac
Fittings

‘Front Fork
and
Fittings

Front HuE.:
and Wheel
Fittings

Rear Hub
2nd Wheel
Bitsings

Mudguards
Oil Tank
Toolbex and
Chainguards

{ Petrol Tank
| Handlebar
1 Seat
Battery Carrier
| and Silencer
| e
“far Mudguard
Toolbox
Chainguards
Rear Brake
Control

aod Silencer

Special
Components
23 supplied to
Automobile
Association

Legshields

Tools and
‘f Sundries

| Eiectrical
Equipment

ront and Rea:
| Saiety Bars.
;|| Safety Bars
: d Le!shielﬂl

I gidecar
i hassis
]
1

Pannier




Plate 5—:zontinued GEARBOX

M Group
Plate Ref. Number
Numter Models. Part No. Desuription. per set.
ER 37 M Group ... 154143 ... Pawl pivot nut 2
; 38 " M Group .. 222395 ... Pawl givet locknut 2
39 . Al Group ... 15-4142 ... Pawl (bottom) L
40 5 M Group ... 15-4253 ... Gear control link compiete 1
40 ...~ M Group ... 15-4255 ... Gear control link adjuster ... . 1
41 M Group ... 24-563 ... Gear control link adjuster locknut 1
’ 42 M Group ... 1544254 ... Gear control link yoke 1
' 43 M Group ... 15-4206 .. Ratchet lever complete 1
: 44 M Group ... 154221 . Gear control link pin o 2
45 . M Group ... 35-705 ... Gear control link pin split pin 2
46 - M Group ... 15-4227 .. Ratchet lever sleeve bush 1
—47 M Group ... 63-3383 ... Clutch controi lever complete 1
48 . M Giroup ... 63-3360 ... Clurch push rod lever . 1
49 - Al Group ... 65-3403 ... Clutch push rod lever adjusting screw complete !
30 o M Group ... 24452 Clutch push rod lever adjusting screw nut 1
31 . M Group .. 2.525 .. Clutch control lever nut washer 1
52 M Group .. 153-1485 ... Clutch control lever nut 1
53 AL Group ... 35-702 ... Clutch control lever split pin !
54 M Group .. 65-3361 ... Operating pedal clamp bolt... . 1
55 M Group ... 2-325 ... Operating pedal clamp bolt washer 1
-36 M Group ... 66-3065 ... Gearbox outer and inner cover screw 3
57 M Group e 29-3250 ... Opera:ing pedal spindle rubber . 1
58 M Group ... 65-3417 ... Gear change operating lever complete 1
39 i M Group ..o 85-3212 . Iucnsta.rter crank rubber . !
60 M Group .. 67-42 ... Quter cover inspection cap washer 1
61 M Group ... ©5-3364 ... Outer cover inspection cap ... 1
62 M Group ... 15-4179 ... Kickstarter crank c0mp1ete 1
53 M Group ... 29-3242 ... Gearbox outer cover stud nut 4
34 A Group ... B3-3062 .. Gearbox cover and case screw 4
35 M Group ... 222378 ... TWickstarter crank cotter pin nut ... 1
35 M Group ... 15-5155 ... Kickstarter crank cotter pin washer 1
37 - M Group ... 22379 ... Kickstarter crank cotter pin ; 1
Ga M Group ... B6-3131 ... Outer cover joint washer ... 1
69 A Group ... 66-3125 ... Gearbux outer cover with fixed ﬁt:mr's 1
70 M Group .. 2-443 ... Kickstarter crank pin anchor p:n nut ... 1
71 M Group ... 244258 ... TKickstarter quadrant bush . 1
72 M Group ... 66-3058 ... Kickstarter crank spring ... 1
73 M Group ... 2-3718 ... Kickstarter crank spring anchor pin 1
74 M Group ... 15-4121 ... Kickstarter quadrant... !
75 M Group .. 66-3259 ... Kickstarter return stop rubber 1
76 M Group ... 67-3028 ... Gearbox inner cover ball journal spring nng 1
77 M Group ... 24-4217 ... Cearbox inner cover ball journal ... 1
78 M Group ... 244236 ... Gearbox retaining washer (small) . 1
79 M Group . 244237 .. Gearbox distance washer 1
30 M Group ... 633073 ... Gearbox outer cover stud 1
s1 M Group ... 66-3074 ... Gearbox dowel 2 -
§2 M Group ... 65-3399 ... Speedometer gear bush sealmw nut (ﬁttcd when spnedo not
required) . : !
83 M Group ... 65-3391 ... Speedometer driven gear bush nut 1
: st M Groap ... 63-3392 .. »pecaometer driven gear bush scaling nut washer (\\ilLﬂ "l'f-‘LCU ! 4
: not ficted). :
335 - M Group ... 65-3390 ... Speedometer driven gear bush .. 1 il
36 M Group ... B5-3377 ... Speedometer driven gear bush (small) 1 i
87 M21, M33 ... 65-3367 ... Speedometer driven gear 1
37 MZ20 ... 65-3402 ... Speedometer driven gear ... 1 '
—388 .. M Group ... 66-3133 ... Gearbox layshaft bush (long) 1 4
e M21, M33 ... 66-3132 ... Gearbox layshaft . 1 £
(B89 .. M20 ... 65-3498 ... Gearbox layshaft 1 3
%0 .. M Group ... 66-3214 ... Mainshaft gear bush, 1 @
91 M Group ... 66-3209 ... Gearbox layshaft gear complete {"QT) 1 i
_ M Group ... BR=3211 ... Gearbox la\shaft gear bush ... l %J
. 92 ... M Group .. 244393 ... Gearbox dog clutch ... 1 41
! 93 M Group ... 66-3215 ... Gearbox layshaft gear complete ("ST) ! Y
: 94 5 M Group ... 66-3214 ... Gearbox layshaft gear bush 1 %‘
S5 Al Group .. 244221 . Gearbox layshaft gear (17T and 20T) ! 3
96 M Group ... 244223 ... Gearbox layshaft bush (short) 1 i
) 97 M Group .. 154165 ... Plnion sleeve complete 1 P
i ¢ g 98 ... M Group ... 66-3155 ... Pinion sleeve bush ! i
3 Qs Al Gronn . BR-GIAG ... Pinton sleeve hsh {drill L(].] 1 i
: 99 M Group .. 2843 ... Gearbox drain plug ... ! 33
i 100 M Group ... 29-3304 ... Gearbox outer cover stud (Iong) 2 ‘“"}
i 101 s M Group .. 244225 ... Gearbox oil retaining washer l ﬁ:




Plate 5—continued

GEARBOX

“M" Group
Plate Ref. Number
Number. Models. Part No. Description. per set.
102 M Group 244393 Gearbox dog clutch ... !
103 M Group 66-3212 Mainshaft gear complete ("ST) !
104 M Group 66-3214 Mainshaft gear bush . !
105 M Group 244231 Mainshaft gear (20T and 16T} 1
106 M Group 154260 Gearbox mainshaft ... l
107 M Group 244235 Gearbox oil flinger washzr ... I
108 M Group 66-3128 Inner cover complete with fixed htt:ngs 1
109 M Group 66-3069 Inner joint washer . 1
110 M Group 66-3071 Mainshaft packing washer (. 0057 ... .. as regd.
110 M Group 66-3072 Mainshaft packing washer (.010%) .. as regd.
11 M Group 65-3375 Speedometer driven gear thrust washer 1
112 M Group 65-3400 Speedometer bush retaining pm 1
113 M Group 65-2157 Innzr cover anl case screw.. 3
114 M Group 154239 Gzar operating lever . 1
115 M Group 2-1813 Gear operating lever nut !
116 M Group 154232 Gear operating lever locking washer 1
117 M Group 15—4233 Gear control quadrant spacing collar !
118 M Group 66-1910 Gearbox outer cover stud 1
119 M Group 66-3079 Kickstarter ratchet !
120 M Group 66-3080 Kickstarter ratchet pinion l
121 M Group 66-3081 Kickstarter ratchet pinion sleeve ... 1
122 M Group 244256 Kickstarter ratchet spring 1
123 M Group 244282 Kickstarter ratchet pinion sieeve nut !
124 M Group 244278 Kickstarter ratchet pinion locking washer !
125 M Group 244255 Kickstarter ratchet pinion sleeve locknut !
126 M Group 66-3067 Clutch push rod 1
126 AA Model 29-3324 Cluzch push rod 1
126 AA Medel 65-3943 Clutch push rod 1
127 M Group 28-2080 Grease nipple ... : 1
128 M Group 21-2888 Inner cover and case screw. . -
129 M Croup 154246 Inner cover and case loch" stno I
130 M Group 154240 Operating shaft clip ring 1
131 M Group 24-4247 Gear control quadrant = !
132 M Group 244248 Gear control quadrant bush !
133 M Group 154035 Gear control plunger : 1
134 M Group 24-68 Gear control plunger spring 1
135 M Group 24-4251 Gear control plunger cup 1
136 M Group 2433 Cearbox key (mainshaft) 1
Plate 6 CLUTCH and FRONT CHAINCASE
*M" Group
Plate Ref. Number
Number. Model. Part No. Description. per set
1 M20, M2t M33 65-7594 Chaincase (front) with fixed fittings 1
(rigid and spring)
1 M20 AA Model 65-7594 Chaincase (front) with fixed fittings L
! M21, AA Model 65-7594 Chaincase (front) with fixed fittings !
2 M20, M21, M33 29-3319 Front and rear chaincase fixing screw washer (shnl\cprool’) i6
(rigid and spring)
2 M21, AA Model 29-3319 Front and rear chaincase fixing screw washer (shal\eproof} 16
3 M20, M21, M33 1606 Front and rear chaincase fixing screw : 16
(rigid and spring) .
3 M21, AA Model 14606 Front and rear chaincase fixing screw 16
4 M20, M21, M33 2-930 Chaincase oil level plug washer (fibre) 1
(rigid and spring)
4 M21, AA Model 2-930 Chaincase oil level plug washer (fibre) !
5 M20, M21, M33 66-7517 Chaincase cil level plug !
(rigid and spring)
5 M21, AA Model 66-7517 Chaincase oil level plug i
6 M20, M21, M33 6742 Chaincase inspection cap washer I
(rigid and spring)
6 M21, AA Moedel 6742 Chaircase inspection cap washer !

(5]
Bl

Clutch anc
Front
Chaincase

Frame an
Fittings

Front Fork
snd
Fiitings

Front Hub
and Wheel
Fittings

Rear Hub
and Wheel
Fittings

Mudguards
Tank
Toolbox and

Chainguards

¢ Petrol Tank
; Handlebar

+ Dual Seat
Battery Carrie:
; and Silencer

| o G
‘ear Mudguard
Toolbox
inguards
Rear Brake
Control
and Silencer

Special
Components
k3 supplied to
Automobile
Association

i
¥
[egshields

‘Nl Eiectrical
Equipment

Froot and Rea
Safety Bars.
Safety Bars

iHmd Legshields

idecar
%hassis

Carrier a.
Pannier




Plate 6—continued

CLUTCH and FRONT CHAINCASE

“M" Group

Plate Ref. Number
Number. Models. Part No. Description. per set.
7 M20, M21, M33 ... 65-3364 Chaincase inspection cap |

(rigid and spring) ;
7 M21, AA Model ... 65-3364 Chaincase inspection cap ... l
8 M20, M21, M33 ... 66-7514 Chaincase joint washer (cork) 1
(rigid and spring) ... )
¥ M21, AA Model 66-7514 Chaincase joint washer (cork) !
— M20, M21, M33 29-8060 Chaincase stiffening washer ... 1
(rigid and spring)
— ... M21, AA Model ... 29-80C0 Chaincase stiffening washer ... }
9 ... M20, M21, M33 .. 2-2395 Clutch spring retaining stud nut ... 12
... (rigid and spring)
10 ... MZ20, M21, M33 66-3800 Clutch spring ... &
... (rigid and spring)
11 ... MZ20, M21, M33 66-3781 Clutch spring cup 6
... [(rigid and spring)
12 ... M20, M21, M33 65-3828 Clutch actuating cap complete 1
... [(rigid and spring) )
13 ... M20, M21, M33 66-3787 Mainshaft nut 1
... (rigid and spring)
14 L. M20, M21, M33 65-3822 Mainshaft nut locking washer 1
... (rigid and spring)
15 ... M20, M21, M33 66-3903 Clutch driving plate centre complete with studs 1
... (rigid and spring) A
16 ... M20, M21, M33 65-3858 Clutch plate ferodo insert g6
... (rigid and spring)
17 ... M20, M21, M33 65-3857 Clutch driving plate complete with inserts 4
... (rigid and spring)
] ... MZ20, M21, M33 65-3824 Clutch driven plate ... 3
... (rigid and spring)
19 ... M20, M21, M33 65-3911 Ciutch ball race ring (inner) 1
... (rigid and spring)
20 ... M20, M21, M33 65-3910 Clutch ball race retaining ring 2
... (rigid and spring)
21 ... MZ20, M21, M33 65-3912 Clutch ball race ring 1
: ... [(rigid and spring) >
22 ... MZ20, M21, M33 66-3891 Clutch chainwheel ferodo insert 24
...(rigid and spring) ... ;
23 ... M?20, M21, M33 .. ©66-3908 Clutch chainwheel coriiplete... 1
... {rigid and spring) .. : -
24 ... M?20 (rigid and ... 24-8931 Transmission chain (front) ... 1
spring) (solo)
24 M33 (rigid and 24-8932 Transmission chain (front) |
spring) (solo) :
24 ... M20, M21 (rigid and ... 24-8930 Transmission chain (front) 1
spring)
24 M21 (rigid) ... 24-8930 Transmission chain (front! I
24 ...M33 (rigid and spring) ... 24-8931 Transmission chain (front) ... 1
(sidecar)
25 oo M20, M21, M33 65-3872 Clutch sleeve plate 1
... (rigid and spring)
26 ... M20, M21, M33 65-3873 Clutch sleeve . . 1
... (rigid and spring) ...
27 ... M?20, M21, M33 ... 65-3833 Clutch steeve vollar ... !
... [rigid and spring) ...
28 ... M20, M21, M33 66-3090 Gearbox and chaincase oil retaining washer !
... (rigid and spring)
29 ... ~M20, M21, M33 244232 Gearbox felt washer ... l
... (rigid and spring) ...
29 ... M21, AA Model ... 244232 Gearbox felt washer ... 1
30 ... M20, M21, M33 (rigid) ... 86-7601 _Chaincase (rear) with fixed fittings and sliding plate ... 1
30 ... M21, AA Model ... 66-7601 Chaincase (rear) with fixed fittings and sliding plate ... 1
30 ...M20, M21, M33 (spring)... 65-7587 Chaincase (rear) with fixed fittings and sliding plate ... 1
31 M20, M21, M33 ... 66=7575 Chaincase and crankcase joint washer (Hallite) 1
... (rigid and spring)
31 ... M21, AA Model 66-7575 Chaincase and crankcase joint washer (Hallite) 1
32 ... ~M=20, M21, M33 24-878+4 Chaincase securing bolt washer (spring) ... 3
... (rigid and spring)
32 ... M21, AA Model 24-8784 Chaincase securing bolt washer (spring} ... 3
33 ... M20, M21, M33 65-7550 Chaincase securing bolt 3

(rigid and spring)

_q,..
R

3 7 o S P
LAl o KNI

52 e R
R

.53

.,
!

o vt



Mudguarc

Fittings
snd
Toolbox

Fittings

Front Hub
and Wheel
Fittings
0Oil Tank
Toolbox and
nd Silencer

par
Fqinmrda

Control

Dual Seat

‘Battery Carrie:

t and Silencer

Handlebar

Frame ac
Rear Hub
and Wheel

Fittings

Chainguards

+ Petrol Tank

A
'l

‘Front Fork
~ Mudguards
Rear Brake

s

i 28¢es | m ﬁ Mm wmmm.m e
jikEs | 3 m.;m R _ e | EE
| £aafy -+ .w“ | $'s 2TEY ! g5 am
_Smmmu.. oo Sw i = Er e _ .o QL
G n< ] I o Lkl TS 19

“M” Group

CLUTCH and FRONT CHAINCASE

Plate 6.

dnoag W,

asedujeyD U4 pue YD




Plate 6—conlinued CLUTCH and FRONT CHAINCASE

“M" Group

Plate Ref. Number
Number. Models. Part No. Description. pet set.
e
33 .. M21, AA Model ... 65-7550 ... Chaincase securing bolt w
34 T M20, M21, M33 ... 66-7518 ... Chaincase oil drain plug washer ... 1
... (rigid and spring) ...
34 7 'A[21, AA Model ... 66-7518 ... Chaincase oil drain plug washer ... 1
35 ... M20, M21, M33 ... 15-645 ... Chaincase oil drain plug .

(rigid and spring)

a5 .. M21, AA Model .. 15-645 .. Chaincase oil drain plug 1
— 7 56 . M2 AA Model ... 26-650 ... Clutch chainwheel roller 22
: 37 T M2l AA Model ... 66-3813 ... Clutch sleeve cork ring !
! 33 .. M21. AA Model .. 66-3811 ... Clutch sleeve ... 1
39 " 321, AA Model ... 66-3809 ... Clutch chainwheel comph:te 1
10 .. M21, AA Model ... 154306 ... Clutch centre ... .. - !
41 . M21, AA Model ... 15-2419 ... Clutch ferodo ring S
42 T M21, AA Model ... 66-3812 .. Clutch driving plate ... +
43 " 321 AA Model ... 154307 ... Clutch driven plate 3
43 L. M20, M21, M33 0 ... 29-3837 .. Clutch driven plate (plain) i
... (rigid and spring) ... :
44 7T \{21, AA Model ... 154308 ... Clutch sliding plate complete I
45 . 221, AA Model ... 154311 ... Clutch spring ... o 1
46 L. M21, AA Model ... 15-374 ... Mainshait nut 1
47 T 321 AA Model ... 154312 ... Clutch spring nut .. !
48 M21, AA Model .. 15=4313 ... Clutch operating cap compIete 1
49 . M21, AA Model ... 154316 ... Clutch cover washer (paper) : 1
50 ... M21, AA Model ... 2_1462 ... Clutch sliding plate washer (:pnng) 5
51 L. M21, AA Model ... 2551 ... Clutch shdznﬂ pllte nut y o
52 " NI21) AA Model ... 153-4315 ... Cluich cover !
53 T N21, AA Model ... 2-360 ... Clutch cover fixing screw S
54 T M21, AA Model ... 24-7063 ... Clutch cover fixing screw washer ... >
35 0 AM20 M2l M33 ... 2443 ... Chaincase sliding plate bult nut 2
(rigid and spring) ... Y
55 TUN[21, AA Model ... 2443 ... Chaincase sliding plate bolt nut ... =
56 CT 3200 M2, M33 ... 2-1374 ... Chaincase sliding plate bolt washer (plam) =
... (rigid and spring) ...
56 L. M21, AA Model ... 2-1374 ... Chaincase sliding plate bolt washer (pla:m 2
57 M20, M21, M33 ... 15-8814 ... Chaincase back Telt washer 2 1
... (rigid and spring) ...
57 ... M21, AA Model ... 15-8814 ... Chaincase back felt washer Y
58 ... M?20, M21, M33  §6-7518 ... Chaincase sliding plate bolt \\asher (ﬁbre) 2
... (rigid and spring) ...
58 " 'MP21, AA Model ... 66-7518 ... Chaincase sliding plate bolt washer (ﬁbre) 2
59 " M20, M21, M33 ... 66-7520 ... Chaincase sliding plate complete ... . 1
.. [(rigid and spring) ...
59 " NI21, AA Model ... 66-7520 ... Chamcase sliding plate complete ... 1
60 T A20, M21, M33 ... 66-7523 ... Chaincase sliding plate bolt... 2
... [(rigid and spring) ...
60 T UM21, AA Model ... 66-7523 ... Chaincase sliding plate bolt... - z
. Plate 7 FRAME and FITTINGS
i «M" Group (Rigid and Spring Frame)
iy Plate Ref Number
: Number. Model. Part No. Description. per set.
1 M20, M21, M33 ... 29-7551 ... Footrest rubber 2
3 (rigid and spring) ...
2 M20, M21, M33 ... 654891 ... Fuootrest bracket (offside) ... I
(rigid and spring) ... y
3 M20, M21, M33 ... 15-5753 ... Footrest rod nut 2
(rigid and spring) ... ,
4 M20, M21, M33 ... 65695 ... Footrest and washer (shukeproof]) L
(rigid and spring) ... :
5 ©OMR20, M21, M33 ... 24-5914 ... Tootrest rod washer (plain) 2
6 (rigid and spring) ... 66-2725 ... Front engine plate and chamqta.\ “polt nut (when crankcase
shield fitted) s 1
6 M20, M21, M33 ... 2-1925 ... Tront engine plate and chainstay Bult nut i -
(rigid :md spnng)
28

e AT, A A M

Lo bt

B A N TIPS T S PP I S



Plate 7—continued

FRAME and FITTINGS

“*M" Group (Rigid and Spring Frame)

Plate Ref. Numper
Number, Models. Part No Description. per set.
7 M20, M21, M33 31-4070 Front engine plate and chainstay bolt washer ... 1

(rigid and spring) )
8 M20, M21, M33 664183 Front engine plate and chainstay distance piece 1
(rigid and spring)
9 M20, M21, M33 66—4098 Engine yoke plate bolt (top) 1
(rigid and spring)
10 M20, M21, M33 664181 Engine plate cover (front) ... 1
(rigid and spring)
11 M20, M21, M33 29-3319 Engine plate front cover fixing screw washer (shakeproof) 4
(rigid and spring)
12 M20, M21, M33 24-7065 Engine plate front cover fixing screw 4
. (rigid and spring)
13 © M20, M21, M33 66—4149 Ball head cup 2
(rigid and spring)
14 M20, M21, M33 1-1675 Ball head cup ball (steel) 10
(rigid and spring)
15 M:20, M21, M33 664176 Frame front complete (1954) 1
(rigid and spring)
16 M20, M21, M33 28-2080 Ball head grease nipple 1
(rigid and spring)
17 M20, M21 65-9195 Air cleaner (up to 1954) 1
(rigid and spring) g
18 A120, M21 65-1210 Air cleaner adaptor (up to 1954) ... 1
(rigid and spring) ]
19 M20, M21, M33 2-995 Backstay and seat lug stud washer (double spring) 2
(rigid and spring) ,
20 M20, M21, M33 26 Backstay and seat lug stud nut -
(rigid and spring)
21 M20, M21, M33 2-1925 Front down tube and engine plate stud nut 1
(rigid and spring)
ads M20, M21, M33 667038 Front down tube and engine plate stud washer (shakeprool)... 1
(rigid and spring)
23 M20, M21, M33 27-5654 Front down tube and engine plate stud... !
(rigid and spring) "
24 M20, M21, M33 2-2138 Enginc yoke plate and frame stud washer e
(rigid and spring) o
25 M20, M21, M33 27-5684 Engine yoke plate and frame stud 3
(rigid and spriag) "
26 M20, M21, M33 661180 Engine plate (front) ... =
(rigid and spring)
27 M20, M21, M33 27-5683 Engine yoke plate and frame stud (front) - ... I
(rigid and spring) . .
28 M20, M21, M33 66173 Front engine plate and chainstay bolt (when crankcase shield
(rigid and spring) fitted) 1
—_ M20, M21, M33 3-1190 Front engine plate and chainstay bolt 1
(rigid and spring) .
29 M20, M21, M33 66—707 Engine yoke plate and frame stud washer (shakeproof) 13
(rigid and spring)
30 M20, M21, M33 2-46 Engine voke plate and frame stud nut ... 13
(rigid and spring) o
31 M20, M21, M33 654811 Footrest rod distance tube ... -
(rigid and spring)
32 M20, M21, M33 66—4581 Chainstay bridge distance piece /front) 1
rigid} n
33 M20, M21, M33 66—903 Chaincase distance sleeve -
(rigid and spring)
34 M20, M21, M33 66—4900 Footrest rod 1
(rigid and spring) ”
35 M20, M21, M33 66-4902 Footrest cork washer -
(rigid and spring)
36 M20, M21, M33 65—4890 Footrest bracket (nearside) I
(rigid and spring) :
37 M21, AA Model 66-7010 Rear brake pedal complete 1
37 M20, M21, M33 66-7005 Rear brake pedal complete 1
(rigid)
37a M20, M21, M33 66—207 Locating tube (seat lug and stays) 1
(rigid and spring)
38 M20, M21, M33 66-2810 Saddle front connecting bolt nut ... !
(rigid and spring) )
39 M20, M21, M33 35-698 Saddle front connecting bolt split pin 2
(rigid and spring) 2
39a M20, M21, M33 664234 Frame complete with chainstay, backstay, centrul stand and 1
(rigid and spring) engine plates

Frame anc
Fittings

Front Fork
and
Fittings

Front Hubr
and Wheel
Fittings

Rear Hub
and Wheel
Fittings

. Mudguards
0il Tank

Toolbox and

Chainguards

‘{ Petrel Tank

Handlebar
Dual Seat
Battery Carrier
and Silencer

-gar Mudguard

Toolbox

Chainguards

Rear Brake
Control

nnd Silencer

Special
Components
as supplied to

‘| Automobile

Association

f
.:Legshields

|| Tools and

Sundries

Eiectrical
Equipment

Front and Rea
 Safety Bans.
Safety Ban
hod Legshield:

=

11 e -

Chassis

Carrier =
Pannie:




hytn T

i T s

Plate 7—continued

' FRAME and FITTINGS

“*M" Group (Rigid and Spring Frame)

Plate Ref. Number
Number. Models. Part No. Description. per set.
—_ M20, M21, M33 66—4233 Frame complete with chainstay, and backstay 1

(rigid)
40 M20, M21, M33 334089 Saddle front connecting bolt 1
(rigid and spring) - .
41 M20, M21, M33 28-2080 Saddle front connecting bolt grease nipple 1
(rigid and spring)
42 M20, M21, M33 664206 Backstay and seat lug stud 1
(rigid and spring)
43 M20, M21, M33 2-2395 Carrier fixing screw nut 4
- (rigid)
44 M20, M21, M33 2-1462 Carrier fixing screw washer (spring) 4
(rigid)
43 M20, M21, M33 66-6979 Carrier complete 1
(rigid) )
46 M20, M21, M33 2-1374 Carrier fixing screw washer (plain) 4
(rigid)
47 M20, M21, M33 2-1354 Carrier fixing screw ... 4
(rigid) , .,
48 M20, M21, M33 2-49 Saddle rear spring stud nut -
(rigid) .
19 M20, M21, M33 664647 Saddle rear spring stud -
(rigid)
50 M20, M21, M33 2-49 Saddle rear spring stud nut 2
(rigid)
5l M20, M21, M33 36-382 Saddle rear spring stud washer (shakeproof) 2
(rigid) _
52 M20, M21, M33 30-660 Rear brake pedal fulerum pin washer (plain) 1
(rigid)
33 M20, M21, M33 66—1708 Rear brake pedal fulcrum pin washer (shakeproof) i
(rigid)
54 M20, M21, M33 15-541 Rear brake pedal fulcrum pin nut 1
(rigid) "
33 M20, M21, M33 15-8153 Pillion footrest spindle rubber -
(rigid) .
56 M20, M21, M33 66—1936 Pillion footrest spindle complete (nearside) 1
(rigid) i
57 M20, M21, M33 2-1946 Sidecar chainstay lug stud nut 1
(rigid) . * ; .
58 M20, M21, M33 ... 35-722 Sidecar chainstay lug stud split pin -
(rigid) e i
59 M20, M21, M33 ... 33-4160 Sidecar chainstay lug stud ...- 1
(rigid)
60 M20, M21, M33 65784 Prop stand clip boit 2
(rigid and spring) R
— M20, M21, M33 249 Prop stand belt nut -
(rigid and spring)
sl M20, M21, M33 2-861 Rear brake pedal stop plate washer 1
(rigid)
62 M20, M21, M33 27-6312 Pillion footrest spindle bolt 2
(rigid)
63 M20, M21, M33 36-382 Prop stand clip bolt washer 2
(rigid and spring)
64 M20, M21, M33 274401 Rear chain adjuster screw locknut 1
(rigid)
65 M20, M21, M33 66—4620 Rear chain adjuster screw ... l
rigid)
66 M20, M21, M33 66-7034 Rear brake pedal bush I
(rigid)
67 M20, M21, M33 2-923 Saddle rear spring stud washer ... 4
(rigid and spring) "
68 M20, M21, M33 2-49 Saddle rear spring stud nut -
(rigid and spring) g =5 .
69 M20, M21, M33 154100 Rear brake pedal fulerum pin washer (thin) 1
(rigid)
70 M20, M21, M33 28-2080 Rear brake pedal grease nipple
(rigid)
71 M20, M21, M33 2-79 Rear brake retaining spring bolt ...
(rigid) ...
72 M20, M21, M33 29-541 Rear brake retaining spring bolt washer (shakeproof) i
(rigid)
73 M20, M21, M33 2-1027 Rear brake retaining spring bolt nut l
(rigid)

30

P



FRAME and FITTINGS

“M" Group (Rigid and Spring Frame)

Plate 7

_— o - I ) J— 5.2 5% "
! Fo - 38w a | Buc? ..Wrt ¥, e n8,, P o nmd .
Sgf TR AR | _&m dyfisd givdl ) 2 | 3 BR | e L. | FE

w 8-3 ] : A. & 82 gman o™ g it 4 . ‘@ o
9wk egis £ | 3z2d fgden Momrns caafy 8 e E 25 ..mm..mv hAs S
L iR AU R R R
SOl ¥
(sweay Bupads pue pp3iy) Ol fol zoi 101 0Ol 66
dnoin W. AW\ %
s3upy pue swedy y el ‘
g9
‘ £l
. 529
6 ..V\mm\% 06
e D
\.“.A.@f, ® \W‘ 65 85 S
ERA R (47 \
09 (VB
D % :
\\r\.os@mw
Z
e - oy

(ALt

4




Plate 7—continued

FRAME and FITTINGS
**M" Group (Rigid and Spring Frame)

Plate Ref. Number
Nnumber. Models. Part No. Description. per set.
74 M20, M21. M33 66-7032 Rear brake pedal return spring 1

(rigid)
75 M20, M21, M33 66-7033 Rear brake pedal stop plate 1
(rigid)
76 M20, M21, M33 66-7029 Rear brake pedal fulcrum pin 1
(rigid) .
77 M20, M21, M33 66-4157 Engine plate (rear) 2
(rigid)
78 M20, M21, M33 2-46 ... Gearbox connecting bolt nut 1
(rigid and spring) n
79 M20, M21, M33 664707 Gearbox connecting bolt washer (shakeproof) 2
(rigid and spring) "
80 M20, M21, M33 654189 Gearbox connecting bolt washer (serrated) <
(rigid and spring)
81 M20, M21, M33 66-4169. ... Gearbox connecting bolt collar 1
(rigid and spring)
82 M20, M21, M33 15-1455 Rear brake pedal fulcrum pin locknut 1
(rigid)
83 M20, M21, M33 2-923 Gearbox adjuster stop washer 1
(rigid and spring; .
84 M20, M21, M33 249 Gearbox adjuster stop nut ... !
(rigid and spring)
85 M20, M21, M33 66-4602 Chainstay bridge distance collar (left-hand) 1
(rigid)
86 M20, M21, M33 654739 Prop stand lug complete i
(rigid)
87 M20, M21, M33 24-60535 Rear stand bolt 2
rigid
83 M20, .‘-I:".’I, M33 15-716 Rear stand bolt washer (spring) =
(rigid) "
89 M20, M21, M33 24-6040 Rear stand bolt nut -
(rigid) =
90 M20, M21, M33 249 Pillion footrest spindle bolt nut -
(rigid)
91 M20, M21 (rigid) 15-5816 Rear brake anchor strap 1
92 M20, M21, M33 66—4772 Rear stand complete ]
rigid
93 M20, M21, M33 66—4767 Rear stand spring 1
(rigid) '
94 M20, M21, M33 654735 Prop stand ... 1
(rigid and spring)
— M20, M21, M33 654745 Prop stand assembly ... 1
{spring) ’
—_ M20, M21, M33 654734 Prop stand assembly ... 1
(rigid)
95 M20, M21, M33 654741 Prop stand pivot pin 1
(rigid and spring)
96 M20, M21, M33 654742 Prop stand spring 1
(rigid and spring)
97 M20, M21, M33 15-6240 Chainstay bridge distance collar (centre) 1
(rigid)
98 M20, M21, M33 66—936 Pillion footrest spindle complete (offside) 1
(rigid) |
99 M20, M21, M33 66—1601 Chainstay bridge distance collar (right-hand) 1
(rigid)
100 M20, M21, M33 15-6325 Chainstay bridge connecting stud ... 1
(rigid)
101 M20, M21, M33 2-46 Chainstay bridge connecting stud nut 2
(rigid and spring)
102 M20, M21, M33 15-5664 Gearbox adjuster nut 1
(rigid and spring)
103 M20, M21, M33 661167 Gearbox adjuster stop 1
(rigid and spring)
104 M20, M21, M33 27-5710 Gearbox adjuster bolt 1
(rigid and spring) .
105 M20, M21, M33 66—1168 Gearbox connecting bolt (rear) L
(rigid and spring)
106 M20, M21, M33 661618 Chainstay and backstay complete ...
rigid
107 M20, M21, M33 15476 Gearbox connecting bolt (front) 1
(rigid and spring)
108 MZ20, M21, M33 66-4604 Chainstay and seat tube connecting stud 1

(rigid and spring)




Plate 7—continued

FRAME and FITTINGS

“M" Group (Rigid and Spring Frame)

Plate Ref. Number
Number. Model. Part No. Description. per sct.
109 M20, M21, M33 2-52 ... Chainstay to seat tube connecting stud nut 2

(rigid)
109 M20, M21, M33 66-2726 ... Chainstay and seat tube connecting stud nut (when crankcase
: (rigid and spring) shield “fitted) 2
110 M20, M21, M33 2-510 ... Rear brake rod toggle end pin 1
(rigid)
111 M20, AM21, M33 2-443 ... Rear brake rod toggle end nut 1
(rigid)
112 M20, M21, M33 2-1462 .. Rear brake rod toggle end washer (spring) 1
(rigid)
113 M20, M21, M33 65-7007 ... Rear brake rod 1
(rigid)
114 M20, BFQI, M33 15-7980 ... Rear brake rod suring 1
(rigid)
1135 M20, M21, M33 15-7985 ... Rear brake rod flynut 1
(rigid)
116 M2, M21, M33 2-2395 ... Rear brake rod locknut 1
(rigid)
Plate 8 FRAME and FITTINGS
“M" Group (Rear Suspension).

Plate Ref. Number
Number. Model. Part No. Description. per set
1 M20, M21, M33 294880 ... Central stand complete !

(spring)
2 M20, M21, M33 65-4727 ... Central stand spring ... 1
spring)
3 M20, M21, N33 29840 ... Central stand engine plate distance piece 1
(spring)
4 M20, M21, M33 27-5694 ... Central stand stud I
spring) ,
5 M20, M21, M33 2-1967 ... Central stand stud washer (spring) 2
(spring) o
6 M20, M21, M33 2-1925 ... Central stand stud nut =
(spring) .
7 M20, M21, M33 35-5016 ... Central stand grease nipple 1
(spring) _
8 M20, M21, M33 66—190 ... Chainstay and backstay complete ... ]
{spring) _ . )
9 M20, M21, M33 66—4581 ... Chainstay distance piece (front) ]
(spring)
10 M20, M21, M33 66—4200 ... Gearbox engine plate (offside) 1
(spring) )
11 M20, M21, M33 66-4201 ... Gearbox engine plate (nearside) 1
spring)
12 M20, M21, M33 65-7060 ... Rear brake pedal complete 1
(spring)
124 M20, M21, M33 65-7080 ... Rear hrake pedal stop 1
(spring)
13 M20, M21, M33 30-196 ... Rear brake pedal washer (plain) ... 1
(spring)
—_ M20, M21, M33 67—032 ... Rear brake pedal stud 1
(rigid and spring)
— M20, M21, AM33 216 ... Rear brake pedal stud nut 1
(rigid and spring)
14 M20, M21, M33 2-522 ... Rear brake pedal washer (spring) 1
(spring)
15 M33 65-9198 ... Air cleaner elbow (up to 1954) 1
(rigid and spring)
16 M33 2-14 ... Air cleaner elbow screw (up to 1954) !
(rigid and spring)
17 M33 65-9196 ... Air cleaner (up to 1954) 1
(rigid and spring)
17 M20, M21 (spring) 66-9255 ... Air cleaner 1
17 M21 (rigid) 66-9255 ... Air cleaner |
a3

Front Fork
snd
Fiitings

I':ront Hub
aod Wheel
Fittings

Rear Hub
and Wheel
Fittings

Mudguards
Qil Tank

Toolbox and
Chainguards

" Petrol Tank

. Handlebar

! Dual Seat
Battery Carrier
: and Silencer

ear Mudguard

Toolbox
inguards
Rear Brake

Cantrol

and Silencer

Special
Components

23 supplied to

Automobile
Association

i

!
Legshields

Tools and
Sundries

Electrical
Equipment

Froot and Rea
Safety Bars.
Safety Bans

{ pnd Legshield:

| Bidecar

i| Chassis

(

)
| Carrier =
Pannie:




Plate 8—continued.

FRAME and FITTINGS

«)M*» Group (Rear Suspension)

Plate Ref. Number
Number. Models. Part No. Description. per set.
17 M33 (rigid and 65-9271 Air cleaner !

spring) M20 (rigid) ‘
e M33 (rigid and 19-5203 Air cleaner element !
spring) M20 (rigid)
— M20, M21 (spring) 19-5202 Air cleaner element 1
M21 (rigid) g
— M20, M21, M33 19-5206 Air filter felt ring g
(rigid and spring)
18 M33 65-1237 ... Air cleaner adaptor (up to 1854) ... 1
(rigid and spring)
19 M33 29-541 Air cleaner elbow screw washer (shakeproof) (up to 1954) 1
(rigid and spring)
20 M20, M21, M33 15-7161 Carrier fixing screw 4
(spring)
21 220, M21, M33 67-6921 Carrier complete I
(spring)
22 M20, M21, M33 2-1462 Carrier fixing screw washer (spring) 4
(spring)
23 M20 M21, M33 2-2395 Carrier fixing screw nut 4
(spring)
24 M20, M21, M33 249 Saddle rear fixing stud nut 4
(spring)
25 M20, M21, M33 2-923 Saddle rear fixing stud washer +
(spring)
26 M20, M21, M33 671040 Saddle rear fixing stud 2
(spring)
27 M20, M21, M33 66—205 Liiting handle 1
(spring)
23 M20, M21, M33 31-68 Plunger carrier column bolt top 2
(spring)
29 M20, M21, M33 674132 Plunger spring (top) 2
(spring)
30 M20, M21, M33 . 894257 ... Plunger spnng top collar 2
(spring
31 \1‘70( M21, M33 .~ 894249 Plunger spnng mner shroud 5 2
. spring) )
32 M20, M"l M33 894248 ... Plnngcr spring Outer shroud 2
{spring) e
a3 M20, M"l M33 - 674134 ; Plunger carrier column assembly p
{spring) :
34 M20, M21, M33 G7-4166 Plunger carrier column screwed plug 2
(s ring)
35 M20, M21, M33 3-1399 Clamp lug bolt 2
{spring)
36 M20, M21, M33 894046 Plunger complete 2
(spring)
37 M20, M21, M33 67125 Rear spindle clamp lug (nearside) 1
(spring)
38 M20, M21, M33 66—4707 Clamp lug bolt washer (shakeproof 2
spring)
39 M"Oi M21, M33 15-1312 Rear wheel adjusting screw spring 2
spring)
40 M20, gIZl M33 674127 Rebound spring top collar ... 2
(spring)
41 M20, §I21, M33 35-722 Sidecar chainstay lug stud split pin 2
spring)
42 M20( &21 )MSS 674182 Sidecar chainstay lug stud locknut 1
(sprin
43 M20{ gﬂl )M33 67-4181 Sidecar chainstay lug stud ... 1
44 M20, M21, M33 2-1946 Sidecar chainstay lug stud nut 1
(spring)
45 M20, M21, M33 66 4603 Rear wheel adjusting screw... 2
(spring)
46 M20, M21, M33 246 lamp lug bolt nut ... 2
(spring)
47 M20, M21, M33 674126 Rear spindle clamp lug (offside) 1
(spring)

3



Plate 8 FRAME and FITTINGS

*“*M" Group (Rear Suspension)

3

2
2
@:{,
@
45\44 43

QLD -0\  GIDE) —

Frame and Fittings

66 67 6

A 63 b6IA 64 65

Rear Suspension
“M" Group

8

T2

35

Front Fork

snd

- Fittings

F:ronl Hub
and Wheel
Fittings

Rear Hub
and Wheel
Fittings

Mudguards
Oil Tank
Toolbox and
Chainguards

{ Petrol Tank
.i Handlebar

! Dual Seat
Battery Carrie:
! and Silencer
‘tar Mudguarc
}_ Toolbox
Chainguards

a nd Silencer
1

i =
I Special
{Components
as supplied to
{ Automobile

Association
1

iLegshields

Tools and
Sundries

Eiectrical
Equipmen:

Front and Re:
gﬁuy Baun

ety an
and Legshielc

Sidecar
Chassis

i Carrier
| Pannie
|




Plate 8—continued

FRAME and FITTINGS

*M" Group (Rear Suspension).

Plate Ref. Number
Number. Models. Part No. Description. per set.
43 M20, M21, M33 28-2080 Clamp lug grease nipple =

(spring)
49 M20, M21, M33 89-4240 Rebound spring outer shroud 2
(spring)
50 M20, M21, M33 89-4241 Rebound spring inner shroud 2
(spring)
51 M20, M21, M33 89-4258 Rebound spring bottom collar 2
(spring) .
52 M20, M21, M33 894259 Rebound spring (bottom) -
(spring) . ,
53 M20, M21, M33 3-1399 Plunger carrier bottom clip bolt (nearside) I
_ (spring)
54 M20, M21, M33 66—4707 Plunger carrier column bolt washer (shakeproof) 4
(spring)
55 M20, M21, M33 2-46 Plunger carrier column bolt nut .
(spring)
56 M20, M21, M33 67—1129 Plunger carrier bottom clip bolt distance washer 2
(spring) . , .
57 M20, M21, M33 246 Pillion footrest ‘anchor bolt nut 2
(spring)
38 M20, M21, M33 2-2903 Pillion footrest anchor bolt washer (spring) =
(spring)
39 M20, M21, M33 65-7063 Rear brake pedal return spring 1
(spring)
60 M20, M21, M33 651743 Prop stand lug complete l
{spring)
61 M20, M21, M33 674183 Pillion footrest adaptor g
(spring)
62 M20, M21, M33 66-6851 Rear mudguard front fixing bracket complete 1
(spring) :
624 M20, M21, M33 29-7533 Piilion footrest rubber 2
(spring)
63 M20, M21, M33 29-7581 Pillion foutrest 2
(spring) : i
63a M20, M21, M33 674128 Plunger carrier bottom clip bolt and silencer support 1
(spring) iy LR
64 M20, M21, M33 36-382 Plunger carrier bottom clip bolt and silencer support washer
- - (spring) (shakeproof) ... l
65 M20, M21, M33 249 Plunger carrier bottom clip and silencer support nut ... 1
(spring)
66 M20, M21, M33 29-7564 Pillion footrest swivel bolt ... 2
{spring)
67 M20, M‘_’..l, M33 29-7560 Pillion footrest anchor bolt 2
(spring)
63 M20, M21, M33 . *29.7561 Pillion footrest with stiffening piece 2
(spring)
63 M20, M21, M33 36-382 | ... Pillion footrest swivel bolt washer (shakeproof) 2
(spring)
70 M20, M21, M33 24-6040 Piilion footrest swivel bolt nut 2
(spring) .
71 M20, M21, M33 66—4198 Chainstay bridge connecting stud ... 1
(spring) .
72 M20, M21, M33 2-522 Chainstay bridge connecting stud washer (spring) 2
(spring)
73 M20, M21, M33 246 Chainstay bridge connecting stud nut 2
(spring)
! —_ M20, M21, M33 30 630 Pillion footrest anchnr bolt washer (plain) 2
; (spring)

*Superseded by 29-7531 pillivn footrest.

46



Flate 9, FRONT FORK and FITTINGS

“M™ Group

Front Fork
snd
Fittings

Front Hub
and Wheel
Fittings

Rear Hub
2nd Wheel
{ Fittings

Mudguards
0Oil Tank

Toolbex anc
Chainguard:

. Dual Seat
Battery Carmie
. and Silencer

ear Mudguarc
i Toolbex
Fhlinguaﬂh
jRear Brake
i Control

‘and Silencer

{ Special
iComponents
ns supplied to
I Automobile
1 Association
]

H |
|
i

:[egshields

are e T

Tools anc

Sundries

Electrical

Front Fork and Fittings
Equipmer

“M" Group

Front and R«
Safety Bar-
Safety Bar
aod Legshiel

Sidecar
a7 Chassis

i Carrier
{  Panni




o E

Plate 9

FRONT FORK and FITTINGS

“M” Group.

Plate Rel. Number
Number. Model. Part No. Description. per set.
- M20, M21, M33 65-5400 Front fork assembled (77 brake) (1952) ... 1

(rigid and spring)
— M20, M21, M33 65-5443 Front fork assembled (7" brake) (1954/5) |
(rigid and spring)
e M20, M21, M33 G3-5444 Front fork assembled (87 brake) !
(rigid and spring)
— M20, M21, M33 65-5433 Front fork assembled (8" brake)} (1953/4) 1
(rigid and spring)
-- . M21 AA Model 66-5105 Front fork assembled (87 brake) L
1 M20, M21, M33 29-5334 Front fork top bush shim (.0057) ... as reqd.
(rigid and spring) 29-5335 Front fork top bush shim (.0107) ... as reqd.
29-5336 Front fork top bush shim (.0207) ... as reqd.
29-5337 Front fork top bush shim (.0307) .. as reqd.
2 M20, M21, M33 29— 5310]3 Front fork oil seal holder ... : =
(rigid and spring) ’
3 M20, M21, M33 65-5390 Front fork spring (M21, M33 solo) ... 2
{rigid and spring) "
3 M20, M21, M33 65-3391 Front fork spring (M21, M33 sidecar) -
(rigid and spring)
4 M20, M21, M33 67-3009 Fork outer sleeve -
(rigid and spring)
4 }[‘.’.l AA Model 67-3042 Fork vuter sleeve with lamp bracket (nearside) |
4 M21 AA Model 67-5044 Fork outer sleeve with lamp bracket (oftside) !
5 M20, M21, M33 27-5133 Fork top voke clip bolt 1
(rigid and spring)
6 MZ20, M21, M33 65-5333 Handlebar clip 2
(rigid and spring)
7 M20, M21, M33 15-5155 Handlebar clip bolt washer 4
(rigid and spring)
8 M20, M21, M33 65-5334 Handlebar clip bolt ... 4
(rigid and spring)
9 M20, M21, M33 67-5023 Steering stem adjusting sleeve !
(rigid and spring)
10 M20, M21, M33 67-5024 ... Steering stem adjusting sleeve cap - !
(rigid and spring) -
104 320, M21, M33 66-5097 ... Fork top yoke clip boit nut 1
(rigid and spring)
11 M21 AA Model 2-84 Fork filler plug 2
11a M21 AA Model 2-100 Fork filler plug w asher lnbch 2
12 M20, M21, M33 65-5331 Fork tube nut : 2
(rigid and spring)
12 M21 AA Model 66-5106 Fork tube nut . 2
13 M20, M21, M33 65-5332 Fork tube nut washer 2
(rigid and spring)
14 M20, M21, M33 65-5448 Front fork top yvoke ... 1
(rigid and spring)
14 M21 AA Model 65-5447 Front fork top yoke ... 1
(rigid and spring)
15 M20, M21, M33 66-5204 Steering head dust cap 1
(rigid and spring) B
16 M20, M21, M33 65-5126 Steering head ballrace cone (top) ... 1
(rigid and spring)
17 M20, M21, M33 66—4149 Steering head ballrace cup ... 2
(rigid and spring)
18 M20, M21, M33 65-5127 Steering head ballrace cone (bottorm) 1
(rigid and spring)
19 M20, M21, M33 1-4673 Steering head balls ... 40
(rigid and spring)
20 M20, M21, M33 67-5021 Steering damper adjusting rod 1
(rigid and spring)
21 M20, M21, M33 24-6035 Steering damper knob washer (spring) 1
(rigid and spring)
22 M20, M21, M33 65-5327 Steering damper anchor plate stud 1
(rigid and spring)
23 M20, M21, M33 2-923 Steering damper stud washer !
(rigid and spring)
24 M20, M21, M33 27-5152 Steering damper anchor plate 1
(rigid and spring)
25 M20, M21, M33 36-382 Steering damper anchor plate washer 1
(rigid and sprmg)




Plate 9—continued

FRONT FORK and FITTINGS

“M" Group

Plate Rel. Number
Number. Models. Part No. Description. per set.
26 M20, M21, M33 2-49 Steering damper anchor plate stud aut ... 1

(rigid and spring)
27 M20, M21. M33 25-5241 Steering damper bottom plate 1
(rigid and spring)
28 M20, M21, M33 25-5247 Steering damper star washer 1
(rigid and spring)
29 M20, M21, M33 65-5328 Steering damper centre 1
(rigid and spring) ]
30 M20, M21, M33 65-5380 Steering damper friction washer 2
(rigid and spring)
31 M20, M21, M33 63-5410 " Fork sliding tube (offside) complete (77 brake} 1
(rigid and spring)
31 M20, M2, M33 (35-5420 Front fork sliding tube (offside) complete (87 brake) H
(rigid and spring)
32 M20, M21, M33 66-5089 Front fork bottom yoke 1
(rigid and spring)
33 M20, M21, M33 65-5435 Front fork bottom yoke bolt
(rigid and spring)
33 M21 AN Model 245280 FFront fork bhottom yoke bolt - 2
34 M20, M21, M33 36-382 Front fork bottom yoke bolt nut 1\ashcr 2
(rigid and spring)
35 M20, M21, M33 24-5160 Front fork bottom yoke bolt nut ... 2
(rigid and spring)
R1L M20, M21, Man G7-3014 Front lork shatt (87 brake) ... 2
(spring)
— M20, M21, M3s 883061 IFrunt fork shatt (87 brake) ... 2
(rigid)
37 M20, M21, M33 29-5347 ... Front fork bottom bearing ... ] 2
; (rigid and spring) - % :
33 M20, M21, M33 29-5283 Front fork shaft plug 2
(rigid and spring) ’
— 20, M21, M33 29-3338 Fork plug washer 2
(rigid and spring)
39 M20, M21, M33 2-2903 Fork end bolt washer (spring) 1
(rigid and spring)
40 M20, M21, M33 2-292 Fork end drain plug washer 2
(rigid and spring)
41 M20, M21, M33 2-1309 Fork end drain plug 2
(rigid and spring)
42 M20, M2i, M33 65-5295 Fork end bolt (nearside) 1
43 (rigid and spring) 65-5408 Fork sliding tube (nearside) complete (7" brake) 1
43 M20, M21, M33 67-5057 Fork sliding tube (nearside) complete (8 brake) 1
(rigid and spring)
44 M20, M21, M33 29-5346 Front fork top bearing 2
(rigid and spring)
44 N20, M21, M33 65-3424 Front fork top bearing 2
(rigid)
45 M20, M21, M33 29-5320 Top bearing circlip 2
(rigid and spring)
46 M20, M21, M33 29-5313 Front fork oil seal 2
) (rigid and spring)
47 M20, M21, M33 (G5-5448 Front fork top yoke i
(rigid and spring)
43 M20, M21, M33 65-3445 Steering head lock s 1
65-5446 Steering head lock grub screw 1

(rigid and spring)

29

Front Hub
and Wheel
Fittings

Rear Hub
and Wheel
Fittings

Mudguards
© _0il Tank

Toolbox and

Chainguard:

! Petrol Tank
i dlebar
! Dual Seat
Battery Carrie
i and Silencer
‘ear Mudguar«
Toolbox
Chainguards
Rear Brake
Control
and Silencer

Special
Components
as supplied to
Automobile
Association

Legshields

Tools and
Sundries

E’!eftric.al
Equipmer

Front and R«

Safety Bar
hnd Legshiel

Sidecar
Chassis

| Carrier
Pann:




Plate 9A

FRONT FORK and FITTINGS

M21 Spring Frame (1938)

Plate Ref. Number
Number Model Part No. Description per set
1 M21 65-5446 Steering head lock grub screw 1
2 M21 65-5447 Front fork top yoke ... 1
3 M21 65-5332 Front fork tube nut washer ... 2
4 M21 65-5331 Front fork tube nut 2
5 M21 66-5097 ... Front fork top yoke clip bolt nut 1
6 M21 65-5445 Steering head lock 1
7 M21 67-5023 Steering stem adjusting sleeve 1
8 M21 67-5024 Steering stem adjusting sleeve cap ... 1
9 M2l 65-5334 Handlebar and yoke clip boit +
10 M21 15-5155 Handlebar and yoke clip bolt w asher (plam) 4
1 M21 65-3333 Handlebar clip ; z
12 M2 97-5135 ... Front fork top yoke clip bolt 1
K] M21 67-3021 Steering damper adjusting rod 1
14 M21 24-6035 Steering damper knob washer (spring) l
13 M21 65-5380 Steering damper friction washer 1
16 M2t 27-5152 ... Steering damper anchor plate 1
17 A2 25-5247 Steering damper star washer 1
18 M21 65-3328 Steering damper centre 1
19 M2l 66-5204 Steering head dust cap 1
20 M21 65-5126 Steering head ballrace cone (top} 1
21 M2l 14675 Steering head balls ’ 40

s 222 M21 65-3127 Steering head ballrace cone (bottom) 1
23 M2l 35-701 Steering damper rod split pin 1
24 21 25-2541 ... Steering damper bottom plate o 1
25 M21 36-382 ... Steering damper anchor plate stud lock \\aslu_r (shakeproof) i
26 M21 249 Steering damper anchor plate stud nut - 1
27 M2l 2-923 Steering damper anchor plate stud washer (plain) 1
23 M21 65-5327 Steering damper anchor plate stud ... 1
29 M21 89-5061 ... Front fork shaft 2
30 21 67-5044 Front fork outer sleeve (ofs) I
31 A2l 67-5042 Front fork outer sleeve (nfs) 1
32 M21 89-5036 Front fork spring (solo machines) 2
32 M21 65-5391 ... Front fork spring (sidecar machines) 2
33 M21 29.5310 ... Front fork oil seal holder 2
34 3121 29-3313 Front fork oil seal 2
35 M21 29-5320 Front fork top bearing circlip 2
36 M21 65-5424 Front fork top bearing 2
37 M21 29-5347 Front fork bottom bearing 2
33 M21 29-5338 Front fork shaft plug washer 2
39 M21 29-5283 Front fork shaft plug 2
40 M21 2-1309 Fork end drain plug 2
41 M21 2-292 Fork end drain plug washer ... 2
42 M21 67-5057 Front fork sliding tube (n/s) 1
43 M21 2-2903 Front fork end bolt washer ... 1
44 M21 65-5295 Front fork end bolt (n/s) 1
45 M2l 65-5420 Front fork sliding tube {ofs) i
46 M21 24-5160 Bottom yoke bolt nut z
47 M21 66-5089 Front fork bottom yoke 1
43 M21 36-382 Front fork bottom yoke washer 2
19 M21 29-5289 Front fork bottom yoke bolt 2

B s ah AT T T S des e e a4t 18 T

40

o

B TR

Lol



Plate 9A FRONT FORK and FITTINGS

M21 Spring Frame (1958)

49 48 47 46 47 46

Front Fork and Fittings

29 30 31

41 40 3938

41

Front Hub
and Wheel
Fittings

Rear Hub
and Wheel

Fittings

Mudmnrd:
Oil Tank

Toolbox and
ainguards

Petrol Tank
Handlebar
at
Battery Carrier
and Silencer

ear Mudguard
- Toolbox
Chainguards
+Rear Brake
Control
and Silencer

I Special
:Components
as supplied to
! Automobile
. Association

-
Legshields

Electrical
i|Equipment

Safety Bars,
Safety Ban
and Legshields

|
rmnt and Rea



Plate 10. FRONT HUB and WHEEL FITTINGS

“M* Group (Rigid and Spring Frame) (77 brake)

“"M" Group

Front Hub and Whee! Fittings
(Rigid and Spring Frame)

(19 e
ekt ns



Plate 10 FRONT HUB and WHEEL FITTINGS
**M"” Group (Rigid and Spring Frame) (7" Bruke)
Plate Ref. Number
Number. Model. Part No. Description. per set.
1 Rigid and Spring 27-6813 Front wheel spoke nipple 40
Frame

2 Rigid and Spring 65-5872 Front wheel spoke (long) 20
Frame

3 Rigid and Spring 65-5929 Front hub spindle complete 1
Frame

4 Rigid and Spring 65-5892 Front hub spindle distance piece ... 1
Frame

5 Rigid and Spring 65-5893 Front wheel cover plate nut 1
Frame

6 Rigid and Spring 65-5890 Front hub distance collar 1
Frame

7 Rigid and Spring 65-5888 Front hub feit washer retaining cup 1
Frame

3 Rigid and Spring 65-5886 Front hub felt washer 1
Frame

] Rigid and Spring 65-5887 Front hub felt washer retaining ring ]
Frame

10 Rigid and Spring 65-5883 Front hub ball journal 1
Frame .

11 Rigid and Spring 15-5290 Front hub grease nipple ]
Frame

12 Rigid and Spring 65-5910 Front wheel spoke (short) ... <0
Frame

— Rigid and Spring 65-5870/44 . Froot wheel complete (less brake and tyre; l
Frame

13 Rigid and Spring 67-5543/3... Front wheel rim I
Frame

14 Rigid and Spring 35-6436 Front brake shoe lining rivet 14
Frame

15 Rigid and Spring 65-5903 Front brake shoe lining 2
Frame

16 Rigid and Spring 65-5895 Froot brake cover plate complete !
Frame

17 Rigid and Spring 24-3045 Front brake shoe fulcrum pin washer (serrated) I
Frame

18 Rigid and Spring 24-5860 Front brake shoe fulcrum pin nut I
Frame

19 Rigid and Spring 65-5907 Front brake shoe cam lever 1
Frame

20 Rigid and Spring 15431 Front brake shoe cam washer 1
Frame :

21 Rigid and Spring 66—4708 Front brake shoe cam washer (shakeproof) I
Frame

22 Rigid and Spring 2440 Front brake shoe cam nut ... 1
Frame

23 Rigid and Spring 29-5871 Front brake cable toggle end 1
Frame

24 Rigid and Spring 2-510 Front brake cable toggle end screw 1
Frame

25 Rigid and Spring 2-1462 Front brake cable toggle end washer (spring) 1
Frame

26 Rigid and Spring 2443 Front brake cable toggle end screw nut... 1
Frame

27 Rigid and Spring 65-5893 Front wheel cover plate nut 1
Frame

28 Rigid and Spring 65-5674 Front brake shoe cam bearing oil hole clip 1
Frame

29 ... Rigid and Spring 65-5904 Front brake shoe spring 2
Frame

30 ... Rigid and Spring 65-5901 ... Froant brake shoe complete ... 2
Frame

31 .. Rigid and Spring 65-5899 Front brake shoe fulcrum pin 1

’ Frame

32 Rigid and Spring 65-5905 Front brake cam complete ... i
Frame

33 Rigid and Spring 65-5891 Front hub distance piece 1
Frame

34 Rigid and Spring 65-5885 Front hub bearing retaining ring ... 1
Frame

Front Hub
and Wheel
Fittings

Rear Hub
and Wheel
Fittings

Mudguards
Oil Tank
Toolbox and
Chainguards

Petrol Tank

Handlebar

Dual Seat
Battery Carrie:
_ and Silencer

ear Mudguard
Toolbox

Chainguards

:Rear Brake

i ntrol

and Silencer

|  Special
‘Campengnu
as supplied ta
| Automobile
| Association

i
Legshields

Tools and

Sundries

i wTTRTE T

Electrical
Equipmen

ceerarasir

: Front and Re
Safety Bary
: { Safety Bar:
nd Legshielc

Sidecar
Chassis

/

|| Carrier
Al Panni:



FRONT HUB and WHEEL FITTINGS

Plate 11.

M Groip (Rigid and Spring Frame) (8 Brake)

FIHOSKHS -89 (20 pue mopiig ssop) apadwod ooy L |

oyl Juippe L panubor ysy apns asuapd sy pue sqngg 'SP CT—sousiuy

SRV NG

UNN ] oy o) aqunn Xy oyeadoadde

Juilava s spuanodwos Jupopao uaipy

(oxeag 18)  dnoso L,
s3upg [93YAA Pue qnpq juody

- b ey —~—t

¢¥ I¥ Oy 6C BC £ 9C <

7\ 3P
37
%ﬁ.ﬁ%@@ 2

_ﬂ.@% ®

12 22 €2 ¥z

@,Qaﬁ/en
£C

44

vy

Pl ! e ———— i

C e e vy aide —_—




Plate 10—continued

FRONT HUB and WHEEL FITTINGS

“M"” Group (Rigid and Spring Frame) (7" Brake)

Plate Ref. Number
Number. Models. Part No. Description. perset.
35 Rigid and Spring 65~5883 Front hub ball journal 1

Frame
36 Rjgid;nd Spring 65-5884 Front hub bearing thrust washer ... 1
rame
37 Rigid and Spring 65-5889 Front hub spindle sleeve 1
Frame
38 Rigid and Spring 65-5876 Front hub complete with spindle and bearings (less brake) 1
Frame
Plate 11 FRONT HUB and WHEEL FITTINGS
“M" Group (Rigid and Spring Frame) (8” Brake)

Plate Ref, Number
Number. Models. Part No. Description. Petesel
— M20, AA (rigid) 66-555+4 Front wheel complete (less brake and tyre) 1
— M20 M21, M33 67-5542144 . Front wheel complete (less brake and tyre) (up to 1933 1

(rigid and spring)
—_ M20, M21, M33 67 -3603 “ront wheel complete (less brake and tyvred !
(rigid and spring)
1 M20, M21, M33 66-5561 Front wheel spoke (short) ... 20
(rigid and spring)
2 M20, M21, M33 27-6813 Front wheel spoke nipple 30
(rigid and spring)
3 M20, M21, M33 67-5566 Front hub spindle 1
(rigid and spring)
4 M20, M21, M33 67-5361 Front hub bearing locking ring (nearside) I
(rigid and spring)
5 20, M21, M33 35-701 Front hub bearing locking ring retaining pin 1
(rigid and spring)
6 M20, M21, M33 67-5563 ... Front hub bearing oil retaining washer (nearside) 1
(rigid and spring) T :
7 M20, M21, M33 65~-5883 Front hub ball journal 1
(rigid and spring) ;
8 M20, M21, M33 282080 Front hub grease nipple 1
(rigid and spring)
9 20, M21, M33 B7-5547 Front hub shell with spindle and bearings (up to 1955) ... 1
(rigid and spring)
9 M20, M21, M35 66-3356 Front hub complete with spindle, sleeve and bearings 1
(rigid and spring)
10 M20, M21, M33 67-5543/3 ... Front wheel rim 1
(rigid and spring)
11 A20, M21, M33 67 -53435 Front wheel spoke (long) (up to 1935 2u
(rigid and spring)
11 M20, M21, M33 67 -3606 Front wheel spoke (long) 20
(rigid and spring)
11 M21 AA (rigid) 66-5533 Front wheel spoke (long) 20
12 M20. M21, M33 67-5563 Front hub spindle sleeve 1
(rigid and spring)
13 M20, M21, M33 65-5883 Front hub ball journal 1
(rigid and spring)
14 M20, M21, M33 67-5564 ... Front hub bearing oil retaining washer (offside) 1
(rigid and spring) ; 4
15 M20, M21, M33 35-701 Front hub bearing locking ring retaining pin 1
(rigid and spring)
16 M20, M21, M33 67-5562 Front hub bearing locking ring (offside) 1
(rigid and spring)
17 M20, M21, M33 67-5575 Front brake shoe lining rivet 1=
(rigid and spring)
18 M20, M21, M33 67-3571 Front brake shoe lining Z
(rigid and spring)
19 M20, M21, M33 65-5904 Front brake shoe spring 2
(rigid and spring)
20 M20, M21, M33 67-5576 Front brake fulerum and adjusting pin ... i

(rigid and spring)

Rear Hub
and Wheel

Fittings

Mudguards
Oil Tank
Toolbox and
Chainguards

Petrol Tank
Handlebar
Dual Seat

Battery Carrie:

and Silencer

ear Mudguard
Toolbox
Chainguards
:Rear Brake
Control
and Silencer

! Special
|Components
a3 supplied to
| Automobile
! Association

{ T
[
i

Legshields

i1 Electrical
11 Equipment

! Front and Re:
| | Safety Bars.
Safety Bar
ind Legshield

J Sidecar

Chassis

[
| Carrier
Pannie




Plate 11—continuwed FRONT HUB and WHEEL FITTINGS

M Group (Rigid and Spring Frume) (8" Bruke)

(rigid and spring)

Plate Ref. Number
Number. Models. Part No. Description. per set.
21 M20, M21, M33 ... 67-5555/21 . Front brake cover plate with fixed fittings 1
(rigid and spring)
22 Lo M20, M21, M33 ... 249 ... Front brake anchor strap nut (1933) |
(rigid and spring)
23 o M20, M2LOM33 ... 36-382 ... Front Lrake anchor strap nut washer (1953) 2
(rigid and spring)
24 - M20, M21, M33 ... 67-5578 ... Front brake anchor strap ... 1
(rigid and spring)
25 e M20, M21, M33¥ ... 32-194 ... Front brake anchor strap and mudguard bridge bolt ... e
(rigid and spring) )
26 .- M20, M21, M33 ... 15-716 ... Front brake cover plate and anchor strap spring washer ... 1
(rigid and spring)
27 -« M20, M21, M33 ... 15-541 ... Front brake cover plate and anchor strap nut ... 1
(rigid and spring)
28 .. M20, M21, M33 ... 25-6014 ... Front brake fulcrum ind adjusting pin washer 1
(rigid and spring)
29 . M20, M21, M33 ... 33-37 ... Front brake fulcrum and adjusting pin spring washer 1
(rigid and spring)
30 - M20, M21, M33 ... 2-2327 ... Front brake fulerum and adjusting pin nut ... 1
(rigid and spring) e
31 e M0, MZ21, M33 ... 29-3371 ... Front brake lever toggle ... 1
(rigid and spring)
32 oo MO, MZLM33 .. 2-443 . Front brake lever toggle nut I
————- (rigid and spring)
ol 43 e M20. M21,M33 . 2-1462 .. Front brake lever toggle washer ... l
(rigid and sprinyg)
34 e MO, M2I,M33 ... 2-510 ... Front brake lever toggle screw ... = L
(rigid and spring)
33 o M20, MZ1,M33 .. 2-440 ... Front brake shoe cam nut ... . 1
(rigid and spring)
3o <. MIZ0, M2, M33 ... 664708 ... Front brake shoe cam washer 1
(rigid and spring)
37 s MZO, M2L, M35 L 15431 ... Front brake shoe cam washer (plain) ... I
(ngwd and spring)
33 o MU, M2I,M33 ... 65-3907 ... Front brake operating lever 1
] (rigid and spring)
- 39 o M20, M21, M33 ... 28-2080 ... Front brake fulcrum pin grease nipple ... S8 1
! : (rigid ‘and spring) .
h 40 ... M20, M2, M33 ... 67-5567 ... Front brake cam bearing ... s 1
o S (rigid and spring)
o 41 .- M20, M21M33 ... .67-3572 ... Front brake shoe cam complete ... = ... 1
A (rigid and spring) ‘ :
Il_ 42 M20, M21, M35 ... 67-5358 ... Front brake shoe with lining 2

Plate 12 REAR HUB and WHEEL FITTINGS

i : “M" Group (Rigid Frume)

i Plate Rel. Number
" Number. Model. Part No. Description. per set.
i
i — ©OM20, M21, M33 ... 66-6076 ... Rear wheel complete (less brake and tyre) I
1 — M21 AA ... 66-6268 ... Rear wheel complete (less brake and tyre) 1
A 1 M20, M21, M33 .. 15=7037 ... Rear wheel spoke (left-hand) 20
i 2 M20, M21, M33 ... 66-6265 ... Rear hub spindle ... 1
24 3 M20, M21, M33 ... 246896 .. Rear wheel spoke (nght-h:md) 20
i 4 M20, M21, M33 ... 27-681® .. Rear wheel spoke nipple ... o 40
5 M20, M21, M33 ... 24-6846 ... Rear hub felt washer retmmng cup 2
6 M20, M21, M33 ... 66-6274 ... Rear hub washer . : 2
7 M20, M21, M33 ... 24-7133 ... Rear hub spindle nut |
8 M20, M21, M33 ... 66-6273 ... Rear hub locknut .. !
;:i:', 9 M20, M21, M33 ... 66-5541 ... Rear hub barrel cap 1
it 10 ... M20, M21, M33 .. 66-3524 .. Rear hub washer (steel) . [
L 11 .. M20, M2I, M33 ... 24-898 ... Rear hub adjusting sleeve locknut !
H 12 ... M20, M21, M33 ... 24-6867 ... Rear hub adjusting sleeve ... |
S 13 ... M20, M21, M33 ... 66-5525 ... Rear hub felt washer 1
. }i£ 14 -~ M20, M21, M33 ... 24-6860 ... Rear hub bearing !
; 5
Rt = bl




Plate 12

REAR HUB and WHEEL FITTINGS

“M" Group (Rigid and Spring Frame)

I 1o 9

12

20

24 23 22 21

25

Plate 13

(Rigid Frame)

Rear Hub and Wheel Fittings
‘"M*" Group

(Spring Frame)

Group

Rear Hub and Wheel Fittings
uH"

Rear Hub
and Wheel

Fittings

Mudguards
Oil Tank
Toolbox and
Chainguards

Petrol Tank
Handlebar
Dual at

Battery Carrier
and Silencer

ear Mudguard
Toolbox

Chainguards

‘Rear Brake

. Control

and Silencer

Special
‘Components
s supplied to

Automobile
Association

Legshields

.1' Electrical
-[Equipmem

rrem and Res
4 Safety Bars.

‘ Safety Bans
. and Legshields




Plate 12—continued REAR HUB and WHEEL FITTINGS

“M" Group (Rigid Frame)

Plate Ref. Number
Number, Models. Part No Description. per set
15 ... M20, M21, M33 ... 28-2080 ... Rear hub grease nipple 1
16 ... M20, M21, M33 ... 24-8713 ... Traosmission chain (rear) l
17 ... M20, M21, M33 ... 24-6846 ... Rear hub felt washer retaining cup 1
18 . M20, M21, M33 ... 35-6436 ... Rear brake shoe rivets 14
19 ~. M20, M21, M33 ... 35-6432 ... Rear brake shoe lining v 2
20 ... M20, M21, M33 ... 15-1166 ... Rear brake anchor bolt nut 1
21 -~ M20, M21, M33 ... 666098 ... Rear brake cover plate with fixed fittings 1
22 ... M20, M21, M33 ... 15-1455 ... Rear brake fulcrum pin nut 1
23 - M20, M21, M33 .. 2-2138 ... Rear brake anchor bolt washer 1
24 ... M20, M21, M33 .. 24209 .. Rear brake anchor bolt - 1
25 . M20, M21, M33 ... 66-6257 ... Rear brake anchor boit split pin ... 1
26 ... M20, M21, M33 ... 33-5545 ... Rear brake fulcrum pin washer 1
27 -« M20, M21, M33 ... 33-5544 ... Rear brake fulcrum pin 1
28 ... M20, M21, M33 .. 666274 .. Rear hub washer ... .. !
29 .. M20, M21, M33 ... 66-6256 ... Rear wheel adjusting plate 1
30 -+ M20, M21, M33 ... 24-7133 ... Rear hub spindle nut I
31 .« M20, M21, M33 ... 2440 ... Rear brake operating rod nut . 1
32 - M20, M21, M33 ... 28-2080 ... Rear brake cam grease nipple ... 1
33 <o M20, M21, M33 ... 15431 ... Rear brake operating lever washer (plain 1
34 ..o M20, M21, M33 ... 66-4708 ... Rear brake operating lever washer (shakeproof) 1
35 .. M20, M21, M33 ... 15-7961 ... Rear brake operating lever complete 1
36 ... M20, M21, M33 ... 635-7037 ... Rear brake operating rod bush 1
37 o M20, M21, M33 ... 666255 ... Rear hub bearing locknut i
38 .. M20, M21, M33 ... 24-7127 ... Rear brake cam complete l
39 o M20, M2I, M33 ... 35-6440 ... Rear brake shoe spring 2
40 .- M20, M21, M33 ... 35-9235 ... Rear brake shoe complete ... 2
41 e M2y, ML, M33 L. 66-6077 ... Rear wheel rim . 1
41 M2 AN ... B6-6054 ... Rear wheel rim !
41 oo M0, M210M33 ... 66-6054°3... Rear whesl rim {up to 1955: 1
— 42 - M20, M2I, M33 ... 66-53525 ... Rear hub felt washer 1
43 - M20, ML, M33 ... 29-35841 ... Rear hub retaining washer ... 1
44 . M20, M21, M33 .., 248860 ... Rear hub bearing ; 1
45 . M20, M21, M33 ... 66-6259 ... Rear hub shell complete with bearings 1
g Plate 13. , REAR HUB and WHEEL FITTINGS
- T **M" Group (Spring Frame).
? : Plate Ref. Number
it Number, Model. Part No. Description. per set
1 M20, M21, M33 ... 67-6066 ... Hub distance piece (R/H) I
2 M20, M21, M33 ... 67-6128 ... Rear hub shell cover assembly 1
3 M20, M21, M33 ... 67-6075 ... Rear hub felt washer 1
4 M20, M21, M33 ... 67-6076 ... Rear hub bearing lockring ... I
5 M20, M21, M33 ... 67-6077 ... Hub collar (right-hand) ... !
6 M20, M21, M33 ... 65-5883 ... Rear hub bearing 1
7 M20, M21, M33 ... 15-5290 ... Rear hub grease nipple ... .
3 M20, M21, M33 ... 67-6017 ... Rear wheel spoke (nearside) 2U
H 9 M20, M21, M33 ... 27-6813 ... Rear wheel spoke nipple ... 10
ol — M20, M21, M33 .. 67-6012 ... Rear wheel complete (less brake and tyre)
f;': 10 M20, M21, M33 ... 67-6005/3... Rear wheel rim . !
-+ 11 M20, M21, M33 ... 66-9162 ... Transmission chain (rear) 1
[ 12 M20, M21, M33 ... 65-5903 ... Rear brake shoe lining 2
o 13 M20, M21, M33 ... 24-8045 ... Rear brake fulcrum pin washer (serrated) 1
N 14 M20, M21, M33 ... 24-5860 ... Rear brake fulcrum pin nut 1
i 15 M20, M21, M33 ... 67-6081 ... Brake lever steady strap 1
M 16 M20, M21, M33 .. §7-6074 .. Rear hub bearing sleeve nut 1
3 172 ... M20, M21, M33 .. 67-6073 ... Rear hub spindle nut 1
"fr 18 M20, M21, M33 ... 65-6279 ... Rear brake operating lever 1
Vi 19 M20, M21, M33 ... 15431 ... Rear brake operating rod washer (plain) 1
r 20 M20, M21, M33 ... 65-6274 ... Rear brake rod swivel pin_ ... L
' 21 M20, M21, M33 ... 664708 ... Rear brake operating rod washer (shakeproof) ... 1
'y 22 M20, M21, M33 ... 2440 ... Rear brake operating rod nut . I
23 M20, M21, M33* ... 65-5674 ... Rear brake cam oil hole clip 1
24 ... M20, M21, M33 .. 65-5904 ... Rear brake shoe spring B
25 .. M20, M21, M33 ... 65-5805 ... Rear brake cam complete l

43




Plate 13—continued

REAR HUB and WHEEL FITTINGS

*M"™ Group (Spring Frame)

Plate Ref. Number
Number. Model. Part No. Description. per set.
26 M20, M21, M33 65-5901 Rear brake shoe complete ... s 2
27 M20, M21, M33 67-6073 Hub collar (left-hand) (up to I%a) 2
28 M20, M21, M33 65-6294 Brake drum and chainwheel !
29 M20, M21, M33 89-3022 Brake drum and chainwheel ball beanng I
30 M20, M21, M33 676072 Ball bearing shim . 1
31 M20, M21, M33 67-6067 Ball bearing retaining nng I
32 M20, M21, M33 67-6101 Driving flange !
33 M20, M21, M33 67-6076 Rear hub bearing locknng !
34 M20, M21, M33 67-6060 Rear hub bearing sleeve 1
35 M20, M21, M33 67-6083 Rear brake cover plate with fixed nttmgs (up to 19::::] 1
36 M20, M21, M33 65-5899 Rear brake fulcrum pin 1
37 M20, M21, M33 35-6436 Rear brake shoe rivets - 14
38 M20, M21, M33 2452 Rear hub chainwheel bolt nut 6
39 M20, M21, M33 67-6039 Rear hub chainwheel bolt lockstnp 3
40 M20, M21, M33 67-6038 ... Rear hub chainwheel bolt ... i 6
41 M20, M21, M33 65-5883 ‘... Rear hub bearing ... 1
42 M20, M21, M33 65-5884 Rear hub bearing thrust washer !
43 M20, M21, M33 676051 Rear hub shell washer (rubber) . 1
44 M20, M21, M33 67-6061 Hub bearing distance tube and retamcrs 1
45 M20, M21, M33 67-6126 Rear hub shell complete with bearings ... 1
46 M20, M21, M33 67-6016 Rear wheel spoke (offside) 20
47 M20, M21, M33 67-6164 Rear hub spindle !

Plate 14 Mudguards, Oil Tank, Toolbox and Chainguards
*M" Group
Plate Ref. Number
Number. Model. Part No. Description. per set.
1 M20, M21, M33 14606 Bottom chainguard fixing screw 3
(rigid)
2 M20, M21, M33 26-9461 Bottom chainguard fixing screw washer (plain) 3
(rigid) ‘ : :
3 - M20, M21, M33 ..29-3319 Bottom chainguard fixing screw washer (shakeproof) ... 3
(rigid) 3
4 M20, M21, M33 25-7151 Bottom chainguard fixing screw nut 3
| (rigid)
5 M20, M21, M33 15-8833 Bottom chainguard 1
(rigid)
6 M20, M21, M33 29-541 Rear chainguard securing washer (shakeproof) ... 1
rigid
7 M20, M21, M33 2-51 Rear chainguard securing nut !
(rigid)
8 M20, M21, M33 15-447 Front stand mudguard fixing bolt aut 2
(rigid and spring)
9 M20, MZ21, M33 65-6608 Front stand complete (up to 1955)... 1
(rigid and spring)
9 M20, M21, M33 67-6330) [ront stand complete 1
(rigid and spring)
10 M20, M21, M33 2-1934 Front stand fork and fixing bolt ... 2
(rigid and spring)
11 M20, M21, M33 15-7354 Mudguard stay and fork end bolt 2
(rigid and spring)
12 M20, M2, M33 65-6607 Front mudguard stay (up to 1953) ... 1
(rigid and spring)
12 M20, M21, M33 67-6544 Front mudguard stay 1
(rigid and spring)
—_ M20, M21, M33 67-6546 Front mudguard bridge stay insulator (rubber) 2
(rigid and sprmg)
— M20, M21, M33 67-6547 Front mudguard bridge stay insulator (rubber) z
(rigid and spring)
13 M20, M21, M33 24-8784 Front stand fork end fixing bolt washer (spring) 2
(rigid and spring)
14 M20, M21, M33 2-1616 Front stand fork end fixing bolt nut p

(rigid and spring)

44

Mudguards
Oil Tank
Toolbox and
Chainguards

Petrol Tank
Handlebar
Dual Seat
Battery Carrier
and Silencer

ear Mudguard
Toolbox
Chainguards
Rear Brake
Control
and Silencer

Spe-:.ul
Components
as supplied to
Automobile
Association

Legshields

Tools and
Sundries

i Electrical
iE uipment

[

front and Rea
Safety Bars.
Safety Ban

) tnd Legshields

|

Sldeca.r
'Chassis

|
[
il'
;‘ Carrier -
' Pannie:




Plate 14—continued

MUDGUARDS, OIL TANK, TOOLBOX

“M" Group

and CHAINGUARDS

Plate Ref. Number
Nu mber. Moedels. Part No. Description. per set.
15 M20, M21, M33 2-2365 Front mudguard support bridge fixing screw nut 2
(rigid and spring) ]

16 M20, M21, M33 2-1462 Front mudguard support bridge fixing screw washer (spring) . s

(rigid and spring) . i
17 . M20, M21,°M33 66-7518 Front mudguard support bridge fixing screw washer (fibre) ... 2
(rigid and spring)
18 M20, M21, M33 36-3582 Front mudguard bridge fork fixing bolt washer (shakeproof) 4
: (rigid and spring) :
19 M20, M21, M33 249 Front mudguard bridge fork fixing bolt nut ... 4
(rigid and spring)
20 M, M21, M3 655-6623 Front mudguard support bridge 1
(rigid and spring) %
21 M20 M21 M33 2-1462 Front number plate fixing stud washer (spring) 2
(rigid and spring)
22 M20 M21 M23 222395 Front number plate fixing stud nut 2
(rigid and spring) :
23 M20, M21, M33 2-.2395 IFront mudguard stav fixing bolt nut 2
(rigid and spring)
24 M20, M21, M33 2-1462 Front mudguard stay fixing bolt washer (spring) 2
(rigid and spring) E
25 M20, M21, M33 28-2338 Front mudguard bridge fork fixing boit ... i
(rigid and spring)
23 M2o, ML, M33 13-7354 Front mudguard stayv fork end Axing boh 2
{rizid and spring)
26 M20, M21, M33 2-1616 Mudguard stay fork and fixing bolt nut 2
(rigid and spring)
27 M20, M21, M33 24-8784 Mudguard stay fork end fixing bolt washer (spring) 2
(rigic and spring)
28 MZoo A2E,ON3S (3 -6G503 Frong mudguard with fixed fittings tup ta 1935 . -
(rigid and spring)
28 M2u, M21, M33 B7 -6343 . Front mudguard with fixed fittings... 1
rizid and spring)
29 M20, M21, M33 27-8560 Front mudguard stay fixing bolt washer 2
(rigid and spring)
30 ... M20, M21, M33 65-6576 Front number plate complete 1
(rigid. and spring)
31 TOM20, M21, M33 - e 15-7161 Front mudguard stayv fixing holt {up to 19335} g
(rigid and spring) :© - et iy . ;
31 M20, M21,20M33 Front mudguard stay fixing bolt 2
(spring) 71 S5 :
32 . M2, M21, M33 Front mudguard support bridge fixing screw {up to 1955) 2
. {rigid and spring) S A
32 M2o, M2, M33 Front mudguird support bridge fixing bolt 2
(rigid and spring) .
33 M20, M21, M33 27-8560 Front mudguard support bridge fixing screw washer ... 2
(rigid and spring)
34 M20, M21, M33 35-707 Qil tank filler cap split pin... 1
(rigid and spring)
35 M20, M21, M33 2-1354 Front stand mudguard fixing bolt... 2
(rigid and spring)
36 M20, M21, M33 66-8351 Oil tank filler cap 1
(rigid and spring)
37 Mo, M21, M33 (3 -8353 Oil tilter cap (top) complete ... |
(rigid and spring)
33 M20, M21, M33 66-8339 Qil filter element complete ... 1
(rigid and spring)
39 M20, M21, M33 65-8442 Oil tank with fixed fittings ]
(rigid and spring)
40 . M20, M21, M33 668347 Qil tank distance collar 3
* (rigid and spring) .
41 M20, M21, M33 2-2276 ... Rear mudguard backstay bridge clip 1
(rigid)
42 MZO,(M21. M33 2-204 Rear mudguard backstay bridge clip bolt 2
rigid) o
43 M20, ‘.‘vi%l, M33 27-8560 Rear mudguard backstay bridge clip bolt washer 2
rigid
44 M20, M21, M33 24-8784 Oil tank fixing bolt washer (spring) 3
(rigid and spring)
45 M20, M21, M33 15480 Qil tank fixing bolt ... 3

(rigid and spring)




8y P i [ =1 dpe38
e Py i " Y0 88 n L 98 wEag
ETHEI glza | 2 w,m t8 A 7 J
3 A = pmEl o . = 1 5o irE
FEEIE Mm.mmmu AEEEY | % 28 dF 0 mE
&TTES § gx @ S g 3 Mo I Ll |

*“M” Group

MUDGUARDS, OIL TANK, TOOLBOX and CHAINGUARDS

Plate 14

82l 21 921 S2

‘o

21 éat

PR Dt o

6l e B~

MW . Mw.wm% hM_.ue,.. : s Do 6 26 16

oL
68

dnoin W, S432UI|Ig
pdendujeyn .xoa_oo._...xgm._. 'O ‘spaendpnpy




MUDGUARDS, OIL TANK, TOOLBOX and CHAINGUARDS

“M" Group

Plate 14—continued

Plate Ref. Number
Number. Model. Part No. Description. per set.
46 .. M20, M21, M33 2-204 Rear mudguard upright stay fixing bolt 2
rigid
47 . M20, M21, M33 27-8560 Rear mudguard upright stay fixing bolt washer - 2
(rigid)
48 -. M20, M21, M33 66-9207 Saddle ... 1
(spring)
48 ... M20, M21, M33 66-9206 Saddle ... § @ 3 1
(rigid)
49 ... M20, M21, M33 67-6851 Rear number plate rubber extrusion .. ... .. .. 1
(rigid and spring)
494 ... M20, M21, M33 66-6820 Reflector mounting plate (1953) ... 1
(rigid)
50 e M0, M21, M33 67-6885 Rear number plate complete 1
(spring)
50 .- M20, M21, M33 67-6830 Rear number plate complete (drilled with small hole for reflector) 1
(rigid and spring) - (1953).
= .- M20, M21, M33 2.2 Rear number plate fixing bolt 4
(rigid and spring)
— <. M20, M21, M33 21462 Rear number plate fixing bolt washer (spring: ... 4
(rigid and spring) )
= e M2, M21, M33 27-8560 Rear number plate fixing bolt washer (plain) ... 4
(rigid and spring) i
30 -o- M20, M21, M33 67-6830 Rear number plate complete 1
(rigid) .
504 ... M20, M21, M33 2-1462 Rear mudguard upright stay fixing bolt washer (spring) 2
(rigid)
51 ... M20, M21, M33 2-2385 Rear mudguard upright stay fixing bolt nut 2
(rigid)
Sla ... MZ20, M21, M33 21-5102 Rear reflector nut (1955) ... 1
(rigid and spring)
52 ... M20, M21, M33 29-541 Rear reflector washer (shakeproof) (1933) 1
(rigid and spring)
524 ... MZ20, M21, M33 67-8063 Rear reflector (1933) 1
(rigid and spring) .
e 33 cee o M2O, (.\_['.{k) M35 66647 Rear mudguard lifting handle complets (up to 1935, ... l
d rigi .
"% — .. M20, M2I, (33 B6-6249 Rear mudguard lifting handle ... ... ... .. .. 1
5 (rigid)
? } 54 ... M20, M21, M33 219 Rear mudguard lifting stay top bolt nut 2
-.-.l-m (rigid} .
e 55 M20, M21, M33 24-8784¢ ... Rear mudguard lifting stay top bolt washer (spring) ... . 2
2 5 (rigid)
1 56 M20, M21, M33 15-7563 Rear mudguard lifting stay packing piece 2
(rigid)
i §7 - M20, M21, M33 66-6833 Rear mudguard with fixed fittings 1
¥ rigid)
3! 58 M20, M21, M33 67-6839 Rear mudguard tail wiring grommet 2
% (rigid and spring)
- 59 .. M20, M21, M33 2-1354 Rear mudguard bottom bridge bolt 2
3 ' (rigid)
ol 60 M20, M21, M33 2-525 Rear mudguard bottom bridge bolt washer 2
: (rigid)
s 61 <+ M20, M21, M33 66-6891 Mudguard bottom stay 2
(rigid)
i 62 ... M20, M2I, M33 15447 Rear mudguard bottom bridge bolt nut ... 2
i {rigid)
" 63 .. M20, M21, M33 2-51 ... Toolbox strap bolt nut 2
4 (rigid)
d 64 ... M20, M21, M33 29-541 ... Toolbox strap bolt washer (shakeproof) ... 2
3 | (rigid)
U 65 M20, M21, M33 15480 Silencer fixing bolt ... 1
¥ (rigid)
66 M20, M21 66-2865 Silencer complete ... l
; (rigid)
4 67 .. M20, M21, M33 66-2810 Silencer fixing bolt nut ... ... .. .. .. .. 1
W (rigid)
£ 68 ... M20, M21, M33 36-382 Silencer fixing bolt washer (shakeproof) ... 1
N (rigid)
'n{i 69 ... M20, M21, M33 35-698 Silencer fixing bolt split pin i
" (rigid)
f’i 70 M20, M21, M33 2-2899 Toolbox clip bolt washer (inside box) ... .. .. .. |1
£l

{rigid)

R

Bmtadsba Ly s

i
i<

Lo

LR LE BTS00 B DRI

S LTS

LR



Plate 14—continued

“M" Group

MUDGUARDS, OIL TANK, TOOLBOX and CHAINGUARDS

Flate Ref. Number
Number. Models. Part No. Description. per set.
71 M20, M21, M33 65-9019 Toolbox complete 1

(rigid)
72 M20, M21, M33 15-7161 Toolbox strap bolt 2z
(rigid
73 M20, M21, M33 65-9021 Toolbox strap 1
(rigid)
74 M20, M21, dM33 29-541 Rear number plate fixing bolt washer (shakeproof) 4
(rigid)
75 M20, .\fa‘l], M33 2-204 Rear number plate fixing Loit (up to 1955) 4
(rigid and spring)
76 M20, M21, M33 24-8784 Mudguard lifting stay bolt washer (spring) (right-hand) 1
(rigid)
77 M20, M21, M33 2-49 Mudguard lifting stay bolt nut (right-hand) 1
(rigid)
78 M20, M21, M33 2-923 Mudguard lifting stay bottom stud washer (left-hand) 1
(rigid) .
79 M20, M21, M33 249 Mudguard lifting stay bottom stud nut (left-hand) 1
(rigid)
— M20, M:21, M33 24-5205 Reuar mudguard lifting handle bottom stud (I./H) I
(rigid;
80 M20, M:'ZI, M33 2-370 Rear mudguard lifting stay top bolt washer (plain) 2
rigid '
81 M20, M21, M33 2-1934 Rear mudguard lifting stay top bolt 2
(rigid)
32 M20, M21, M33 66-6945 Rear mudguard upright stay (ofside} 1
(rigid) 666901 Rear mudguard upright stay (nearside) 1
— M20, M21, M33 28-2338 Rear chainguard securing bult (chainstay end) I
(rigid:
33 M20, M21, M33 2-51 Rear mudguard backstay clip bolt nut 2
(rigid)
84 M20, M12, M33 2-1462 Rear mudguard backstay clip bolt washer (spring) 2
(rigid) .
85 M20, M21, M33 2-930 Rear mudguard backstay clip bolt washer (fibre) 2
(rigid)
86 M20, M21, M33 24-225 Toolbox fixing clip bolt 1
(rigid)
87 M20, M21, M33 2-525 Toolbox fixing clip bolt washer (plain) 1
rigid
88 M20, M21, M33 27-9001 “Toolbox fixing clip ..0 - ... 1
rigid)
89 M20, M21, M33 2-6537 ‘Toolbox fixing clip bolt distance piece ... 1
{rigid)
90 M20, M21, M33 2-923 . "Mudguard lifting stay bolt washer (plain) (right-hand) 1
(rigid)
91 M20, M21, M33 15480 Mudguard lifting stay bolt (right-hand) ... 1
rigid
— 20, M2, MS3 65-90335 Toolbux lid fixing screw support bush 1
(rigid)
— M2o, .\ﬁll, M33 £B3-9153 Toolbox lid fixing screw strap nut ... 1
(rigid)
92 M20, M21, M33 29-541 Toolbox fixing clip bolt washer (shakeproof) 1
(rigid)
93 M20, M21, M33 2-2395 Toolbox fixing clip bolt nut 1
(rigid)
94 M20, M21, M33 2-51 Toolbox and mudguard fixing bolt nut 1
(rigid)
95 M20, M21, M33 2-1462 Toolbox and mudguard fixing bolt washer (spring) 1
rigid
96 M20, M21, M33 2-51 Rear mudguard chainstay bridge clip bolt nut ... 2
(rigid)
" 97 M20, M21, M33 2-1462 Rear mudguard chainstay bridge clip bolt washer fspring) 2
(rigid)
98 M20, M21, M33 2-1027 Toolbox lid fixing screw nut 1
(rigid)
99 M20, M21, M33 2-84 Qil tank drain plug ... 1
(rigid and spring)
100 M20, M21, M33 2-100 Qil tank drain plug washer 1
(rigid and spring)
101 M20, M21, M33 15-7161 Toolbox and mudguard fixing bolt 1
(rigid)
102 M20, M21, M33 24-7385 Rear mudguard chainstay bridge clip 1
(rigid)

Petrol Tank
Handlebar
Dual Seat
Battery Carrier
and Silencer

ear Mudguard
Toolbox
Chainguards
Rear Brake
Cantrol
and Silencer

Special
Compeonents
as supplied to
Automobile
Association

Legshields

Tools and
Sundries

_ Electrical
Equipment

Front and Rear
1 Slley Ban.

| Safety Bars
and Legshields
L

[
i

Sidecar
Chassis

.| Carrier a
Pannier



Plate 14—continued ~ MUDGUARDS, OIL TANK, TOOLBOX and CHAINGUARDS

“M* Group

Plate Ref. Number
Number. Model. Part No. Description. per set.
103 ... M20, M21, M33 ... 27-8560 ... Rear mudguard chainstay bridge clip bolt washer 2
(rigid :
104 - ... M20, M21, M33 2-204 ... Rear mudguard chainstay bridge clip bolt i g
: (rigid)
105 ... M20, M21, M33 ... 65-8422 ... Oil breather pipe connection ferrule ; 1
(rigid and spring) :
106 ... M20, M21, M33 ... 65-2060 ... Oil breather pipe connection (rubber) .- 1
(rigid and spring)
107 M20, M21 ... 65-8419 ... Oil supply and return pipe nipple (loose) 2
(rigid and spring)
107 M33 65-8419 ... Oil supply pipe nipple (loose) 1
(rigid and spring)
108 .. M20, M21 ... 66-8332 ... Oil pipe nipple nut ... 2
(rigid and spring) .
108 M33 ... 66-8332 ... Oil supply pipe nipple nut ... 1
(rigid and spring)
109 M20, M21 ... 65-8422 ... Oil pipe connection ferrule ... 2
(rigid and spring)
109 M33 65-8422 ... Oil supply pipe connection ferrule... 1
(rigid and spring) o,
110 M20, M21 ... 65-2060 ... Oil pipe connection (rubber) s 2
(rigid and spring)
110 M33 ... 65-2080 ... Oil supply pipe connection (rubber) 1
{rigid and spring) )
111 M20, M21 ... 65-8422 ... Oil pipe connection ferrule ... 2
(rigid and spring)
111 M33 ... 63-8422 ... Oil supply pipe connection ferrule... 1
(rigid and spring)
112 M20, M21 ... 66-8332 ... Oil pipe nipple nut ... . 2
(rigid and spring)
112 M33 668332 ... Oil supply pipe nipple nut ... 1
(rigid and spring) %
— MZ20, M2 ... BE-3406 ... Ot supply and return pipe assemnbly 2
trigid and sprinyg;
) —_ M33 ... B6-8406 ... Oil supply pipe assembiy 1
'1_ ; (rigid and spriny)
: E; 113, M20, M21 ... 66=8402 ... Oil supply and return pipe (long) ... 2
-n L ared 5 (rigid and spring)
f 13 M33 ...66-8402 ... Oil supply pipe (long) 1
: (rigid and spring)

He Tl M33 ... 66-8332 ... Ol return pipe nipple Ut ... .o e e e e ]

s (rigid and spring) .
B 115 M33 66-8411 ... Oil return pipe only 1
3! (rigid and spring)
i —_ M33 ... G6-8410 ... Oil return pipe assembly complete ... 1
(rigid and spring)
i 116 M33 ... 65-8422 ... Oil return pipe connection ferrule 1
(rigid and spring)
i 117 M33 ... 65-2060 ... Oil return pipe connection (rubber) 1
e (rigid and spring)
N 118 M33 65-8422 ... Oil return pipe connection ferrule 1
: (rigid and spring)
e 119 ’ M33 65-8420 ... Oil return pipe connection ... 1
e (rigid and spring)
. 120 M33 65-8424 ... Qil return pipe nut ... 1
Ta (rigid and spring)
22 121 M33 65-8421 ... Oil return pipe nut washer (fibre) 1
gi (rigid and spring)
i 122 ... M20, M21, M33 ... 65-8422 ... Oil breather pipe connection ferrule 1
: 3 | {rigid and spring)
L& 123 M20, (M?.l. M33 ... 29-9132 ... Toolbox lid fixing screw complete 1
4 rigid)
= 124 ... M20, M21, M33 ...  2-2395 ... Oil tank breather pipe clip bolt nut 1
- (rigid and spring)
1 125 ... M20, M21, M33 ... 66-8340 ... OQil tank breather pipe clip 1
" (rigid and spring) )
% 126 M20, M21, M33 ... 66-8330 ... Oil tank breather extension pipe ... s 1
C i (rigid and spring)
Eﬂ 127 M20, N21, M33 ... 2-204 ... Oil tank breather pipe clip bolt ... 1
- (rigid and spring)
. ‘5 128 M20, M21, M33 ... 66-7806 ... Rear chainguard complete ... 1
o (rigid)




PIat'e

15 Petrol Tank, Handlebar, Dual Seat, Battery Carrier and Silencers
“M" Group

Petrol Tank. Dual Seat Battery Carrier Handlebar

35

Silencers

“M* Group

B

%
>

i 4]
/ﬁ

)]

AN A

o

i

Petrol Tank
Handlebar
Dual Seat

Battery Carrier
and Silencer

ear Mudguard
Toolbox
inguards
Rear Brake
Control

and Silencer

Special
Components
as supplied to
Automobile
Association

Legshields

Tools and
Sunduries

Electrical
Equipment
g e
Front and Rea:
Safety Bars.

Safety Bans
and Legshields
L

ir
Sidecar
iChassis

' i -
| Carrier -
‘| Pannie



Plate 15 Petrol Tank, Handlebar, Dual Seat, Battery Carrier and Silencers
“M"” Group.

Plate Ref. Number
Number. Model. Part No. Description. per set.
1 M33 (rigid) ... 66-2865 ... Silencer complete 1
1 M33 (rigid) ... 66-2991 ... Silencer complete (1955) !
2 M33 (spring) ... 66-2670 ... Silencer complete 1
3 M20, M21, M33 ... 27-6037 ... Dual seat to mudguard tixing bolt ... 2
{rigid and spring)

4 M20, M21, M33 ... 2-923 ... Dual seat to mudguard fixing bolt washer (plain) 2
(rigid and spring)

5 e MZ20, M21, M33 ... 35-33 ... Dual seat to mudguard bolt washer (spring) i
(rigid and spring)

6 ... M20, {M2:1.) M33 ... 67-9094 ... Dual seat rear support bracket (offside) ... 1

gL
7 <o M20, M21, M33 ... G67-9087 ... Dual seat complete (less fittings) ... o 1

(rigid and spring)

8 (MZO. M21, M33 ... 2-129 ... Dual seat fixing bolt... 7
rigid and spring) . 3
9 .. M20, M21, M33 ---2-923 ... Dual seat fixing bolt washer (plain) 7
(rigid and spring)
10 . M20, M21, M33 ... 35-33 ... Dual seat fixing bolt washer (spring) ... 5,8 i 7
(rigid and spring)
11 . M20, M21, M33 ... 67-9093 ... Dual seat rear support bracket (nearside) £ 1 !
(rigid) _3
12 M20, M1, M33 ... 67-9093 ... Buackstay and seat lug stud ... 1 !
(rigid and spring) :
13 - M20, ;\1'.’(11, M33 ... 66-9244 ... Dual seat {ront support bracket ... 2 1 !
(rigid) i
— - MZO, MEZLOMSS L 66-9247 . Dual seat complete with fittings .. 52 1
(rigid and spring) . i
— .\[?'.l), 21, TG 66-9248 ... Dual seat fittings only (sets) E s i -
(rigid and spring)
14 .. M20, M21, M33 ... 65-8034 ... Petrol tank rear fixing bolt = s :
(rigid and spring) !
13 ... M20, M21, M33 ... 30-660 . Petrol tank rear fixing belt washer (plain) 2 ‘
(rigid and spring) :
16 . M20, M21, M33 ... 65-83032 ... Petrol tank rear support bolt rubber (bottom) 2 i
(rigid and spring) Lo
17 ... M20, M21, M33 ... 66-8091 .. Petrol tank rear support bolt rubber (top) 2
: (rigid and spring) : ’ 2 .
18 M20,( M21, M33 ... 67-90893 ... Dual seat rear support bracket (offside) ... 1 1
sprin " .
: 19 MZO.( M21, M33 ... 67-9094 ... Dual seat rear support bracket (nearside) 1
'!i spring) .
| 20 M20,( M21, M33 ... 65-9236 ... Dual seat front support bracket ... 1
il spring) ) :
:f: 21 (M‘Zg, Mﬁl, M33 ... 27-8447 ... Petrol tank support sleeve ... 2 1
3 rigid and spring)
A 22 ... M20, M21, M33 ... 27-8448 ... Petrol tank front support rubber ... 4
s (rigid and spring)
23 ... M20, M21, M33 ... 27-8449 ... Petrol tank front suppert buffer cap 2
i (rigid and spring)
i 24 M20, M21, M33 ... 28-2338 ... Petrol tank fixing bolt (front) 2
i (rigid and spring)
i 25 s Mz, MZL, M33 0 ... 83-8675 ... Iront brake cable and cover complete (up to 1833 l
L (rigid and spring) - )
.! 26 L. M20, M21, M33 ... 29-8810 ... Fronrt brake control complete (less cable and cover) (up to 1933) 1
51 (rigid and spring) 1.
Jj{ 27 M20, M21, M33 ... 65-8503 ... Twist grip rubber grip 1 :
G (rigid and spring) 4
‘? 28 .. M20, M21, M33 ... 65-8501 ... Throttle twist grip complete (less cable and cover) ... 1
F ... (rigid and spring)
1 29 -. M20, M21, M33 ... 66-8896 ... Air control complete (less cable and cover) 1 .
. (rigid and spring) . E
: 2 <o M20, M21, M35 ... G6-8544 ... Air control cable and cover complete (Western type handlebars) 1 T
H (rigid and spring) B
30 el Mg3 i 65-8832 ... Twist grip control cable and cover complete ... 1 .
rigid and spring b
3 30 M20, M21 ... 66-8882 ... Twist grip control cable and cover complete ... 1 F
4 (rigid and spring) 4
¥ 31 M33 65--8836 ... Air control ¢ble and cover complete (up to 1933 3
& (rigid and spring) : ;
4 31 M33 +2-8683 ... Air control cable and cover complete 1 i
: {rigid and spring)
o 31 M20, M2l - 66-8899 ... Air control cable and cover complete (up to 1933) 1
: (rigid and spring)




Plate 15—continued

Petrol Tank, Handlebar, Dual Seat, Battery Carrier and Silencers

*M" Group
Plate Ref. 3 Number
Number. Models. Part No. Description. per set.

31 M20, M21 66-3910 Air control cable and cover complete l.
(rigid and spring) ’

32 M20, M21, M33 65—4960 Handlebar (less controls) 1
(rigid and spring)

33 M20, M21, M33 65-8714 Ignition control cable and cover complete 1
(rigid and spring)

34 M20, M21, M33 66-8810 Ignition control lever complete (less cable and cover)... 1
(rigid and spring)

35 M20, M21, M33 65-8502 Rubber grip (for left-hand bar) 1
(rigid and spring)

36 M20, M21, M33 29-8820 Clutch control complete (less cable and cover) ... 1
(rigid and spring) .

37 M20, M21, M33 66-8513 Exhaust control complete (less cable and cover) 1
(rigid and spring)

38 M20, M21 66-8530 Exhaust lifter cable and cover complete 1
(rigid and spring)

38 M33 65-8795 Exhaust lifter cable and cover complete 1
(rigid and spring)

39 M20, M21, M33 65-8680 Clutch control cable and cover complete 1
(rigid and spring)

10 M20, M21, M33 29-7898 Petrol tank filler cap 1
(rigid and spring) %

41 M20, M21, M33 66-8285/36 . Petrol tank (up to 1933) 1
(rigid and spring)

41 M20, M21, M33 66-8283 Petrol tank ... 1
(rigid and spring)

12 M20, M21, M33 42-8034 Petrol tank badge clip screw nut 4
(rigid and spring)

43 M20, M21, M33 42-8020 Perrol tank badge clip 2
(rigid and spnng!}

14 M20, M2I, M33 65-8220 Petrol tank badge 2
(rigid and spring) .

44 M20, M21, M33 65-8202 Perrol tank badge complete with centre (nearside) fup to 1953 1
(rigid and spring)

- M20, M21, M35 36352 I'errol tank rewr support bolt washer <
(rigid and spring) _

44 M20, M21, M33 658217 Petrol tank badge complete with centre (otfside) {up to 19335} 1
(rigid and spring) i

444 -M20, M21, M33 65-8317 Petrol tank badge clip screw . ... . ... wwE e 4
(rigid and spring) LR ; ke

45 - M20, M21, M33 65-8205 ... Knee grip rubber (right-hand) 1
(rigid and spring) ) . A -

45 M20, M21, M33 65-8206 Knee grip rubber (left-hand) PR wnd 1
(rigid and spring) : ks i !

46 M20, M21, M33 2-79 Knee gnp plate screw o 4
(rigid and spring)

47 M20, M21, M33 29-78638 IXnee grip plate (left-hand) (up ty 14535) 1
(rigid and spring)

47 M20, M21, M33 29-7869 Knee grip plate (right-hand) (up to 19535 1
(rigid and spring)

48 M20, M21, M33 338255 Tank connecting pipe complete 1
(rigid and spring)

49 M20, M21, M33 65-2353 Battery carrier swivel block (tapped) 1
(rigid and spring)

— M20, M21, M33 66—4892 Battery carrier complete 1
(rigid and spring)

50 M20, M21, M33 66—393 Battery bracket complete I
(rigid and spring)

51 M20, M21, M33 65-2352 Battery carrier swivel block (plain) - 1
(rigid and spring) ’

52 M20, M21, M33 294657 Battery carrier strap 1
(rigid and spring)

53 M20, M21, M33 29.4662 ... Battery strap bolt saddle washer ... 1
(rigid and spring)

54 M20, M21, M33 294661 Battery strap bolt i
(rigid and spring)

53 M20, M21, M33 294665 Battery locating strip complete 1
(rigid and spring)

56 M20, M21, M33 24-563 Battery bracket and frame stud nut 2
(rigid and spring) B

57 M20, M21, M33 36-382 Battery bracket and frame stud washer (shakeproof) ... 3
(rigid and spring)

58 M20, M21, M33 65-5327 Battery bracket and frame stud 2
(rigid and spring)

w
~1

ear Mudguard
Toolbox
Chainguards
Rear Brake
Control
and Silencer

Speci!]
Components
as supplied to
Autamobile
Association

Legshields

Tools and
Sundries

- Electrical
, Equipment

I'r'runt and Res
Safety Ban.

Safety Bam
and Legshield:

i 5

| Carrier -
1 W

i Pannie



Rear Mudguard, Toolbox, Chainguard, Rear Brake Control and Silencer

Plate 16

Group (Spring Frame)

||..\I”

(oweag 3upidg) dnoan ,HWw
5311085220y

38




Plate 15—continued Petrol Tank,Handlebar,Dual Seat, Battery Carrier and Silencers

“M" Group.

Plate Ref. Number
Number. Model. Part No. Description. per set.

59 M20, M21, M33 29-4664 Rattery carrier strap hinge pin 1
(rigid and spring)

60 M20, M21, M33 2-6026 Battery bracket and oil tank fixing bolt... 3
(rigid and spring) . .

61 M20, M21, M33 36-382 Battery bracket and oil tank fixing bolt washer (shakeproof] . 3
(rigid and spring) .

62 20, M21, M33 24-8504 Petrol filter washer (fibre) (.0787) .. @3 reqa.
(rigid and spring) -

62 M20, M21, M33 65-8218 Petrol tap washer (tibre) (1/167) .. as reqd.
(rigid and spring) :

62 M20, M21, M33 - 65-8219 Petrol tap washer (fibre) (3/327) . as reqd.
(rigid and spring) y

62a M20, M21, M33 278443 Petrol filter complete (up to 1953) 1
(rigid and spring) ,

63 M20, M21, M33 2-930 Petrol tap washer (fibre) (up to 1953) 2
(rigid and spring)

63a M20, M21, M33 27-8533 Petrol tap (up to 1953) 1
(rigid and spring)

634 M20, M21, M33 65-8216 Perrol tap I
(rigid and spring)

64 M33 65-8153 Flexible petrol pipe complete {up to 1954) 1
(rigid and spring) :

65 M20, M21, M33 66-3277 Flexible petrol pipe (1934) ... 1
(rigid and spring)

66 M21. M33 656-8168 Petral pipe complete (plastic) !
(rigid and spring)

66 M33 66-316% Petrol pipe complete {plastict !
(rigid and spring)

67 M20, M21, M33 24-7343 Silencer inlet tube clip bult 1
(rigid and spring)

68 M20, M21, M33 29-541 Silencer inlet tube clip bolt washer (shakeproof) i
(rigid and spring)

69 M20 M21, M33 2-2395 Silencer inlet tube clip bolt nut 1

(rigid and spring)

Plate 16 Rear Mudguard, Toolbox, Chainguard, Rear Br

S ey
- i s o
e % 2

M Group (Spring Frame)

aké Control and Silencer

Plate Ref. Number
Number. Model. Part No. Description. periser.
1 M20, M21, M33 65-7720 Rear chainguard complete ... !
(spring)

2 M20, M21, M33 2-1462 Chainguard bottom fixing bolt washer (spring) 1
{spring)

8 M20, M21, M33 2-.2395 Chainguard bottom fixing bolt nut 1
spring)

4 A20, M21, M33 15-7161 Chainguard bottom fixing bolt !

_ (spring) ) . .

S M20, M21, M33 27-8560 Chainguard bottomn fixing bolt washer (plain) 1
(spring)

6 M20, M21, M33 65-7713 Toolbox and mudguard fixing bolt 1
spring) ; o

7 M20, M21, M33 2-1374 Toolbox and mudguard fixing bolt washer (plain) e
(spring)

R M20, M21, M33 29-9132 Toolbox lid fixing screw complete !
(spring) -

9 M20, M21, M33 66-9102 Toolbox complete - ... 1
spring)

10 M20, M21, M33 2-1027 Toolbox lid fixing screw nut 1
spring)

—_ M20, M21, M33 63-9033 Toolbox hd fixing screw suppurt bush
(spring) .

11 M20, M21, M23 2-2395 Toolbox fixing clip bolt nut t
(spring)

12 M20, MZ!, M33 29-541 Toolbox fixing clip bolt washer (shakeproof) =
(spring)

59

Rear Mudguard
Toolbox
inguards
Rear Brake
Control
and Silencer

Special
Components
a3 supplied to
Automobile
Association

Legshields

Taols and
Sundries

) Eieftrical
Equipment

Front and Rea
| Safety Bars.
| Safety Bars
and Legshield:



]

P Ty

{s-.
et

B O Ry N SO

R s e s At et b s g4 o

Plate 16—con!/inued

“M™ Group (Spring Frame)

Rear Mudguard, Toolbox, Chainguard, Rear Brake Control and Silencer

Plate Ref. Number
Number. Models. Part No. Description. per set.
13 M20, M21, M33 15-7563 Toolbox -ﬁxing clip bolt distance washer 1
14 M‘ZO,(SIS\:ir%III,g)MB:} 24-8928 Toolbox fixing clip !
15 s M20,(SREIII;S)MSS ] - 2-1402 Toolbox fixing clip bolt I
16 MZO,(SII\){rZTIII,g)MSS 67-4030 Mudguard fixing bolt (offside) (seatstay) 1
— M20, s;glr‘:l",rll,g)MSB 2-2899 Toolbox clip bolt washer (plain) !
17 ML_’O,(SI\:;;.)M% 67-6761 Mudguard fixing bolt spacing washer (offside) 1
18 (sgigg,g)Mgl, M33 66-6831 Rear mudguard with fixed fittings !
19 M'.’O,(sxl‘::gx;, )MSS 24-6770 Rear mudguard support bolt 2
20 2\1‘20,35??3133 2-923 Rear mudguard support bolt washer (plain) 2
21 1!20,{55[1’;11,5);\-!33 36-382 Rear mudguard support belt washer (shakeproof) 2
22 .\120.(53\3121;?)1\*[33 249 Rear mudéuard support bolt nut ... 2
23 .\120,(51':2'.!111, ‘MSB 27-5684 Mudguard fixing stud (seatstay) (nearside) 1
24 .\!20,(5;‘\&?,3)3133 67-6761 Mudguard fixing stud spacing washer (nearside) 2
25 3\1’.’0,(553_.’.[;, M33 2-522 Mudguard fixing stud washer (spring) (nearside} 1
26 .\[20,(5}3{51’:[11?)3133 2449 Mudguard fixing stud nut (nearside) 2
27 .\[20.(5};{!1?).‘-[33 2-1354 Rear mudguard support bolt (bottom) 2
28 :\I‘.ZO,(S.\In?III:g)MBS 66-6333 Rear mudguard support complete (offside) l
29 3120.(53‘31::1'_2??)1\[33 15447 Rear mudguard support bolt nut (bottom) =
30 .\120.81&;2’.1‘11?}1\«133 i 66-6856 ... Rear mudguard support cc-nn.plete (nearside) 1
3. 3:20,(53\3{%?{;)1\133" 15048 . Mudguard Bving bolt at foltside) 1
32 .\1‘20.(53‘31?.?,3)1\&33 2-522 Mudguard fixing bolt washer (spring) (offside) ... 1
33 MﬂO}sMr;lx,g)MﬁS 2-2395 Toolbox and mudguard fixing bolt nut ... 1
34 -\120.(5511'.1?1115)1\{33 2-1462 Toolbox and mudguard fixing bolt washer (spring) 1
35 .\[20,(5.\13?,3)1‘1133 249 Mudguard chainstay bridge bolt nut 1
36 .\I'.’O,(sgirf[l:,g);\ISS 36-382 Mudguard chainstay bridge bolt washer (shakeproof) ... 1
37 }[20,(5,%;%?,;)1\133 2-923 Mudguard chainstay briclge bolt washer (plain)... 1
38 .‘.[’20,(53}\')3?,8‘)1\[33 2-923 Mudguard chainstay bridge bolt washer (plain)... I
39 Mzo,(sgrré?.g)ms 24-6770 Mudguard chainstay bridge bolt 1
40 .\120,(5113{%?,3')1\433 25-7180 Toolbox clip bolt washer (plain) (inside box) 1
41 . .\[20}3}\)/[“2?.5)1\133 1-5069 Chainguard fixing bolt (rear) L
42 MZO,(S&?;,S)MSS 2-923 Chainguard “fixing bolt washer (plain) (rear) |
43 &[20,(5&2’1‘1‘;!)M33 36-382 Chaiﬁguard fixing bolt washer (shakeproof) (rear) 1
44 BTEO,(SEEIIK.S)M% 2443 Rear brake rod toggle screw nut ... 1
45 3[20,(5§Ir5?,g)3133 2-510 Rear brake rod toggle screw L

(spring)
46 M20, M21, M33 65-7071 Rear brake rod complete 1
47 1\120,‘5%1:‘2?,5)1\[33 2-2395 Rear brake rod spring locknut

(spring)

GO

AT L e I




Plate 17 Special Components as supplied to Automobile Association
Model M21

Special Components

k
_,,/»??'.m\‘.\‘,\\\}

npy

Special
Cnmpenuh
as supplied to
Automobile
Association

Legshields

Tools and
Sundries

 Electrical
Equipment

Front and Rear
 Safety Bars.

| Safety Bara
and Legshields
|

Sidecar
61 7




Plate 16—continued

Rear

Mudguard, Toolbox, Chainguard, Rear Brake

“M" Group (Spring Frame)

Control and Silencer

Plate Ref. . Number
Number. Model. Part No. Description. per set.
48 M20, M21, M33 15-1312 Rear brake rod spring 1

spring)
19 M20, M21, M33 29-7368 Rear brake rod adjusting nut t
(sprin
50 M20, §I2l, M33 67-7031 Rear brake rod adjusting nut extension tube !
{spring)
51 M20, M21, M33 65-6274 Rear brake lever swivel pin 1
{spring)
52 M20, M21 (spring) 66-2670 Silencer complete !
Plate 17  Special Components as supplied to Automobile Association
Model M21
Plate Ref. Number
Number. Model. Part No. Description. per set.
1 M2, AA Model 66-7362 l'votrest bracket inearside; !
s M2, AN Model 66-7364 Footrest bracket (orfside) !
3 M21, AA Model 66-7363 Footrest rubber 2
4 M2 AA Model 664885 Oit tank fixing plate wmulu[e 1
5 M2, AA Model 24-225 Rear number plate bottom fixing bolt (l'-?oo} 2
8 MZ1, AA Model 15-7383 Reur number plate bottom bolt fixing bolt washer tn.obcr) 1835 I
7 M2L, AA Model 2-1462 Rear number plate bottom fixing bolt washer (spring: 1955 |
] M2I, AA Model 2-31 Rear number plate bottom fixing bolt nut (1935 1
9 M21, AA Model 2-51 Rear number plate top fixing bolt aut (1953 : 2
10 M21, AA Model 2-1462 Rear number plate top fixing bolt washer (spring) “93’1 2
11 M21, AA Model 66-6397 Rear number plate u)mplete (1933) . .- - 1
12 M21, AA Model 2.220 Rear number plate top n\mg bole (1933) ... - =
13 M21, AA Model 66-6825 Reflector (19535 . " .. 1
14 M2L, AA Model 14606 Retlector fixing screw (lSaa; 1
15 M21, AA Model 666820 Reflector fixing plate complete 5 : 1
16 M21, AA Model 29-541 Retlector fixing screw washer (slm]\cpmnll 1
17 M21, AA Model 21-5102 Reflector fixing screw nut . I
18 M21, AA Model 2-220 Rear number plate fixing bolt +
19 M21, AA Model 29-541 Rear number plate fixing bolt washer (sh ﬂ\ewomj 4
20 M21, AA Model 67-6830 Rear number plate complete. .. 56 !
2 M21, A Model 67-9069 Reflector 1
hial M21, AA Model 29-541 Reflector washer r;h\}\epruol) I
23 M21, AA Model 21-5102 Retlector nut !
24 M21, AA Model 65-8512 Throttle twist grip {!e:; Lli:le and cov E') 1
25 M21, AN Model 24-7570 Front brake and air control complete (less cable md cov t.r\ (l%a- 1
26 M21, AA Model 65-8693 Front brake cable and cover complu:e (1953) e 1
7 M21, AA Model 66-6820 Reflector fixing plate ; 1
23 M21, AA Model 35-707 Petrol tank ﬁller cap -pllt pln 1
29 M21, AA Model 66-8167 Petrol tank : 1
30 M21, AA Model 66-8351 Petrol tank filler cap . 1
31 M21, AA Model 66-8540 Twist grip control cable and cover completf. l
32 M21, AA Model 66-8537 Air control cable and cover complete 1
33 M2, AA Model 654963 Handlebar (less controls) 1
34 M21, AA Model 65-8717 Ignition control cable and cover Lomplu:e 1
as M21, AA Model 65-8513 Dummy grip (left handlebar) i 1
36 M21, AA Model 42-8610 Exhaust control (less cable and cov er) 1
37 M21, AA Model 66-8534 Exhaust lifter cable and cover complete 1
33 M21, AA Model 85-8683 Clutch control cable and cover complete 1
39 M21, AA Model 67-6343 Front mudguard with fixed fittings !
40 M21, AA Model 67-6514 Front mudguard stayvs !
41 M21, AA Model 676530 Front stand complete )
42 M21, AA Model 24-8504 Petrol filter washer (filre) -'
43 M21, AA Model 27-3436 Petrol filter complete ... ‘1
44 M21, AA Model 2-930 Petrol tap washer (fibre} =
45 M21, AA Model 27-8552 Petrol tap -
16 M21, AA Model (69272 Petenl pipe complete ... 1

652



Supplementary List for M21 Spring Frame Models

Fitted with Generator Set as supplied to Automobile Association

All parts specified for the Standard M21 Spring Frame model are applicable

excepting items mentioned in this supplement.

ENGINE
) Number
Part Number Description per set
66-13833 Flywheel with engine shaft (driveside) 1
66-1834 Engine shaft (driveside) !
66-1824 Crankcase assembly (driveside and frearsu:le) 1
66-141 Cylinder barrel . l
67-985 %ﬂrking plug suppressor I
19-2312 Carburetter ... 1
29-1999 Engine sprocket (lb'l') !
66-1835 Engine sprocket distance piece !
66-1830 Generator housing ... 1
19-1215 Generator 1
29-2031 Spinner for gener: 1tor !
29-925 Generator kev 1
29-2023 Generator nut ; !
29-20)24 Generator nut lm}\\\ asier !
66-1831 Generator stator Axing st ci 4
Generator stator fixing stud washer (sprm= 4
Generator stator fixing stud nut ... f
Chaincase and "cm_ramr housing fixing bult 3
24-8784 Chaincase and generator housing fixing bolt w d\lll.l' lﬂ‘:rlll"‘ )
4
'"CLUTCH
Number
Part Number Description perser
42-3175 .-« Clutch housing and :procl.et assembly (five plate) 1
66-3326 Clutch sleeve 1
42-31380 Clutch shock ‘\bmrber unic aﬁembl\ 1
42-3181 Clutch centre . ! .
42-3182 Shock absorber retaining plate (inner) 1 Legshields
42-3183 Retaining plate screw (mner to centre) ... 4
42-3184, Shock absorber spider & g 1
42-3185 Drive rubber _— . +
42-3186 Rebound rubber ’ 4
42-3187 Quter retaining plate - ! Tools and
42-3183 Retaining plate screw (outer to centre) . 4 Sundries
+2-3189 Clutch centre pm , 5 4 -
42-3199 Clutch centre pin nut 1
66-3827" Mainshaft nut washer I
66-3828 Mainshaft nut tab washer... l Fiectrical
42-3171 Mainshaft nut #5 1 Equipwment
42-3192 Driving plate assembly” 9
42-3195 Clutch driven plate 8 I
66-3075 Clutch operating rod }
42-3173 Clutch pressure plate 2 F-Sn:}t ang Rear
42-3197 Clutch spring cup o w I | q:::g B.::a
+2-3198 Clutch spring and Lenshields
f
lS:decnr
63 [Chassls
i \
; ' Carrier a

/| Pannier



Am— -

Supplementary List for M21 Spring Frame Models

; . U] ; : arc
Fitted with Generator Set as supplied to Automobile Association

FRAME AND FITTINGS

Number

Part Number Description per set
66-4235 Frame complete with engine plates and centre stand ... 1
66-4237 Chainstay and backstay complete 1
66—1863 Battery carrier cumpiete 1
66-4838 Central stand 1
66-4792 Urop stand lug body 1
662376 Silencer 1
66-7364 FFootrest bracket (oﬁsnde) for use with leaahlelda 1
66-7362 IF'uotrest bracket (nearside) for use with le“ahnelda .l)
66-7363 Footrest rubber ... =

AUXILIARY BATTERY CARRIER

Number

Parc Number Description per set
BG-4881 Battery carrier complete !
294624 Battery carrier strap 1
66-4361 Battery carrier fixing spacing washer (topl '1|
24-3918 Battery carrier fixing clip (bottom) -
67 -6761 Battery carrier fixing spacer (rear) 1

6G-4362 Battery carrier bottom fixing bolt (rear) I

2-129 Battery carrier bottom fixing bolt (front) _l’
24-8784 Battery carrier bottom fixing bolt washer (spring! :
24y -

Battery carrier bottom fixing bolt nut

FRONT FORK AND FITTINGS

Number

Part Number Description per set
66-5105 I'ront fork complete !
65-5447 Front fork top voke , l’
29-5289 Front fork bottom yoke bolt -
66-5106 Front fork top nut . . H

2-34 FFork filler plug " =
2-100 Fork filler plug wnhher (hbre) -
65-5449 Fork top yoke plug (rubber) I
67-5042 Front fork outer sleeve (nfs) 1
G7-3044 IFront fork outer sleeve (ofs) 1
FRONT HUB AND WHEEL FITTINGS
Number

Part Number Description per set
666-5554 TFront wheel complete (less brake and tyre) ')1
66-5560) Front whee! spoke (neurside) - —,:;

66-5535

Front wheel spoke (offside)

64




Supplementary List for M21 Spring Frame Models

Fitted with Generuator Set as supplied to Autormnobile Association

REAR HUB AND WHEEL FITTIN.GS

Number

Part Number Description per set
65-6300 Rear wheel complete (less brake and tyre) 1
65-6303 Rear wheel spoke (nearside) 20
65-6302 Rear wheel spoke (offside) 20

L]
FRONT CHAINCASE
Number
Part Number Description per sct

66-7613 Chaincase front with fixed fittings !
66-7616 Chaincase back with sliding plate 1
67-42 Chaincase inspection cap washer ... |

|

29-8i11

Chaincase cable grommer ...

PETROL TANK AND FITTINGS

Number

Part Number per set
66-8267 Petrol tank ... ... .. !
66-8351 Petrol tank filler cap 4 !
66-8272 Petrol pipe complete s I
27-8552 Detrol tap . i
2-930 Petrol tap washer (fibre) ... =
27-8436 [etrol tank filter complete P
24-8504 Petrol tank filter washer 2
HANDLEBAR AND CONTROLS (WESTERN TYPE) Legshields
Number em———
Part Number Description per set
Tools and
654963 Handlebar I Rindrie
66-8537 A\ir control cable and cover complete | ==
66-8540 Throttle control cable and cover complete l
65-8512 Throttle twist grip ... 1 Eiectrical
65-8514 Throttle twist grip cover ... 1 E ectrica
65-8513 Dummy-grip T 1 quipment
66-8761 Front brake cable and cover complete 1 S
65-8683 Clutch control cable and cover complete !
65-8717 Ignition control cable and cover compiete ! FrontaaRas
66-8534 Exhaust lifter cable and cover compiete % 1 Sufity Baris
42-8610 Exhaust control complete (less cable and cover) L | Salety Bars
and Legshields
— {
G Sidecar
oo Chassis
[
j,
| Carrier ar

Panniers



erkaty L

oA

Supplementary List for M21 Spring Frame Models

Fitted with Generator Set us supplied to Automobile Associution

HANDLEBAR AND CONTROLS (WESTERN TYPE)—coniinued

Number

Part Number Description per set
24-7570 Brake and air control complete (less cable and cover) 1
27-7833 Brake control ratchet pawl thumb knob sprm° Lomplete 1
27-7820 Brake control lever : 3 i .. 1
27-7819 Brake control body !
27-7818 Brake control clamp ' !
26-9440 Brake control lever fulerum pin ... 1’
2-1027 Brake control [ever fulcrum pin nut -
27-7824 Air control bedy : !
24-7564 Air contral lever !
27-7823 Air control lever spring w asher I
27-7825 Air control lever cap :
97-7830 Air control clamp bolt !
27-7831 Air conrtrol lever bolt !
2-49 Air control lever bolt nut ... 1
2-923 Air control lever bolt washer (pmm) !
26-9431 Cable gripping pin ... !
26-9481 L'untrol lever roller... !
26-9461 Cable gripping pin washer !
25-7151 Cable gripping pin nut !

TOOLS AND SUNDRIES
(No other tools to be supplied)
" Number
Part Number Description per sct

66-9132
66-9036
29-9253
65-9132
65-9133
65-9130
65-9243
15-832

66-9254

65-9177
65-9111
15-7383

2-1374
21-5620
66-9262
66-9263

Sparking plug spanner
Cylinder base nut sp‘mncr
Tommy bar ... 55

Tappet adjusting spanncr

Tappet adjusting sp.mncr
Tappet [eelers (sets) :
Front fork top nut spanner
Box spanner ’
Licence holder .
Speedometer (non trip S0 m. p h.}
Speedometer cable ... 52
Speedometer bracket
Speedometer mounting rubber
Speedometer mounting bolt washer
Speedometer bracket bolt ...
Speedometer bracket distance piece
Rectifier bracket ...

R T I T S

o b i

ELECTRICAL EQUIPMENT

Part Number

Description

Numeoer
per set

19-547

Headlamp (pilot light in retlector)

630




LEGSHIELDS

»*M" Group

Plate 18.

Legshields
“M" Group

Legshields

e Tools and
Sundries

Electrical
Equipment

Front and Rea:
| Safety Bars.
| Safety Bars
and Legshields

67 :
|



LEGSHIELDS

(Automobile Association)

Plate 19

uopIEpossy 9j|qowoiny

spjaiysda

[Bhi




Plate 18 LEGSHIELDS

“M’ Group.

Plate Ref. Number
Number. Model Part No. Description. per set.
—_ ... M20, M21, M33 ... 66-7366 ... Legshield assembly complete 1
(rigid and spring)

1 .- M20, M21, M33 ... 66-7368 ... Legshield top support tube complete ... 1
(rigid and spring)

2 ... M20, M21, M33 ... 27-7979 ... Top support tube sleeve nut s
(rigid and spring)

3 M20, M21, M33 ... 66-7315 ... Legshield support frame clip (nght-hand) o 1
(rigid and spring)

4 ... M20, M21, M33 .. 66-7316 ... Legshield support frame clip (left-hand) ... 1
(rigid and spring)

5 . M20, M21, M33 ... 66-7367 ... Legshield only... 2
(rigid and spring)

6 ... M20, M21, M33 ... 66-7353 ... Legshield support tube clip b
(rigid and spring)

7 .- M20, M21, M33 ... 66-7370 ... Legshield bottom support tube complete 2
(rigid and spring) :

3 .o MZ0, J21,M33 L. 29-6G110 ... Legshield buttom support plate bolt 2
(rigid and spring)

9 e M20, QL2LM33 L. 66-7373 ... legshieid bottom support plate ... =
(rigid and spring) )

10 e MZ0, ML, MBS 0 222603 .. Legshield buttom support bolt and stud washer (spring) 4
(rigid and spring)

11 .o M20, MZL,OM33 ... 2452 . Engine plate and crankease stud locknut ... 1
(rigid and spring)

12 M20, M21, M33 o BB-T372 L. Engine plate and crankease stud ... 1
(rigid and spring)

13 e M20, M2E, M33 L 246 ... Legshield bottom support stud nut +
(rigid and spring)

14 e M200M21MS3 o 222885 Legshield top and bottom support tube clip serew nut .. =
(rigid and snnng)

15 e MZ20, M21, M35 L 2783600 . Legshield top and bottom support tube clip screw washer 3
(rigid and spring)

16 oo M20, M2 M35 L 157161 ... legshield top and bottom support tube clip screw 3

rigid and spring)
= < ~

y

Plate 19 * LEGSHIELDS 3

%.; (Auromobile Association.); S

i » O ,*’Tﬁ
Plate Ref. 2 7 B . ’ : i Number
Number. Models. - Part No. Lescription. per set.
— M21 ... 66-7380 ... Legshield assembly complete —_
1 M21 -- 2-1354 ... Legshield support tube clip bolt ... . 2
2 M21 ... 2-1374 ... lLegshield support tube clip bolt washer . 2
3 M21 . 2251 .-- Legshield support tube clip bolt nut 2
4 M21 ... 27-4401 ... Legshield stay bolt nut . 2
5 M21 ... 2-1354 ... Legshield stay bolt ... 2
6 M21 ... 66-7347 ... Legshield only (left-hand) 1
7 M21 ... 66-7348 ... Legshicld only (right-hand) 1
8 M21 ... 2-1309 ... Legshield inside fixing strap bolt ... 12
9 M21 ... 15-7563 ... Legshield and footrest spacing collar 2
10 M21 ... 15-7354 ... Legshield and footrest fixing bolt 2 I
11 M21 ... 25-7151 ... Legshield inside fixing strap nut ... 12 S°° !“.
12 M21 ... 66-7358 ... Legshield and footrest fixing strap 2 MR
13 M21 ... 66-7387 ... Legshicld top stay complete i -
14 M21 ... 27-7979 ... .Legshield stay sleeve nut ... =
15 M21 ... ~6-7316 ... Legshield stay frame clip (leit-ha.nd) 1 .
16 M21 ... 66-7315 ... Legshield stay frame clip (right-hand) ... 1 Eiectrical
17 M21 . 66-7389 ... Legshield bottom support tube complete (right- hard} 1 Equipment
18 M21 ... 664160 ... Engine plate and crankcase stud . i e
19 M21 ... 66-7351 ... Legshield bottom support tube ccmplete (le!t-hand‘: o !
20 M21 ... 66-7384 ... Legshield anti-splash extension complete (right-hand) ... i
21 M21 ... 66-7356 .. Legshield inside fixing strap i ; 2 f’“";:t;ﬂgf:-'
22 M21 ... 66-7381 ... Legshi.eld anti-splash extension cumplete (leit-h:md) 1 | Safety Bars
23 M21 ... 66-7353 ... Legshield support tube clip . 2 nnd Legshields
24 = M21 ... 2-1374 ... Legshield stay bolt washer ... 2 R
{
Sidecar
G9 =Chassis
Carrier -

Pannie:



TOOLS and SUNDRIES
**M" Group

Plate 20

A
e
>
7

dnoig ,Hn
$31IpuUng pue sjooj




Plate 20.

TOOLS and SUNDRIES

“M"” Group.

Plate Ref. Number
Number. Model. Part No. Description. per set.
— M20, M2] 66-9142 Toolbag complete with tools 1
(rigid)
_— M20, M21 66-9265 Toolbag complete with tools 1
{spring)
—_ M33 66-9266 Toolbag complete with tools 1
(rigid and spring)
1 M33 65-9115 Cylinder head bolt spanner ... 1
2 ... M20, M21, M33, AA ... 65-9133 Tappet adjusting spanner !
(rigid and spring) :
3 M20, M21, M33 1-3051 Double ended spanner I
(rigid and spring)
4 M20, M21, M33 90-9024 Cable clip (rubber) (small) 4
(rigid and spring)
5 - M20, M21, M33, AA ... 65-9130 Tappet feelers complete 1
(rigid and spring)
6 M20, M21, M33 656-5049 Cable clip (rubber} (large) 8
(rigid and spring) '
7 . M20, M21, M33, AN ... 635-9132 Tappet spanner * 1
(rigid and spring)
3 M20, A21, M33 B6-9052 Hub adjusting sleeve spanner 1
(rigid)
Y M20, M21, M33 63-9246 Combined spanner !
(rigid and spring)
10 . M20, M21.M33, AN L 83-9243 Front fork top aut and gland nut spanner 1
(rigid and spring)
11 AA 66-9254 [icence holder (Automobile Association) 1
Iz M20, M21, M33 42-9026 Indazor !
(rigid and spring)
13 M20, M21, M33 29-922] Licence hoider !
14 M20, M2L, M33 63-9252 Toolbag oniv I
(rigid and spring)
15 M20, M21, M33 29-9152 Tyre lever 1
(rigid and spring) B o
16 - M20, M21, M33, AN ... 29-9253 Tommy bar 1
1 (rigid and spring)
17 . M20, M21, M33, AA ... B6-9042 Wheel alignment gauge 1
(rigid)
18 o M20, M21, M33, AN ... 66-9036 Cylinder base nut spanuer 1
(rigid and spring)
19 M20, M21, M33 29-9257 Box spanner 1
(rigid and spring)
20 M20, M21, M33 63-9266 Box spanner 1
(rigid and spring)
21 M20, M21, M33 65-9243 Hub spindle nut spanner 1
(spring)
i M20, M21, M33 66-9067 Hub spindle nut spanner 1
(rigid)
23 M21 AA 15-832 Box spanner (small) ... 1
24 M20, M21, M33 24-8957 Hub spindle nut spanner tommy ba 1
(rigid)
23 M21, M21, M33 29-9251 Magdyno spanner 1
(rigid and spring)
26 . M20, M21, M33, AA ... 66-9132 Sparking plug spanner and screwdriver 1
(rigid and spring) ‘
27 M20, M21, M33 29-9254 Combination spanner... 1
(rigid and spring)
iy M20, M21, M33 24-8944 Cable clip (Shamrock pattern) 2
(rigid and spring)
29 M20, M21, M33 66-9113 Cuble clip i

rigid and spring
=1 e -]

Tools and

Sundries

Eiectrical
Equipment

Front and Rear
| Safety Bams.
| Safety Bary
and Legshields

AN

{
|

‘Sidecar
.Chassis

{ | Carrier a:
! l Pannier



Plate 21 ELECTRICAL EQUIPMENT

“M" Group

e
[ -
3]
£
oo
o
o
= i
= !
o :
= i
Ad ¥
v i
1) |
w i
i
:
|
!
i
!
1
p
1
:




Plate 21 ELECTRICAL EQUIPMENT
“M"™ Group
Plate Ref. Number
Number. Models. Part No Description. per set.
1 M20, M21, M33 24-8944 Control cable clip (Shamrock pattern) Z
2 M20, M21, M33 66-9113 Speedometer cable clip . 2
3 M20, M21, M33 19-1011 Stop and tail lamp !
4 . M20, M21 ,M33 19-1106 Stop lamp switch 1
5 M20, M21, M33, 28-2338 Switch clip bolt s 1
6 M20, M21, M33, 24-8928 Stop light switch plate clip... 1
7 M20, M21, M33 2-1309 Switch to plate screw 2
8 M20, M21, M33, 2-923 Switch clip bolt washer (plam] !
9 M20 M21, M33, 36-382 Switch clip bolt washer (shakeprooi) 1
10 M20, M21, M33, 2-49 Switch clip bolt nut 1
L M20, M21, M33 19-1212 Magdyno i 1
12 M20, M21, M33 2-2395 Voltage control mountmg bracket boit nut 2
(rigid) ,
13 M20, M21, M33 2-1462 Voltage control mounting bracket bolt washer (spring) 2
(rigid and spring)
14 M20, M21, M33 2-2395 Voltage control support bolt nut ... 2
(rigid) .
13 M20, M21, M33 27-8560 Voltage control support bolt washer (pliin) 3
(rigid and spring) -
16 M20, M21, M33 15-7383 Voitage control support bolt washer (rubber) (up to 1933 2
17 M20, M21, M33 27-8560 Voltage control support bolt washer (plain) 3
(rigid)
18 M20, M21, M33 66-6816 Voltage control mounting bracket {up to 1933 1
(rigid)
19 M20, .\[‘.21. M33 24-225 Voltage control support bolt (up to 1933 ... 2
(rigid) )
20 M20, M21, M33 2-1374 Voltage control mounting bracket bolt washer (plain) 2
(rigid)
21 M20, M21, M33 2-14 Voltage control mounting bracket bolt o
(rigid)
22 M20, M21, M33, 247 Switch to plate screw nut ... 2
23 \[20, .\i?l, 33, 29-3319 Switch to plate screw washer (shakeproof} 2
24 M20, M21, M33, 29-9342 Stop light switch plate . 1
25 M20, M2, N33 B5-9234 Operating spring !
25 M20, M21, M33 65-92351 Operating spring (up to 1955) |
: (spring)
26 M20, M21, M33, 65-5912 Brake rod clip screw... 1
27 . M20, M21, M33, 66-9173 Brake rod chip 1
: (rigid) i o S
274 - M20, M21,°M33 . ...  65-9228 Brake rod clip 1
; (spring) g -
28 M20, M21, M33, 29-3319 Brake rod clip washer (shakeproof) 1
29 M20, M21, M33, 2-1588 Brake rod clip screw nut ... 1
30 M20, M21, M33 67-9067 Rear reflector (up to 1954) . 1
31 AM20, M21, M33 2-6337 Voltage control mounting bracket lJU“: w nhcr (pl n:n {up ln l‘l:n) s
(rigid
i i M20, M2L, M3s 29-541 Vaoltage control mounting bracket bolt washer (shakeprool) (up 2
rw:d} to 1933). .
33 M20, M21, M33 2-51 Voltage control mounting bracket bolt nut {up to 19335 =
(rigid)
34 M20, M21, M33 19-1515 Voltage regulator 1
35 M20, \'I"l M33 2-1374 Voltage control support bolt washer (plam) 2
(spring)
36 AM20, M21, M33 2443 Voltage control support bolt nut {(up to 1955) 2
(spring) ) . i
37 M20, M21, M33 15-7383 Voltage control support bolt washer {rubber) (up to 1933) 2
{spring) ‘
38 M20, M21, M33 2-2395 Voltage control support bolt locknut z
(spring)
39 M20, M21, M33 2-1374 Voltage control support bolt washer (plain) s 2
(spring) :
40 . . M20, M21, M33 2-14 Voltage control support bolt 2
(spring)
41 M20, M21, M33 19-2012 Electric horn push (up to 1955) 1
—_ 20, M21, M33 19-706 Horn push and dipper switch . !
—_ M20, M21, M33 19-709 Horn push and dipper switch (\W estern t\pc handlebars) 1
42 M20, M21, M33 67-5090 Cowl speedometer ‘blanking washer (when speedometer is not
fitted) 5 ; 1
43 M20, M21, M33 63-3435 Front fork bottom }'oke bolt 2
44 M20, M21, M33 67-5087 Headlamp cowl rubber extrusion ... 1

Electrical
Equipment

Front and Rear
Safety Bars.

t Safety Bars

and Legshields

‘Sidecar
'Chassis

Carrier a:
Pannier:



Plate 21—continued

ELECTRICAL EQUIPMENT

“M" Group

Plate Ref. Number
Number. Models. Part No. Description. per set.
45 M20, M21, M33 19-660 Harness with switch and dipper switch (up to 1933) !
45 M21, M33 19-712 Headlamp switch and cable assembly !
46 M20, M21, M33 18-2002 Electric horn (up to 1955) . !

rigid)
46 M20, M21, M33 42-9046 Electric horn 1
(rigid :
46 M20, M21, M33 19-2004 Electric horn {up to 1953) 1
{spring)
46 M21, M33 19-2022 Electric horn ... G L
47 M20 19-2108 Speedometer (80 m. ph] (cowl fitting) (up to 1954) ... [
47 M20 19-2118 Speedometer (140 k.p.h.) (cowl fitting) (up to 1954) 1
47 M20 19-2111 Speedometer (120 m.p.h.) (cowl fitting) : |
47 M20 19-2117 Speedometer (180 k.p.h.) (cowl fitting) ... 1
47 M20 19-2122 Speedometer (180 k.p.h.) (cowl ﬁttmg) (195::) 1
47 M21 15-2103 Speedometer (80 m.p.h.) (cowl fitting) (up to 1934) 1
47 M21 19-2117 Speedometer (140 k.p.h.) (cowl fitting) (up to 1954) ... 1
47 M21 19-2109 Speedometer (120 m.p.h.) (cowl fitting) (1953) i 1
47 M21 19-2121 Speedometer (180 k.p.h.) (cowl fitting) (1933) I
47 N33 19-2109 Speedometer (120 m.p.h.) (cowl fitting) 1
+7 233 19-2121 Speedometer (180 k.p.h.) cowl fitting) .. l
48 M20, M21, M33 67-5088 Speedometer mountmg rubber [cowl ﬁttmg) 1
49 M20, M21, M33 19-649 Ammeter ios : 1
S50 M20, M21, M33 29-9341 Speedometer cable 1
50 M21 A.A. Model 66-9177 Speedometer cable 1
51 M20, M21, M33 67-5084 Head lamp cowl 1
52 M20, M2E, M33 19-336 Head Lamp !
52 M21 AA 189-523 Headlump with pilot h"ht in retlector 1
53 M21 AA. Model 65-9179 Speedometer mounting boit (1933) 2
33 M21 AA Model 21-3620 Speedometer bracket bolt -
— M21 AA Model 66-9262 Speedometer bracket distance piece 2
54 M2 AA Model 2-1374 Speedometer mounting bolt washer 2
335 M21 AA Model 15-7383 Speedometer mounting rubber 3
56 M21 AN Model 65-9111 Speedometer bracket 2
- M20, M21, M33 19-1552 Batzery !
74

A W el

J T i)



Plate 22

FRONT and REAR SAFETY BARS

“M" Group

Front and Rear Safety Bars

“M* Group

22

8

= s e e e e e

~1

o

Front and Rear
Safety Bars.
Safety Bary

and Legshields

Sidecar
Chas!i&

‘ Carrier an:
l Panniers



Plate 22 FRONT and REAR SAFETY BARS
“M" Group (Rigid and Spring)

Plate Ref. Number
Number. Models. Part No. Description. per set.
1 ... ~M20, M21, M33 ... 3-110 ... Front safety bar bolt washer (spring) ... 1

(rigid and spring)
2 M20, M21, M33 ... 2-1925 ... Front safety bar bolt nut ... 1
(rigid and spring)
3 M20, M21, M33 ... 24-5658 ... Front safety bar bolt i 1
(rigid and spring) )
+ M20, M21, M33 ... 67-4925 ... Front safety bar bolt bush 1
(rigid and spring)
5 M20, M21, M33 ... 66-4835 ... Front safety bar complete 1
(rigid and spring)
6 M20, M21, M33 ... 664175 ... Front engine plate and chainstay stud ... 1
{rigid and spring)
—_ M21 ,M33 ... 15-541 ... Front engine plate and chainstay stud nut 2
(rigid and spring)
7 ... M20, M21, M33 ... 67-4932 ... Rear safety bar complete (nearside) (when pillion footrests
(spring) are fitted) ... 1
7 ... M20, M2I, M33 ... 674926 ... Rear safety bar ccmplete (oﬂsu:[e} (\\-hcn pxllmn footrests are
(san) fitted) s ‘ 1
8 .. M20, M21, )\133 ... 6744928 ... Rear safety bar adaptor {top} 2
spring
9 .- M20, M21, M33 ... 29-6110 ... Rear safety bar and pillion footrest bolt (when pillion foot-
(spring) rests are fitted) ... 2
10 ... M20, M21, M33 ... 2-2138 ... Rear safety bar and plllmn ‘footrest bolt washer (w hen pllhon
(spring) footrests are fitted) ; v 2
11 ... M20, M21, M33 ... 66-7363 ... Pillion footrest rubber 2
{spring)
12 ... M20, M21, M33 ... 29-905 ... Rear safetv bar adaptor nut (when pillion footrests are fitted) 2
spring
13 ... MZ20, M21, M33 ... 24-3914 ... Rear safery bar adaptor washer (when pillion footrests are
(spring) firted) 2
14 ... M20, MZ21, MS3 ... 674873 ... Pillion footrest 2
(spring)
15 .. M20, MZ21, M33 ... 674875 ... Pillion footrest adaptor (bottom) ... 2
(spring)
16 .. M20, M21, M33 ... 30-639 Rear safety bar and pillion footrest washer (large) (when
(spring) pillion footrests are fitted) g
17 .. M20, M21, M33 ... 664708 ... Rear safety bar and pillion footrest washer (shakcproo[) (\vhen
(spring) pillion footrests are fitted) . 2
18 .. M20, M21, M33 ... 31-7275 ... Rear safety bar and pillion footrest bolt (\\hen pﬂlmn foot-
(spring) rests are fitted) ... 2
19 .\120.( M21, M33 ... 3-1271 ... Rear safety bar boit (when p:lhon footrests not ﬁttcd) 2
spring)
20 ... M20, M21, M33 ... 66—4708 ... Rear safety bar bolt washer (shakeproof) (when pillion foot-
(spring) rests not fitted) ... 2
21 .-« M20, M21, M33 ... 30-659 ... Rear safety bar bolt washer (Iarge) (when pllhon ‘footrests
(spring) not fitted) ... P
22 ... M20, M21, M33 ... 664822 ... Rear safety bar complete (ot’fs:de) (when p;ll:on footrests not
(5 ring) fitted) . I
2z .- M20, M21, M33 ... 66-—4823 ... Rear safety bar complete (nears:de) (when pillion footrests
(spring) not fitted)
o= L MIn, .\1'.’[, M33 ... 664832 ... Rear safety bar u)ﬂlpletL :a:cmb!\ 1
(spring)

CARBURETTER and SETTINGS—1949 to 1957

1949 to 1954 1955/6/7

M20 M21 M33 M20 M21 M33
Carburetter (type) ... ... 276C/1B 276BR/1B 289G[1AT 376/21 376/23 376/10
Choke size (inches) ... 1 1-1/16 1-1/8 1 1-1/16 1-1/16
Jet number ... 170 160 200 240 250 260
Pilot jet — — o 30 30 L,
Throttle Valve number 6/4 6/4 29/4 376/5 376,35 376/3%
Needle position 2 2 3 3 2 3
Needle jet ... 1065 .1065 1065 1065 1065 .1063
Engine end size (1nches) 1 1-1/16 1-1;8 1 1-1/18 1-1/16




Plate 23 SAFETY BARS and LEGSHIELDS
**M" Group (Rigid and Spring)

Safety Bars
and Legshields

Sidecar
77 Chassis
!
Carrier an
Pam£¢f5



Plate 23 SAFETY BARS and LEGSHIELDS

“M" Group (Rigid and Spring)

Plate Ref. Number
Number. Model. Part No. Description. per set.
1 M Group ... 66-4816 ... Front safety bar complete ... 1
2 M Group ... 15-541 ... Front engine plate and chainstay bolt nut 2
3 M Group ... 66-4175 ... Front engine plate and chainstay stud !

4 M Group . ... 66-7392 ... Legshield (nearside) ...’ 1
5 M Group .. 2-1925 ... Front safety bar bolt nut " 1
6 M Group ... 3-110 ... Front safety bar bolt spring washer 1
7 M Group ... 67—4925 ... Front safety bar bush 1
8 M Group ... 24-5638 ... Front safety bar bolt 1
9 M Group ... 2-1354 ... Legshield fixing bolts 6
10 M Group v 20541 L Legshleld fixing bolt washer (shakepmm] 6
11 M Group ... 25-7180 ... Legshield fixing bolt washer (plam; 6
12 .M Group ... 66-7393 ... Legshield (offside) : = !

SIDECAR CHASSIS

No. 22 and ‘No. 23.

Plate Rel. Number
Number. Model. Part No. Description. per set.

1 22 and 23 e 2247 ... Retlector fixing screw nut ... : 1

2 22 and 23 ... 29-3319 ... Retlector fixing screw washer (sh.ﬁ\cprlmn !

3 22 and 23 c 2-1096 ... Reflector fixing screw washer (plain I

4 22 and 23 .. 1-4606 ... Redector fixing screw y 1

3 22 and 23 ... B6-68253 ... Redector 1

6 22 and 23 ce. 31826 ... Sidecar lamp rubber mountm" 1

7 22 and 23 ... 189=1117 ... Sidecar lamp (red to rear clear ta front ; 1

8 22 and 23 ... 2-23895 . Retlecror mounting bracket nut (M group rigid mndx“sz 2

9 22 and 23 ... 2-1462 ... Refector mounting bracket washer (spring) (M group rnnd i

models).
10 22 and?23 ... 927-8560 ... Reflector mounting bracket washer (plain) (M group rigid 2
models).

11 22 and23 ... 153-7161 ... Retflector mountmg bracket screw (M group rigid models) 2
12 22 and 23 ... ©3-1820 ... Retlector mounting bracket (M group rigid mudch] 1
13 22 and 23 .. 31828 ... Mudguard ; 1 1
14 22 and 213 ... 1-3945 ... -Mudguard upright rear r and front sca\ screw : 6 1
15 22 and 23 ... 97-8560 ... Mudguard upright rear and front stay washer (plain) - 6 ]
16 22 and 23 ... 2-1462 ... Mudguard upright rear and [ront stay washer (spring) 6 1
17 22 and 23 ... 2-2395 ... Mudguard upright rear and front stuyv nut 6 ¢
18 22 and 23 .- 2-2899 ... Mudguard upright stay bolt washer {pldlm 2 ;
19 22 and 23 e 3100 L \[udguard stay fxing packing washer (plain) 2
20 22 and 23 ... 28-2333 ... Mudguard rear stay bolt 2 4
21 22 and 23 ... 24-8784 ... Mudguard upright stay boit w: asher (wprm") 2 p
22 22 and 23 v 249 ... Mudguard upright stay bolt nut . 2 :
23 22 and 23 .. 3-1731 ... Mudguard stays complete ... ! 3
24 22 and 23 e B=1795 . '\[udguard support and spindle nut . . 1 -
25 22 and 23 ... 24-4237 ... Mludguard support and spindle nut wi vasher 1 E
26 22 and 23 . 321816 ... \Wheeel spindle securing nut . 1 3
27 22 and 23 ... 27-803%9 ... Hub spindle bracket washer {pl.un) 1 4
2 22 and 23 .. 3-1702 ... Hub spindle ... ; 1 E
29 22 and 23 .. 3-1241 ... Hub spindle cone (fxed) . 1 3
30 22 and 23 e 3-34 ... Hub spindle cone (adjusting) ; 1 4
31 22 and 23 ... 35-705 ... Hub spindle cone castle nut split pm 1 .
32 22 and 23 ... 3-103 ... Hub spindle cone washer {pl.un} 1 11
33 22 and 23 . 3-62 ..- Hub spindle cone castle nut . 1 E
34 22 and 23 ... 3-1685 ... Hub sheil cap . 1
35 22 and 23 1-4675 ... Hub ball bea.rmgs (for huls «.up amal]) 14
36 22 and 23 e 3237 ... Hub cup (small) -~ i
37 22 and 23 ... 3-9077 ... Hub shell complete with cupc. 1
38 22 and 23 ... 3-36 ... Hub cup (large) ; 1
39 22 and 23 ... 1-4675 ... Hub ball bearings ([ur hub 1,1111 larg 17
10 22 and 23 ... 28-2080 ... Hub shell grease nipple i
41 22 and 23 . "3-1509 ... Rear bearer bar castle nut . B
42 22 and 23 ... 35-708 ... Rear bearer bar castle nut split pm . e
43 22 vee 2446 ... Rear bearer bar conpecting bolt nut (Eor use ‘with No. 48 2

commercial box body).




SIDECAR CHASSIS—continued

No. 22, and No. 23

Plate Rel. Number
Number. Model. Part No. Description. per set.
44 2 3-111 Rear bearer bar connecting bolt washer {spring) ... sy 2
+5 22 3-1712 Rear bearer bar connecting bolt (for use with No. 48 commercial 2
box body).
16 28 654185 Rear bearer bar connecting bolt (No. 47 & 51 commercial box 2
body, not used with metal floor).
46 22 674030 Rear bearer bar connecting bult (replaces 66-4185 on No. 51 & 2
) 54 bodies with metal floor).
17 22 and 23 3-1703 Rear bearer bar wrmy S nens 1
43 22 and 23 28-2080 Rear spring shackle grease nipple (bottom) 2
49 22 and 23 3-1704 Rear spring shackle complete with bush o
30 22 and 23 15-5753 Rear spring shackle bolt nut i 2
51 22 and 23 3-107 Rear spring shackle bolt washer (spring) 2
52 22 and 23 3-1706 Rear spring shackle bush ... 2
53 22 and 23 28-2080 Rear spring shackle grease nipple 1
54 22 and 23 3-1746 Rear spring complete with bush 2
55 22 and 23 3-1700 Main rear connection ... I
36 22 and 23 28-2080 Main rear connection grease nipple ... 1
57 22 and 23 3-1333 Rear spring shackle bolt s 2
33 22 and 23 30-650 Rear bearer bar connecting bolt clamp washer (plain} 2
39 22 and 23 2-1925 Saddle pillar telescopic lug bolt nut 1
60 22 and 23 3-1709 Axle tube complete !
61 22 and 23 24-875 Rear bearer bar thrust washer 2
62 22 and 23 2-1945 Rear bearer bur washer (plain) 2z
63 22 and 23 2-803 Sidecar stand bolt ... 1
64 22 and 23 3-1379 Sicecar stand ... I
65 22 and 23 2-995 Sidecar stand bolt washer (double spring) ... !
66 22 and 23 2-13813 Sidecar stand bolt nut 1
67 22 and 23 35-713 Tube and spindle castle nut split pin -
63 22 and 23 24-5914 Tube and spindle washer (plain) -
69 22 and 23 3-933 Tube and spindle castle nut ... 2
i 22 and 23 3-1701 Wheel bracket !
71 22 and 23 3-1715 Rear spring plate clamp stud 3
72 22 and 23 3-1289 Suddle pillar telescopic tube Iug bolt 1
73 22 and 23 15-716 Szddle pillar telescopic tube bottom lug bolt washer (spring 1
74 22 and 23 3-1290 saddle pillar telescopic bottom washer (spherical) 1
75 22 and 23 3-1252 Saddle pillar telescopic tube bottom lug ; 1
76 22 and 23 3-1271 Saddle pillar tube lug bolt ... 1
77 22 and 23 3-1714 Rear spring plate =~ .., ... . 4
73 22 and 23 35-33 Rear spring plate clamp stud washer (spring) 8
749 22 and 23 2-49 Rear spring plate clamp stud nut ... 38
S0 22 and 23 3-111 Saddle pillar tube lug bolt nut 1
81 22 and 23 15-716 Saddle pillar tube lug bolt washer (spring) I
82 22 and 23 3-1393 Saddle pillar tube lug saw 1
83 22 and 23 3-107 Saddle pillar connecting bolt washer (spring) ]
34 22 and 23 3-1137 Saddle pillar connecting bolt nut ... 1
85 22 and 23 30-729 Saddle pillar connecting bolt washer (plain) 1
86 22 and 23 3-619 Saddle pillar tube lug bolt ... B 1
87 22 and 23 3-1724 Saddle pillar tube complete ... !
83 22 and 23 3-12538 Saddle pillar telescopic tube lug 1
39 22 and 23 2-1925 Saddle pillar tube lug bolt nut . 1
90 22 and 23 3-1603 Saddle pillur telescopic tube complete 1
91 22 and 23 3-614 Front support tube bolt (motor cyele end) !
9. 22 and 23 246 Front bottom tube bolt nut (matar evele end) I
93 22 and 23 3-1259 Front bottom connection !
94 22 and 23 2-1925 Front bottom connection bolt nut ... 1
95 22 and 23 3-1271 Front bottom connection bolt l
96 22 and 23 3-17238 Front support tube !
97 22 and 23 3-1369 Front spring be _rer bar !
a3 22 and 23 . 3-345 Front stay cone nut !
99 22 and 23 3-108 Front stay cone nut washer (spring) 1
100 22 and 23 3-1792 Front stay cone collar (M models 1951) )
101 22 and 23 3-9274 Front stay complete ... s T e 1
102 ihs 30-16035 Front spring bracket bolt (replaces 30-1215 on 51 and 54 bodies 4
with metal foor).
102 22 30-1213 Front spring bracket bolt {not used with metal floor) +
103 22 and 23 3-641 Front spring clamp plate i
104 22 and 23 3-603 Front spring bracket ... -
103 22 and 23 2-49 [Front spring connecting bolt nut o
106 22 and 23 3-861 Front spring 2

Sidecar
Chassis

! Carrier an
Panniers



SIDECAR CHASSIS—continued

No. 22, and No. 23.

Plate Ref. d Numbar
Number. Model. Part No. Description. per set.
107 22 and 23 ... 3-1372 ... Front connecting lug bolt l
108 22 and 23 ... 3-1373 ... Front connecting lug ... !
109 22 and 23 ... 35-33 ... Front spring bracket bolt washer (spring) +
110 22 and 23 ... 2-803 ... Front spring connecting bolt 2
111 22 and 23 " 3.110 ... Front connecting lug clip bolt washer (spring) 1
112 22 and 23 .. 3-1271 ... Front connecting lug clip bolt 1
113 22 and 23 ... 3-839 ... Front spring cup 2
114 22 and 23 " a_111 ... Front spring connecting bolt washer (spring) 2
115 22 and 23 e 249 ...- Front spring and bearer bar connecting nut 2
116 22 and 23 " 35-713 ... Front connecting lug bolt split pin ... 1
117 22 and 23 " 3953 ... Front connecting lug bolt castle nut 1
118 22 and 23 " 04-5914 ...  Front connecting lug bolt packing washer (plain) 1
119 22 and 23 ... 27-6974 ... Mudguard support tube bolt nut !
120 22 and 23 . 93-5860 ... Mudguard support bolt distance nut 1
121 22 and 23 .. 31-7275 ... Mudguard support tube bolt !
122 22 and 23 ... 3-9263 ... Inside strut complete 1
123 22 and 23 " 3.1741 ... Mudguard stay support tube complete 1
124 22 and 23 e 249 ... Support tube lug bolt nut &
123 22 and 23 ... 33-33 ... Support tube lug bolt washer (spring) 2
126 22 and 23 we 3-12 ... Support tube lug bolt 2
127 22 and 23 ... 3-9264 ... Ourside tie complete ... l
123 22 and 23 e 246 ... Front spring connecting lug stud nut A
129 23 ... 3-1021 ... Front spring bracket ... & ¢
130 o ... 3-1080 ... Frontspring (Inner} ... 2
131 23 " 3111 ... Front connecting lug clip bolt washer (spring) 2
132 23 " 5.833 ... Front connecting lug stud washer (plaini ... 2
133 23 ... 3-1750 ... Front spring bearer bar 1
134 28 ... 3-1748 ... Front connecting lug ... !
135 22 and 23 ... 67-6005 ... Wheel rim (WM2-19) “ !
136 22 and 23 ... 67-3343 ... Wheelspoke ... LA
137 22 and 23 ... 27-6810 ... Wheel spoke nipple ... 40
138 22 and 23 " To_le46 ... Sidecar connecting lug stud nut (M rigid) ... !
139 22 and 23 " 3-664 ... Sidecar connecting lug stud washer (doul:le spring 1
140 22 and 23 " 3-863 ... Connecting lug stud spherical washer = !
141 22 and 23 " 35.722 ... Sidecar connecting lug stud nut split pin ... 1
142 22 and 23 . 334160 ... Connecting lug stud (M rigid) se s wes .
143 22 and 23 . 67-4122 .. Sidecar connecting lug stud nut (Inside) (not required for A 1
y group models). S 3
144 22 and 23 . 35-722 ... Sidecar connecting lug stud nut split pin "...7 .. oo g
145 22 and 23 T §7—4120 ... Sidecar connecting lug stud (not required for M group models) |
(lug frame threaded).
146 aand 23 ° ... 35-722 ... Sidecar connecting lug stud nut split pin ... 1
147 22 and 23 . 3-663 ... Connecting lug stud spherical washer 1
148 22 and 23 " 3.864 ... Sidecar connecting lug stud washer (double spring) 2z
144 22 and 23 7 2.1946 ... Sidecar connecting lug stud nut (not required for M group I
models).
150 22 and 23 9_1946 ... Sidecar connecting lug stud nut (M group plunger; 1
151 22 and 23 o 3.6+ ... Sidecar connecting stud washer (double spring) ... U |
152 22 and 23 . 35-721 . Sidecar connecting stud split pin ... 1
153 22 and 23 . 3-663 ... Connecting lug stud spherical washer )
134 22 and 23 " §7—4181 ... Sidecar connecting lug stud (M group plunger) (huy frame plamn) 1
1535 22 and 23 .. 35-722 ... Sidecar connecting stud split pin ... SOV |
156 22 and 23 ... 67—182 ... Sidecar connecting lug stud nut (M group plunger) e 1
157 22 and 23 ... 19-1118 ... Sidecar lamp cable (6 fuot) ... . l
SIDECAR CHASSIS
No. 20A.A.
Plate Ref. Numier
Number. Model. Part No. Description. per set.
1 20, AA ... 3-1795 ... Hub spindle nut o b
il 20, AA ... 3-1682 ... Greuse retaining washer cover ; : s 1
3 20, AA . 3-1681 ... Greuse retaining washer cover inner ring !
4 20, AA ... 3-1677 ... Hub bearing locknut ... !
5 20, AA ... 3-1774 ... Hub bearing (outer} ... !
6 20, AA . 321676 ... Hub grease retaining washer ([elt) ... !
7 20, AA ... 3-1886 ... Sidecar hub distance piece !

80




No. 22 and No. 23.

SIDECAR CHASSIS

o5 d® st
b &m oy

...%Q\ 95 A.c»@j mm

\ICFI‘IJI,KTIG

‘€€ 3'CZON
SISSVHD dv230QIS

81

i Carrier ar

| Pannier:



SIDECAR CHASSIS—continued

No 20 A.A.

Plate Ret. Number
Number. Model. Part No. Description. per set.
8 20, A\ ... 27-803% ... Hub spindle packing washer e 1
9 20, AA ... 13-5290 ... Hub shell grease nipple st I
I e 20, AA v  3-1772 ... Hubshell .. R

11 20, AA ... 3-1775 ... Hub bearing adjuster shim (- 005 ) thick ...

11 20, AA ... 3-1776 ... Hub bearing adjuster shim (.010") thick

11 20, AA ... 3-1777 ... Hub bearing adjuster shim (. O"O”) thick

1 20, AA ... 3-1672 ... Hub bearing spacer I
13 20, AA ... 3-1773 ... Hubh bearing (inner) ... 1
M7 s 20, AA ... 3-1671 ... Hub spindle ) s !
15 20, AA .. 27-8039 ... Hub spindle packing washer 1
16 ... 20, AA ... 3-1116 ... Hub spindle castle nut . 1
17 20, AA ... 35-705 ... Hub spindle castle nut split pm L
18 20, AA ... 27-8039 ... Hub spindle packing washer 1
19 20, AA .« 3-9152 ... Mudguard stays complete 1
20 20, AA e 247 ... Reflector fixing screw nut ... .- 1
21 20, AA .. 29-3319 ... Reflector fixing screw washer (bll.li\C[JrOl)” 1
22 20, AA —. 21086 ... Reflector fixing screw washer (plain) 1
213 20, AA ... 1-4606 ... Refector fixing screw e 1
L 20, AN ... 66-6825 .. Reflector 1
25 20, AN .. 19-1118 ... Sidecar lamp cable 6 Euut) !
26 20, AA .- 3-1119 ... Mudguard strengthening plate (rc:lr] 1
27 20, AA ... 3-1795 ... Hub spindle nut complete . !
1T 20, AA ... 3-1676 ... Hub grease retaining washer (felt) . 1
4 20, AA .-~ 3-1118 ... Mudguard strengthening plate {frunt) !
30 20, AN ..« 3-1778 ... \Wheel bearing securing ring . . t
31 20, AA ... 3-1673 ... Hub grease ret.unmz washer holder !
32 20, AN 3-9355 ... \[udvu.ard upright stay complete (t)lltLr] !
33 20, AA 3 1688 ... Hubend cover large (inneri ... ¢ 1
34 20, AA .o 3-1117 ... Mudguard atren"thcn:nc plate lmp) 'l’
33 20, AN e 2249 ... Mudguard upright and reir stay bolt nut ... =
36 20, AA 353-32 ‘.Iudﬂu.\rd upright and rear stay washer (spri ﬂbJ =
37 24, AN 21934 ... \[udzu'ird upright and rear stay bolt =
38 20, AN ... 30-650 ... Mudguard upright and rear stay bolt washer (]JLH'I =
39 20, AA .o 3-1120 ... Front and rear stav bolt b
40 29, AA ... 3-1826 ... Sidecar lamp mounting (rubberl !
4 . 30, AA e I9-1117 ... Sidecar lamp ... : 1
42 20, AA ... 30-988 ... Mudguard upright :.t.u SCTew <
43 20, AA «e. . 3-118 ... Mudguard upright, front and rear at.n lmlt \mshcr (pi-um 6
44 . ... 20, AA wes 1 35.39 = Z\Iudguard uprlgh: front and rear stay bolt washer (spring! 5
B . . 20, AN e 2231 --. Mudguard upright, front and rear stay bolt nut ... ’!;
46 20, AA ... 2-2395 ... Reflector mounting bracket nut - . z
47 - 20, AA --- 2-1462 ... Retlector mounting bracket washer {sprmg) =
438 20, AA ... 27-8560 ... Reflector mounting bracket washer (plain) i
49 20, AA ... 15-7161 ... Retlector mounting bracket screw s
50 20, AN 3-1820 ... Reflector mounting bracket ... 1
51 20, AA 246 ... Stirrup bolt nut : 4
52 20, AN 3-111 ... Stirrup bolt spring w asher 4
53 20, AA 3-955 ... Rear spring clamp plate (tup) !
54 20, AN 3-944 ... Rear spring shackle distance plate [bottum] I
55 20, AA 3-1633 ... Rear spring with silent bloc ... ’l)
36 20, AA 4-1169 ... Stirrup bolt >
37 20, A 3-1628 ... Rear spring silent blm, =
38 20, AA 35-705 ... Rear spring bolt split pin !
39 20, AL 3-1253 ... Rear spring shackle link (plain) !
60 20, AA 3-622 ... Wheel bracket shackle pin bush 1
61 20, AA 15-1166 ... Rear spring shackle link nut !
62 20, AA 3-1453 ... Rear spring shackle link completc ... 1
63 20, AA 28-2080 ... Rear spring shackle bolt gre"tsc mpPiL‘ !
64 20, AA 3-1099 ... Mudguard ... L
65 20, AA e 249 -.- Anti roll spring bolt nut (top) },
66 20, AA ... 248784 ... Antiroll spring washer (top) 2
67 20, AA 3-101 ... Antiroll spnng top inside washer (pl.un} =
68 20, AA ... 3-1331 ... Antiroll spring top washer (top) =
69 20, AA ... 3-1334 ... Antiroll spring complete with bolts =
70 20, AA , ... 24-8784 ... Antiroll spring washer (bottom) 2
71 20, AA ... 2-49 .. Antiroll spring bolt nut (bottom) !
T 20, AA <. 3-1389 ... Antiroll spring bracket :
73 30, AA o 3-1390 ... Antiroll spring bracket clip . ‘I,
74 20, AA -+ 2-995 ... Antiroll spring bracket w asher (duubiL :pn:“’] =
75 20, AA ... 3-1399 ... Antiroll spring bracket bolt =
76 20, AA .. 2-803 .. Sidecar stand bolt ... .. :
77 20, AA .. 3-1235 ... Sidecar stand ... :




SIDECAR CHASSIS—continued

No 20A.A.
Plate Ref. Number
Number. Model. Part No. Description. per set.
78 20, AA 2-995 Sidecar stand bolt spring washer (duuble spnng) 1
79 20, AA 2-1813 Sidecar stand bolt nut . !
80 20, AA 3-953 Front connecting lug bolt castle nut I
81 20, AA 35-713 Tube end spmdie split pin 1
82 20, AA 24-5914 Tube end spindle washer (plain) 2
83 20, AA 3-9227 Axle tube complete ... 1
84 20, AA 2-1925 Saddle pillar tube lug bolt nut . I
85 20, AA 3-1252 Saddle pillar telescopic tube bottom lug 1
86 20, AA 35-705 Rear spring bolt split pin !
87 20, AA 3-1455 Rear spring bolt 1
88 20, AA 15-1166 Rear spring bolt castle nut ... I
89 20, AA 3-664 Main rear connectmg lug stud \\asher (doubie sprmg) 1
90 20, AA 2-1946 Main rear connecting stud nut i I
91 20, AA 3-663 Main rear connecting stud washer (:pherz«.al) e 1
o 20, AA 2-1945 Saddle pillar telescopic tube buttom lug boit nut 1
93 20, AA 28-2080 Main rear connection grease nipple ... 1
94 20, AA 3-1637 Main rear connection . 1
94A 2), AA 35-722 Sidecar connecting iug stud nut :pllr pm 1
95 20, AA 3-619 Saddle pillar tube lug bolt .. : 1
95A 20, AA 33160 Connecting lug stud 1
96 20, AA 3-1137 Saddle pillar connecting bolt nut 1
97 20, AN 3-107 Saddle pillar connecting bolt washer (:prm") 1
93 20, A 30-729 Saddle pillar connecting bult wasier (pl :un] 1
9y 20, AN 3-1383 Saddle pillar tube lug bolt . : ; |
1 1)0)] ), AA 3-111 Saddle pillar tube lug bolt washer (sprmgj 1
101 240, AN 246 Saddle pillar tube luﬂ bolt nut : . !
102 20, AA 3-1603 Saddle piilar telt_sv.opu_ tube complete 1
103 20, AA 3-1271 Suaddle pillar tube lug bolt . 1
104 20, AN 3-1258 Saddle pillar telescopic tube lug L
105 20, AN 35-722 Main rear connection split pin !
106 20, AN 3-1601 Saddle pillar tube complete ... !
107 20, AA 3-1289 Saddle pillar telescopic tube bottom ln" bolt 1
108 20, AN 3-110 Saddle pillar telescopic tube bottom Inﬂ bolt washer (sprmg} 1
109 20, AA 3-1290 Saddle pillar telescopic tube apher cal washer (bottom) ... 2
110 20, AN 3-1251 \Whee! bracket i : . 1
111 20, AN\ 27-6813 \Wheel spoke nlpple 40
112 20, AA 67-6005 ... \Wheelrim .. !
113 20, AA 67-33453 ... Wheel spoke 40
14 - 20, AA 249 Support tube lug bolt nut ... 1
115 20, AA 35-33 Support tube lug bolt washer (aprmvj 1
16 120, AN 3-12 Support tube lug bolt 1
117 20, AA 3-1115 - ... Mudguard support tube buit : 1
118 20, AA 2440 - - Mudguard support bolt distance nut 1
119 20, AA 3-9344 Mudguard stay support tube Lumplete 1
120 20, AA 3-9264 Qutside tie complete : 1
121 20, AA 27-6974 Support tube bolt nut ; . 1
12 20, A 30-729 Front connecting lug bolt pacl\mg \\d:ht!f (plnln} i
123 20, AA 3-933 Front connecting lug bolt castle nut . 1
124 20, AN 35-713 Front connecting lug bolt split pin ... . I
125 20, A 246 Front spring connecting bolt nut {buttum) 1
126 20, AA 3-111 Front spring connecting bolt washer (spring) 1
127 20, AA 3-1364 Front spring connecting bolt retaining ring =
128 20, AA 3-1373 Front connecting lug ... 1 1
129 20, AA 3-839 Front spring cup . 3
‘130 20, AA 3-1271 Front connecting lug Lllp bolt s 1
131 20, AA 3-110 Front connecting lug clip bolt washer (spnng) 1
132 20, AA 246 Front spring connecting bolt nut (top) 1
133 20, AA 3-111 Front spring connecting bolt washer (sprlng) 2
134 20, AA 30-650 Eront spring connecting bolt washer . z
135 20, AA 3-1378 Front spring complete 2
136 20, AA 3-1372 Front connecting lug bolt 1
137 20, AA 3-1369 Front spring bearer bar 1
138 20, AA 3-1605 Front stay complete ... 1
139 20, AA 3-1792 Front stay cone collar 1
140 20, AA 3-345 Front stay cone nut ... ; 1
141 20,-AA 3-108 Front stay cone nut washer (sprln") % 1
142 20, AA 3-619 Front sunoort tube bolt (motor cycle end) 1
143 20, AA 2-44 Front bottom tube nut (motor u.clt_ end) 1
144 20, AA 3-1259 Front bottom connection !
145 20, AA 3-1271 Front bottom connection bolt !
146 20, AA 2-1923 Front bottom connection bolt nut ... !
147 20, AA 3-1608 Front support tube 1
148 20, AA 3-9263 Inside strut complete 1

Carrier ar
Pannier:



SIDECAR CHASSIS

No. 20A.A.

V'V O2ON 96
SISSYHD Y¥vD3dIS

ll—-y¢5
JA

O

i\

e

.14]

hE




SIDECAR CHASSIS—continued

No 20A.A.

Plate Ref. Number
Number. Model. Part No. Description. per set.
(WHEN OFFICERS’ TYPE AND RADIO EQUIPPED BOX IS FITTED)

— 20, AA 3-1021 ... Front spring bracket ... 2
— 20, AA 3-861 ... Front spring 2
— 20, AA 3-1080 ... Front* spring (inner) 2
— 20, AA 3-839 ... Front spring cup 2
— 20, AA 3-641 ... Front spring clamp plate 2
—_ 20. AA 2-803 ... Front spring connection boit 2
— 20. AA 30-1215 ... Front spring bracket bolt 4
s 20. AA 35-33 ... Front spring bracket spring washer +
CARRIER and PANNIERS

M21. M33 (Spring Frame)

Plate Ret. Number
Number. Part No. Description. per set.
jl 66-6919 Pannier bag strap with buckle (short) 1
] 66-6916 Pannier bag with buckle 4 1
! 66-6760 Carrier complete ... ... 1
4 249 Carrier and mudguard stud nut 2
5 36-382 Carrier and mudguard stud washer... 2
6 2-370 Carrier and mudguard distance washer 2
7 65-6794 Carrier and mudguard support stud 2
8 2-923 Carrier and mudguard fixing boit washer ... 2
9 1-5069 Carrier and mudguard fixing bolt 2
10 66-6913 Pannier bag strap less buckle (long) !

11 66-6917 Pannier bag less buckle 1
12 29-341 Pannier carrier fixing bolt washer i
13 2-2395 Pannier carrier fixing bolt nut 4
14 2-1354 Pannier carrier fixing bolt 4
15 2-2393 Pannier fixing bolt nut 6
16 29-541 Pannier fixing bolt washer 6
17 66-6767 Pannier frame support bracket 2
18 2-204 Pannier fixing bolt ; “ 6
19 66-6938 Pannier carrier steady stayv wing nut 4
20 66-6913 Pannier carrier 2

Carrier an.
Panniers



CARRIER aud PANNIERS

M21, M33 (Spring Frume)

Carrier andPanniers

86



PISTON CHART—1949 to 1957

PISTON COMPLETE

COMPRESSION RING

SCRAPER RING

Compression
Year Model Ratio Standard {mm. Imm. Standard  {mm. Imm. Standard §mm. Ilmm.
oversize oversize oversize  oversize oversize oversize
1949
to
1953 M20 49¢to 1 66-1190 66-1191 66-1192 66-1090(2) 66-1091(2) 66-1092(2) 66-1100 66-1101 66-1102
1954 66-1094 66-1095 66-1096 66-1100 66-1101 66-1102
to M20 +9tol 66-1193 66-1194 66-1193 (top) {top) (top)
1957 . 66-1244  66-1245 66-1246
1949
to ‘ )
1853 M21 3tol 66-1198 66-1189 B6-1200 66-1090(2) 66-1091(2) 66-1092(2) 66-1100 66-1101 66-1102
1954 66—-1094 66-1095 66-1096 66-1100 6B6-1101 66-1102
to M21 Stol 66-1215 66-1216 66-1217 (top) (top) (top)
1957 ) 66-1244  66-1245 66-1246
1849
to .
1952 M33 6.8 1ol 65-1244  B5-1260 63-1262 65-1230(2) 63-1231(21 65-12532(2) 65-1253 65-1254 65-1235
1949
to _ .
1952 M33 75wl 65-1264 65-1266 B35-1268 65-1250(2) 65-1251(2) 63-1232(2) 65-1253 ©5-1254 65-1233
1953
to = =
1955 33 8.5 twl B5-1692 ©63-1684 635-1696 65-1250(2) 65-1251(21 65-1252(2) 65-1253 63-1254 65-1235
1953
to .
1957 M33 75wl G3-1660  B3-16862  635-1664 65-1230(2) 65-1251(21 65-1232(2) 65-1253 B3-1254  63-12335
1954
to M2
1957 AA Stol 66-1198 G6-1199 66-1700 B6-1090(2) B6-10912) 66-1092(2) 66-1100 66-1101  66-1102
ENGINE and FRAME MARKINGS—1949 to 1957
Year Model Type Engine Frame (Rigid) Frame (Spring)
1951 to 1952
1949 M20 e DO, SX. ZM20 ZM20 ZM20S
to M21 ... B600c.c. 8.V Z)N21 ZM20 ZM208
1952 M33 . 500c.c. O.H.V. ZM33 ZM20 ZM20S
1953 M20 . 500c.c. S.V BM20 BM20 BM20S
to M2t 600c.c. S.V BM21 BM20 BM20S
1957 M33 S00c.c. O.H.V. BM33 BM20 BM2US




“M” GROUP

MOTOR CYCLE EXCHANGE REPLACEMENT SERVICE

1949 TO 19567 INCLUSIVE

FULLY GUARANTEED EXCHANGE UNITS

ENGINE FRAME
L8 @, ; 5 %
Fngine oniv, S.V. models ... e 209 Frame compiete, rigid
lingine only, OTLY. madels . ™13 0 E_T‘r:u‘ne complete. plunger ...
Llectrical equipmer 1t rec sonditioned extri o 12 a6 1:]'"1—.“2 front. rigid and plunger
Re-bushed Con Rod, with new bigz-end ... 212 n Chainatay and Ba‘:f‘:sf“."- rigid
le-hored Cylinder with new piston T Chainstay and Backstay, plunger
Oil pump reconditioned ... 1 3 6
FORKS
Telescopic I orks
IFark Shaft re-set
GEARBOX 7 ‘
£5s. d. WHEELS
Gearbox, 4-speed. rigid and plunger e - MO0 - :
Clutch, rigid and plunger s 415 0 poie Wheel for 7° brake ...
Ulntch plate with new inserts 5 & - Front Wheel for 8 brake ...
Cluteh Chainwheel with new inserts I 7 6 ;

Rear Wheel, rigid frame
Rear Wheel, piunger frame

BRAKE SHOES

PETROL TANK, OIL TANK Brake Shines relined, 77, per pair ...

£ s d Brake Shaoes relined, 87, per pair ...
Petrol Tank, repaired, re-chromed and re-
enamelled, rigid and plunger ... 31000
Petrol Tank, re-chromed and re-enamelled nnl" 317 0 SIDECAR WHEELS
Petrol Tank, repaired and re-enamelled . 300
Petrol Tank, re-enamelled only 1 7 6 Sidecar Wheel
Oil Tank renovated 110 0 Sidecar Spring re-sct

ASK YOUR DEALER FOR FURTHER
PARTICULARS

Ui e 03 1y

— I

s,
16
0
19
3

(]

T 10

b= U i

—_——1n

Ll B-0 ]

oon

17
0

d.
0

0

]



_ CALL FOR OUR FREE
lg 272 PAGE CATALOG!

OVERSEAS CUSTOMERS PLEASE SEND $10.00 FOR AIR POST
MOTORCYCLES AND PARTS INC

32451 PARK LANE . | 1-800-BR7:ONLY

GARDEN CITY, MI 48135 USA

PHONE ORDER HOURS: OR
MONDAY THRU FRIDAY 10-6 EST I

Fax or email 24 hours a day!

— HYDE -

RETAIL:734-421-0303
WHOLESALE: 734-525-1980
FAX: 734-422-9253
EMAIL: info@britishonly.com
WEBSITE: www.britishonly.com

THE BEST!

STOCK AND CUSTOM PARTS
SEATS-HANDLEBARS-CHAI
TIRES-TUBES-EXHAUST PIPE
MUFFLERS-GAS TANKS-FENDERS
RESTORATION PARTS

THE ONLY!

WORLDS LARGEST SELECT
45,000 SQ. FT.OF MOTORCY

SHIPPED
WORLDWIDE!

VLP. DBuyers Club | British Only E-Store
Nk W g 6 L7 Bookstore 50,000+ PARTS
ol | LISTED ONLINE

SAVE 10% OR MORE Olgiok Scra’t‘(’;“’&‘“;;‘;‘;:’c‘s 0000+ PARTS
ON 17,000+ PARTS Blue Light Specials VIEWABLE ONLINE




CALL FOR OUR FREE

ﬁr ttts 272 PAGE CATALOG!

OVERSEAS CUSTOMERS PLEASE SEND $10.00 FOR AIR POST
MOTORCYCLES AND PARTS INC

32451 PARK LANE . I-BOO-BR-I:ONLY

GARDEN CITY, Ml 48135 USA OR

PHONE ORDER HOURS:
MONDAY THRU FRIDAY 10-6 EST

Fax or email 24 hours a day!

RETAIL:734-421-0303
WHOLESALE: 734-525-1980
FAX: 734-422-9253
EMAIL: info@britishonly.com
WEBSITE: www.britishonly.com

THE BIGGEST!

ENGINE REBUiLD ‘V"G'PARTS

THE BEST!

STOCK AND CUSTOM PARTS
SEATS-HANDLEBARS-CHAIN
TIRES-TUBES-EXHAUST PIPES:
MUFFLERS-GAS TANKS-FENDER
RESTORATION PARTS

THE ONLY!

WORLDS LARGEST SELEC { ORI \ . ‘ -%ED PARTS
45,000 SQ. FT.OF MOTORC A ORIESFROM/I9HTO 1984 FC - ICES!:
CASH'FOR ALL[| ; S :

PARTS
SHIPPED
WORLDWIDE!

e, British Only E-Store

= Br° Bookstore 50,000+ PARTS

Q b Now Prodicts LISTED ONLINE

SAVE 107: QiR MORE == Scratch & Dent 9,000+ PARTS
ON 17,000+ PARTS Blue Light Specials VIEWABLE ONLINE




NAME USE
FIRST CLASS
ADDRESS LETTER
POSTAGE
CITY
STATE ZIP

MOTORCYCLES AND PARTS INC.

32451 PARK LANE
GARDEN CITY MI 48135 U.S.A.



32451 PARK LANE
GARDEN CITY, MI 48135
ORDER DESK 1-800-278-6659

Year

[

Make
4 OTHER INQUIRIES 734-421-0303
4 FAX 734-422-9253
! ‘ Web Address: http://www.britishonly.com Model
MOTORCYCLES AND PARTS INC. E-mail: info@britishonly.com
Quanity Part # Description Each Amount
Date / / Customer # Salesperson Subtotal
Credit Card Used Card# Expires
Name Insurance
Address Shipping
City / State / Zip Total
Phone ! Fax / Michigan Residents
Add 6% Sales Tax
Email Amount
5 Enclosed
Signature

042600



NAME USE
FIRST CLASS
ADDRESS LETTER
POSTAGE
cITy
STATE ZIp

MOTORCYCLES AND PARTS INC.

32451 PARK LANE
GARDEN CITY MI 48135 U.S.A.



32451 PARK LANE
GARDEN CITY, Ml 48135

Year

ORDER DESK 1-800-278-6659

OTHER INQUIRIES 734-421-0303 Make
FAX 734-422-9253
e Web Address: http://www.britishonly.com Model

MOTORCYCLES AND PARTS INC. E-mail: info@britishonly.com
Quanity Part # Description Each Amount
Date / ) Customer # Salesperson Subtotal
Credit Card Used Card# Expires
Name Insurance
Address Shipping
City / State / Zip, Total
Phone I Fax Michigan Residents

Add 6% Sales Tax

Email Amount

: Enclosed
Signature

042600



